YANMAR PARTS CATALOG

0CR10-M35102EN

Last update Sep., 2018




Introduction

1.This parts catalog for 4JH2E, 4JH2-TE, 4JH2-HTE, 4JH2-DTE, 4JH2-UTE
is published as a revised edition of the Diesel engine.

Parts catalog No. Date of issue Remarks
Ist revised edition 000YOOR3511 Apr., 1989 No need
2nd revised edition 000YOOR3512 June, 1991
2. Standard finish color. Yanmar ecole silver Metallic
Parts No. 977620-10070 1L (Packed in a can)
Parts No. 977620-40070 4L (Packed in a can)
Parts No. TOR-90090003 Spray (1 piece)

3.This parts catalog dose not contain the technical data needed for maintenance
service.

4.The illustrations used in this parts catalog have been simplified for clarity.

5. Model code and Reduction reversing gear (clutch)

4JH2E KBW20
4JH2E 029570A 4JH2BE KM4A
4JH2PE KM3P2
4JH2-TE KBW20

4JH2-TE 029571A

4JH2-TBE KM4A
4JH2-HTE KBW21
4JH2-HTBE KM4A
4JH2-DTE KBW21
4JH2-DTBE KM4A
4JH2-UTE KBW21
4JH2-UTBE KM4A

4JH2-HTE 029572A

4JH2-DTE 029573A

4JH2-UTE 129574A

6. The contents of this parts catalog are subject to change without notice.

7.Be sure to use only Yanmar genuine part for repairs. If imitation parts are used,
it may cause engine defects



mooit. 4 JHZ2E



more. 4 JH2-TE



MODEL AJH2-HTE
AJH2-DTE



Fig. No
4JH2BE(T,
1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. Fig. Name

HT,DT,UT)

. CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING

. LUB. OIL SUMP

. LABEL

. MOUNTING FOOT

. CYLINDER HEAD

. BONNET & BREATHER

. SUCTION MANIFOLD(4JH2E)
SUCTION MANIFOLD(4JH2-TE)
SUCTION MANIFOLD(4JH2-HTE,DTE,UTE)
CAMSHAFT & DRIVING GEAR
MIXING ELBOW

TURBINE

INTER COOLER(4JH2-HTE)
INTER COOLER(4JH2-DTE,UTE)
CRANKSHAFT & FLYWHEEL
PISTON & CONNECTING ROD
LUB.OIL COOLER

LUB. OIL SYSTEM

LUB. OIL PIPE

COOLING SEA WATER PUMP
COOLING FRESH WATER PUMP

COOLING FRESH WATER COOLER

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
COOLING SEA WATER PIPE(4JH2-HTE,DTE,UTE)
COOLING SEA WATER PIPE(4JH2E)
COOLING SEA WATER PIPE(4JH2-TE)
COOLING FRESH WATER PIPE
FUEL INJECTION PUMP(4JH2-TE,HTE,DTE)
FUEL INJECTION PUMP(4JH2E)
FUEL INJECTION PUMP(4JH2-UTE)
FUEL INJECTION PIPE(4JH2-E,TE,HTE,DTE)
FUEL INJECTION PIPE(4JH2-UTE)
TIMER(4JH2-E,DTE)
FUEL PIPE(4JH2-E,TE,HTE,DTE)
FUEL PIPE(4JH2-UTE)
GOVERNOR(4JH2-TE,HTE,DTE)
GOVERNOR(4JH2E)
ENGINE STOP & COLD START DEVICE
SPEED REMOTE CONTROL DEVICE
STARTING MOTOR
GENERATOR
CLUTCH REMOTE CONTROL(KBW20 & KBW21)
WIRE HARNESS & SENSOR(4JH2-UTE)
TOOL
SPARE PART
GENERATOR
MIXING ELBOW

ELECTRIC BILGE PUMP(12V)

0CR10-M35102



Fig. No.

KM3P2

50.

51.

52.

53.

54.

55.

56.

57.

93.

58.

94,

59.

95.

60.

61.

62.

63.

64.

73.

80.

87.
88.

89.

Fig. Name
SEA WATER FILTER
FUEL TANK
ENGINE STOP DEVICE
WIRE HARNESS & SENSOR(B-2 TYPE)
WIRE HARNESS & SENSOR(C,D,E TYPE)
COUPLING
SINGLE LEVER CONTROL
INSTRUMENT PANEL(B-2 TYPE)
(57A)INSTRUMENT PANEL(B-TYPE,NEW)
INSTRUMENT PANEL(C-TYPE)
(58A)INSTRUMENT PANEL(C-TYPE,NEW)
INSTRUMENT PANEL(D-TYPE)
(59A)INSTRUMENT PANEL(D-TYPE,NEW)
INSTRUMENT PANEL(E-TYPE)
REPAIR SET
GASKET SET
REEQUIP MENT KIT
CLUTCH ASSY(KM4A)
CLUTCH ASSY(KBW20)

CLUTCH ASSY(KBW21)

CLUTCH ASSY(KM3P2)
CLUTCH HOUSING

INPUT SHAFT & COUNTER SHAFT

Contents

Fig. No. Fig. Name
90. OUTPUT SHAFT
91. CONTROL DEVICE

92. TOOL(OPTIONAL)

0CR10-M35102



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.1

1 A)=4JH2E D)=4JH2-DTE
Flg . 1 " CYLl N D ER BLOCK EB;:4JH2-TE EE;:4JH2-UTE(B)
(C)=4JH2-HTE (F)=
L AT No. Lev. Parts No. Description Qty |
Fig. 5\(%\17055 E;L7OCK i A B © © B @
1 1 729573-01560 BLOCK ASSY, CYLINDER 1 1 1 1 1
4 3 124160-01910 PLUG, PT1/4 2 2 2 2 2
5 3 171051-01921 PLUG, NPTF1 1 1 1 1 1
28 6 3 23871-010000 PLUG, RO1 1 1 1 1 1
7 3 23871-030000 PLUG, RO3 1 1 1 1 1
29 8 3 27225-100140 PLUG, 10X14 1 1 1 1 1
REFER TO FI6.44 .53.54 30 9 3  27231-500000 PLUG 50 1 1 1 1 1
3 10 3 27241-120000 PLUG, 12 2 2 2 2 2
B 1 11 3 27241-300000 PLUG 30 8 8 8 8 8
incf] )~ 27 12 2 23414-120000 GASKET, 12X1.0 1 1 1 1 1
26 13 2 23887-120002 PLUG, 12 1 1 1 1 1
!—ZL;Y%:E’{E?;%E 14 2 129150-02020 BOLT, METAL CAP 10 10 10 10 10
17 2 129150-02800 BEARING, MAIN 5 5 5 5 5
20 2 129150-02930 BEARING, THRUST 2 2 2 2 2
23 2 129795-02411 BUSH, CAMSHAFT 1 1 1 1 1
24 2 129795-01950 PIPE, KNOCK L=18 2 2 2 2 2
25 2 22312-080160 PIN, PARALLEL M8X16 2 2 2 2 2
26 2 22351-060012 PIN, SPRING 6.0X12 2 2 2 2 2
27 2 22351-030010 PIN, SPRING 3.0X10 4 4 4 4 4
— 28 1 129150-01200  BOLT, HEAD 18 18 18 18 18
29 1 129573-01341 GASKET, HEAD T=1.3 1 1 1 1 1
—23 30 1 129573-01351 GASKET, HEAD 1 1 1 1 1 1
l (\ 35 31 1 129573-01361 GASKET, HEAD T=1.5 1 1 1 1 1
W 32 1 128371-01800 COCKASSY, 1/4 1 1 1 1 1
\324&%_] 33 1 124460-77680 RETAINER 1 1 1 1 1
34 1 23061-070300 PIPE, 7X 300 1 1 1 1 1
36 35 1 129150-02450 BEARING, THRUST 1 1 1 1 1
36 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2 2
20 37 1  129553-39650 NOZZLE 4 4 4 4 4
40 38 1 23857-030000 BOLT, JOINT 3 4 4 4 4 4
39 1 129150-02870 BEARING, 0.25 US 5 5 5 5 5 3
40 1 129150-02940 BEARING, THRUST 0.25 2 2 2 2 2
6%' :I_W
7
]
ar’” @'4
Remarks
1) STANDARD
2) ADJUSTMENT
3) UNDER-SIZED METAL(0.25)
4) OVER-SIZED METAL(0.25) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.2

1 A)=4JH2E D)=4JH2-DTE
Flg . 2 . G EAR HOUS' NG EB;:4JH2-TE EE;:AUHZ-UTE(B)
(C)=4JH2-HTE (F)=
N No. Lew. Parts No. Description Qty |
- XY or—2 P @ ® © O 6 O
ig. GEAR HOUSING 1 1 129470-01501  CASE, GEAR 1 1 1 1 1
2 1 129150-01510  GASKET, GEAR CASE 1
2-1 1 129470-01510  GASKET, GEAR CASE 1 1 1 1 1 N
(D=E31928)
3 1 129150-01520 FLANGE, GEAR CASE 1 1 1 1
4 1  129150-01530 GASKET, GEAR CASE 1
41 1 129470-01530  GASKET 1 1 1 1 1 N
(D=E31928)
5 1 121023-01550 COVER 1 1 1 1 1
6 1 129470-01550 O-RING 2 2 2 2 2
7 1  121450-01560  STUD, M8X22 3 3 3 3
8 1 124160-01751  COVER, FILLER 1 1 1 1 1
9 1  129795-01800  SEAL, OIL 1 1 1 1 1
10 1 129150-01870 COVER 1 1 1 1 1
1 1 129150-01880  GASKET 1
11-1 1 129470-01880  GASKET, GEAR CASE 1 1 1 1 1 N
(D=E31928)
11-2 1 129150-01881  GASKET 1 1 1 1 1 R
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
11-3 1 129C26-01890 GASKET, HO-P 1 1 1 1 1 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX) (E=EXXXXX)
12 1 129795-01950  PIPE, KNOCK L=18 2 2 2 2 2
13 1 23414-080000 GASKET, 8X1.0 4 4 4 4 4
14 1 24311-000320  O-RING, 1AP32.0 1 1 1 1 1
15 1  24341-000260 O-RING, 1AS26.0 1 1 1 1 1
16 1 26106-060162  BOLT, M6X 16 PLATED 2 2 2 2 2
17 1  26106-080122  BOLT, M8X 12 PLATED 4 4 4 4 4
18 1 26106-080452  BOLT, M8X 45 PLATED 6 6 6 6 6
19 1 26106-080552  BOLT, M8X 55 PLATED 3 3 3 3 3
20 1  26106-080852  BOLT, M8X 85 PLATED 4 4 4 4 4
21 1 26216-080182  STUD, M8X 18 1 1 1 1 1
22 1 26366-080002  NUT, M8 3 3 3 3
23 1 129574-01520 FLANGE, GEAR CASE 1
24 1 26106-080162  BOLT, M8X 16 PLATED 3 3 3 3 3 w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.3

: (A)=4IH2E (D)=4JH2-DTE
Fig.3. FLYWHEEL HOUSING eanze Qeaa0tE
(C)=4JH2-HTE (F)=
_ . - No. Lev. Parts No. Description Q'ty
T4 FKA=IVINGI 45 @ (B © O € F
Fig. 1 1 129400-01600 HOUSING, FLYWHEEL 1 1 1 1 1
g FLYWHEEL HOUSING 2 1 129100-01620  GASKET 1
2-1 1 129470-01620  GASKET 1 1 1 1 1 N
REFER TO FiG.44.53.54 (D=E31928)

3 1 129795-01780  SEAL, OIL 1 1 1 1 1
4 1 26106-100302  BOLT, M10X 30 PLATED 6 6 6 6 6

/

REFER TO FIG.4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.4

; (A)=4JH2E (D)=4JH2-DTE
Flg 4. LUB. OIL SUMP (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
A4 IINY No. Lev. Parts No. Description Qty |

@ B € O E @

Fig. LUB. OlL SUMP

1 1 12047301700  SUMP, OIL 11 1 1 1
2 1 12047001710  BRACKET 2 2 2 2 2
3 1 129400-01750  GASKET, OIL SUMP 1
31 1 12047001750  GASKET, OIL SUMP 11 1 1 1 N
(D=E31928)
4 1 26106-080252  BOLT, M8X 25 PLATED 16 16 16 16 16
5 1 26106-080252  BOLT, M8X 25 PLATED 6 6 6 6 6
6 1 26106-080252  BOLT, M8X 25 PLATED 4 4 4 4 a4
7 1 26106-080402  BOLT, M8X 40 PLATED 2 2 2 2 2
8 1 26106-100252  BOLT, M10X 25 PLATED 4 4 4 4 4
9 1 23414-160021  GASKET, 16X1.0 1 1 1 1 1
(D=E31928)
10 1 23887160002  PLUG, 16 11 1 1 1
(D=E31928)
11 1 23871030000 PLUG, RO3 1
12 1 120301-34830  SPACER 11 1 1 1
13 1 12947334850  DIPSTICK, OIL 11 1 1 1
14 1 120473-34861  GUIDE, DIPSTICK 11 1 1 1
141 1 12947334880  GUIDE ASSY, DIPSTICK 11 1 1 1 R
(A=*1990.11) (B=*1990.11) (C=+1990.11) (D=+1990.11) (E=*1990.11)
15 1 104214-39720  BOLT 11 1 1 1
16 1 22217-080000 WASHER, SPRING 8 11 1 1 1
17 1 22217-100000  WASHER, SPRING 10 11 1 1 1
13— . 18 1 23414-160000  GASKET, 16X1.0 2 2 2 2 2
19 1 26106080162  BOLT, M8X 16 PLATED 11 1 1 1
QEFER T0 7040 . NS 20 1 26106-100252  BOLT, M10X 25 PLATED 11 1 1 1
KAy i S dd 10 21 1 26366-080002  NUT, M8 2 2 2 2 2
> 22 1 26106-080122  BOLT, M8X 12 PLATED 11 1 1 1

I5A4KA—hNn2SL Y
FLYWHEEL Housug

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.5

; (A)=4IH2E (D)=4JH2-DTE
Fig.5. LABEL (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. No. Lev. Parts No. Description Qty I
b A Y4 A B © O (E ¢
F' . 1 1 177088-02430 LABEL 1 1 1 1 1
g LA BE L 2 1 177075-02550 LABEL 1 1 1 1 1
3 1 135665-07210 LABEL, WATER PUMP 1 1 1 1 1
4 1 127611-07350  LABEL 1 1 1 1 1
41 1 129198-07350  LABEL 11 1 1 1 N
] R —— (A=*1989.10) (B=*1989.10) (C=*1989.10) (D=*1989.10) (E=*1989.10)
5 1  126630-07370  LABEL 1 1 1 1 1
R “ F 4 6 1 123682-07850 LABEL, CAUTION 1 1 1 1 1
7 1 120445-44620 LABEL, CAUTION 1 1 1 1 1
17 1 129570-07500 LABEL, BSO 1 w
(A=E07330)
17-1 1 129570-07501 LABEL 1 S
(A=E00284)
18 1 129571-07500 LABEL,BSO 1 W
(B=E14398)
m 181 1 12057107501  LABEL 1 s
(B=E15060)
JE B 19 1 129572-07500  LABEL, BSO 1 W
CAUTION CAUTION (C=E23324)
B eme—————1 19-1 1 129572-07501  LABEL 1 s
5 — 6 (C=E23721)
[ ——
___J —_——y __] 20 1 129573-07500 LABEL, BSO 1 w
h [ ———] (D=E34692)
3
P 20-1 1 129573-07501 LABEL 1 S
3 (D=E35651)
2. 21 1 129574-07500 LABEL,BSO 1 W
N (E=E40779)
'AN——————MAR o P 21-1 1 129574-07501 LABEL eeartsn 1 S

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.6. MOUNTING FOOT

P/C NEWS No:YOOR3512-9
PUBLISHED:2002/2

, NOITATI—N
Fig.&d MOUNTING

FOOT

ZRTUVK
MISS PRINT

4JH2-UT(B)E

4JH2SE. 4JH2GE
4JH2GGE. 4JH2SPE
4JH2GPE. 4JH2ME
4JH25-TE, -HTE-DTE
4JH2G-TE, -HTE
4JHZM-TE, -HTE, -DTE

0CR10-M35102 Fig.6

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 129473-08100 FOOT 1 1 1 1
2 1 129473-08110 FOOT 1 1 1 1 1
3 1 129473-08120 FOOT 1 1 1 1 1
4 1 129473-08130 FOOT 1 1 1 1 1
5 1 26106-100202 BOLT, M10X 20 PLATED 8 8 8 8 8
6 1 26116-120302 BOLT, M12X 30 PLATED 4 4 4 4 4
7 1  129470-08100 FOOT 2 2 2 2 1
8 1  129470-08110 FOOT 1 1 1 1 1
9 1  129470-08120 FOOT 1 1 1 1 1
10 1 129574-08100 FOOT 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.7

1 A)=4JH2E D)=4JH2-DTE
Flg . 7 " CYLI N D ER H EAD EB;:4JH2-TE EE;:AUHZ-UTE(B)
(C)=4JH2-HTE (F)=
Y v HAyF No. Lew. Parts No. Description N 6 CQItyD - I
Flg CYLINDER HEAD 1A 1 729473-11700 HEAD ASSY, CYLINDER _— (l) (l) ®-0
49 1B 1 729474-11701 HEAD ASSY, CYLINDER 1 1
1C 1 729574-11700 HEAD ASSY, CYLINDER 1
5 3 129470-11850 SEAT, EXHAUST VALVE 4 4 4 4 4
6 3 129470-11090 SEAT, EXHAUST VALVE 4 4 4 4 4
9 3 121850-11860 PLUG, PT1/4 3 3 3 3 3
10 3 23871-030000 PLUG, RO3 4 4 4 4 4
11 3 27241-220000 PLUG, 22 4 4 4 4 4
12 3 27241-400000 PLUG, 40 2 2 2 2 2
13 3 26216-060202 STUD, M6X 20 8 8 8 8 8
14 2 129100-11100 VALVE, INTAKE 4 4 4 4 4
15 2 129100-11110 VALVE, EXHAUST 4 4 4 4 4
16 2 129795-11120 SPRING, VALVE 8 8 8 8 8
17 2 129795-11180 RETAINER, SPRING 8 8 8 8 8
18 2 103338-11190 COTTER 8 8 8 8 8
18-1 2 103338-11190 COTTER 16 16 16 16 16 K
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
19 2 121400-11340 SEAL, VALVE STEM 4 4 4 4 4
20 2 124460-11340 SEAL, VALVE STEM 4 4 4 4 4
21 2 129150-11370 CAP, VALVE 8 8 8 8 8
22 2  26216-080222 STUD, M8X 22 2 2 2 2 2
23 2 26216-081002 STUD, M8X100 2 2 2 2 2
24 2 26367-060002 NUT, M6 8 8 8 8 8
25 2 26366-080002 NUT, M8 2 2 2 2 2
26 2 26366-080002 NUT, M8 2 2 2 2 2
27 1 119625-11870 PROTECTOR, NOZZLE 4 4 4 4 4
28 1  119625-11900 RETAINER, NOZZLE 4 4 4 4 4
29 1 119625-11880 SEAT, NOZZLE 4 4 4 4 4
30 1  129555-11241 SHAFT ASSY, ROCKER 1 1 1 1 1
31 2 129550-11290 SHAFT, ROCKER ARM 1 1 1 1 1
33 3 27241-100000 PLUG, 10 2 2 2 2 2
34 2 129155-11260 SUPPORT, ROCKER ARM 2 2 2 2 2
35 2 129155-11270 SUPPORT, ROCKER ARM 3 3 3 3 3
36 2 129150-11280 SPRING 4 4 4 4 4
37 2 729150-11650 ARM ASSY, ROCKER 8 8 8 8 8
37-1 2 729402-11650 ARM ASSY, ROCKER 8 8 8 8 8 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
39 3 129150-11230 SCREW, VALVE ADJUST 8 8 8 8 8
40 3 129150-11750 NUT, M8 8 8 8 8 8
41 2 26226-080182 STUD, M8X 18 3 3 3 3 3
42 2 26756-080002 NUT, LOCK M8 3 3 3 3 3
43 1 22351-060012 PIN, SPRING 6.0X12 2 2 2 2 2
44 1 26106-080252 BOLT, M8X 25 PLATED 3 3 3 3 3
45 1 26106-080502 BOLT, M8X 50 PLATED 7 7 7 7 7
46 1 129470-11920 GASKET 4 4 4 W
(C=EXXX) (D=EXXX)
47 1 120130-11860 GUIDE, VALVE 4 4 4 4 4
48 1 129150-11810 GUIDE, VALVE 4 4 4 4 4
49 1  129470-07230 LIFTER 1 1 1 1 1
50 1  124736-07900 LIFTER 1 1 1 1 1
Remarks 50-1 1 129171-07900 LIFTER 1 1 1 1 1 R
(1) REPAIR PART N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

i (A)=4IH2E
Fig.7. CYLINDER HEAD (e
(C)=4JH2-HTE
Y HsAyF No. Lev. Parts No. Description

Qty
A ® € O E ©

0CR10-M35102 Fig.7

(D)=4JH2-DTE

(E)=4JH2-UTE(B)

(F)=

R

Fig. CYLINDER HEAD

(A=*1990.12) (B=*1990.12) (C=+19901.12) (D=+1990.12) (E=*1990.12)
51 1 26106-080142 BOLT, M8X 14 PLATED 2 2 2 2 2
52 1 26106-080162 BOLT, M8X 16 PLATED 2 2 2 2 2
2
REFER TO
F16.32.33
46
51
Remarks Yes No Yes No
(1) REPAIR PART N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.8

; A)=4IH2E D)=4JH2-DTE
Fig.8. BONNET & BREATHER paze oot
(C)=4JH2-HTE F=
. s - : No. Lev. Parts No. Description Qty |
. Roxy b&TU—Y i A _® © © ® @
1 1 729470-11520 BONNET ASSY, HEAD 1 1 1 1 1
Flg. BONNET & BREATHER 3 2 129550-11310 GASKET, BONNET 1 1 1 1 1
4 2 121850-01910 STUD, M8X12 1 1 1 1 1
5 2 26366-080002 NUT, M8 1 1 1 1 1
6 2 129470-03010 COVER, BREATHER 1 1 1 1 1
7 2 129150-03070 BAFFLE, BREATHER 1 1 1 1 1
8 2 121750-03080 PLATE, BAFFLE 1 1 1 1 1
9 2 24341-000500 O-RING, 1AS50.0 1 1 1 1 1
10 2 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1 1
11 2  26106-080402 BOLT, M8X 40 PLATED 1 1 1 1 1
12 1 124160-01751 COVER, FILLER 1 1 1 1 1
13 1 24311-000320 O-RING, 1AP32.0 1 1 1 1 1
14 1 124160-11360 KNOB 3 3 3 3 3
15 1  24311-000120 O-RING, 1AP12.0 3 3 3 3 3
16 1 129472-03090 PIPE , BREATHER 1 1 1 1
17 1 129470-03090 PIPE, BREATHER 1
18 1 23000-016000 CLAMP, 16 1 1 1 1 1
18-1 1 129301-03660 CLAMP 16 1 1 1 1 1 R
(A=*1990.11) (B=*1990.11) (C=*1990.11) (D=+*1990.11) (E=*1990.11)
19 1 23000-025000 CLAMP, 25 1 1 1 1 1
19-1 1 129410-03990 CLIP 1 1 1 1 1 R
(A=*1990.11) (B=+1990.11) (C=*1990.11) (D=+1990.11) (E=*1990.11)
20 1 23297-160081 CLAMP, A16X 8 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.9

Fig.9. SUCTION MANIFOLD(4JH2E) eanze Qeaa0tE
(C)=4JH2-HTE (F)=
#_ 1 ,-7 _.x_ 7:;1; —Jb }‘ (4JH2‘E) No. Lev. Parts No. Description ® @ (C)QI{D) ©® © |
Fig. SUCTION MANIFOLD 1 1 12947012100  MANIFOLD ASSY,INTAKE 1
3 2 129470-12120 COVER, MANIFOLD 1
4 2 26476-060142 SCREW, TAPPING M6X14 18
5 1 129470-12130 GASKET, MANIFOLD 1
6 1 129470-12210 JOINT ASSY 1
8 2  23871-010000 PLUG, RO1 1
9 1 129470-12300 SILENCER ASSY 1
9-1 1 129570-12300 SILENCER ASSY 1 N
(A=*1990.07)
11 2 129470-12320 PLATE 1 z
(A=*1990.07)
12 2  129470-12330 ELEMENT ASSY 1 V4
(A=*1990.07)
13 1 129470-77590 GASKET 1
14 1  23000-054000 CLAMP, 54 1
15 1  23414-100000 GASKET, 10X1.0 1
16 1 26106-080202 BOLT, M8X 20 PLATED 3
17 1 26106-080202 BOLT, M8X 20 PLATED 4
18 1 26106-100122 BOLT, M10X 12 PLATED 1
! 19 1 26366-080002 NUT, M8 2
20 1 129100-77500 HEATER, AIR 12V 1 1
21 1 129100-77510 GASKET 1 1
REFER TO FIG.32 22 1 26106-080402  BOLT, M8X 40 PLATED 4 1
23 1 129400-77501 HEATER 1 W 2
(A=E07940)
T
1
Remarks
(1) OPTIONAL
(2) OPTIONAL : 2POLE TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.10

Fig.10. SUCTION MANIFOLD(4JH2-TE) (e O-arzotE
(C)=4JH2-HTE GE
— ; . No. Lew. Parts No. Description Qty |
Fig. 1 o g‘U%?l:gl: _h;ljj\-\Nllil(')lL[(J‘“Hz TE) i @ 6 © 0 6 6
1 1 129470-12100 MANIFOLD ASSY,INTAKE 1
3 2 129470-12120 COVER, MANIFOLD 1
4 2 26476-060142 SCREW, TAPPING M6X14 18
5 1 129470-12130 GASKET, MANIFOLD 1
6 1  129470-12300 SILENCER ASSY 1
6-1 1 129470-12301 SILENCER ASSY 1 S
(B=*1991.01)
8 2 129470-12320 PLATE 1
9 2 129470-12330 ELEMENT ASSY 1
10 1 129571-18130 DUCT, AIR 1
11 1 129595-18141 JOINT, RUBBER 1
12 1 129590-18520 JOINT 2
13 1 124160-39140 BOLT, PIPE JOINT M10 2
14 1 124070-59110 PIPE, FUEL L=155 1
15 1 129470-77590 GASKET 1
16 1 23000-013000 CLAMP, 13 2
17 1  23000-054000 CLAMP, 54 1
18 1 23000-060000 CLAMP, 60 2
19 1  23414-100000 GASKET, 10X1.0 4
20 1 26106-080202 BOLT, M8X 20 PLATED 3
21 1 26106-080402 BOLT, M8X 40 PLATED 4
22 1 26366-080002 NUT, M8 2
23 1 129571-18140 DUCT, AIR 1 1
24 1 129100-77500 HEATER, AIR 12V 1 1
! 25 1 129100-77510 GASKET 1 1
6. 26 1 129400-77501 HEATER 1 w 2
{ B=E14619
’\m& ( )
GOVERNOR
19 REFER ';237
SE. . HBaEBMLE LE, 1
~.MARKED PART IS NEWLY ADDED,
Remarks
(1) OPTIONAL
(2) OPTIONAL : 2POLE TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.11

Fig.11. SUCTION MANIFOLD(4JH2-HTE,DTE,UTE) EQ;J;SZZEE Egzjj,:'g_ﬁlgm)
(C)=4JH2-HTE (F)=
. ipti 't
. :\,_ a1 '7 j\" vt 7]? — ]l/ }\ No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |
Fig. l (4JH2-HTE, DTE, UTE) 1 1 129470-12100  MANIFOLD ASSY,INTAKE 1 1 1
3 2 129470-12120  COVER, MANIFOLD 101 1
SUCTION MANIFOLD 4 2 26476-060142  SCREW, TAPPING M6X14 18 18 18
5 1 129550-12110  GASKET, MANIFOLD 1
51 1 12947012130  GASKET, MANIFOLD 101 1 N
(D=E31928)
6 1  129470-12300  SILENCER ASSY 1 1 1
6-1 1 12947012301  SILENCER ASSY 101 1 s
(C=*1991.01) (D=*1991.01)
8 2 129470-12320  PLATE 101 1
9 2 129470-12330  ELEMENT ASSY 101 1
10 1 23000-054000 CLAMP, 54 11 1
1 1 23414-100000  GASKET, 10X1.0 4 4 1
12 1 26106-080202  BOLT, M8X 20 PLATED 3 3 3
13 1  26366-080002  NUT, M8 2 2 2
14 1 129590-18520  JOINT 2 2
15 1 124160-39140  BOLT, PIPE JOINT M10 2 2
16 1 124070-59110  PIPE, FUEL L=155 11
17 1 23000013000 CLAMP, 13 2 2
18 1 26106-100122  BOLT, M10X 12 PLATED 1

~

HoNt
14 GOVERNOR
11 REFER TO
FiG.37

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.12

; A)=4IH2E D)=4JH2-DTE
Fig.12. CAMSHAFT & DRIVING GEAR paze oot
(C)=4JH2-HTE F=
. . . No. Lev. Parts No. Description Q'ty |
Fig 1 AL 7 P& IFIESY i A ® © O E @
' CAMSHAFT & DRIVING GEAR 2 1 1Bl CAMSHAFT , -0
3 1 129150-14101 GEAR, CAMSHAFT 1 1 1 1 1
4 1 129150-14200 TAPPET 8 8 8 8 8
5 1 119171-14400 ROD, PUSH L=178 8 8 8 8 8
6 1 22512-070140 KEY, 7X 14 1 1 1 1 1
7 1 129150-25020 RETAINER 1 1 1 1 1
8 1 129150-25052 SHAFT, IDLE 1 1 1 1 1
9 1 129150-25101 GEAR ASSY, IDLE 1 1 1 1 1
9-1 1 129573-25100 GEAR ASSY, IDLE 1 1 1 1 1 N
(A=*1989.07) (B=*1989.07) (C=*1989.07) (D=+1989.07) (E=*1989.07)
11 2 129150-25061 BUSH, IDLE GEAR 1 1 1 1
11-1 2 129573-25060 BUSH, IDLE GEAR 1 1 1 1 1 N
(A=*1989.07) (B=+1989.07) (C=*1989.07) (D=+1989.07) (E=*1989.07)
12 1 26106-080452 BOLT, M8X 45 PLATED 2 2 2 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 Fig.13

0CR10-M35102 4JH2BE(T,HT,DT,UT)
(A)=4JH2E (D)=4JH2-DTE

F|g].3 MIXING ELBOW (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
~ S, 5 Ty No. Lev. Parts No. Description Qty I
X TIVR A ® © © ©® @
Fig. : 1 1 129472-13520  GASKET 11 1 1
g MlXING ELBOW 2 1 129792-13552 ELBOW 1 1 1 1
3 1 22137-080000 WASHER, 8 3 3 3 3
4 1 26703-080002 NUT, M8 4 3 3 3 3
5 1 129470-13560 ELBOW 1
6 1  129472-18090 GASKET 1

REFER TO FIG.14

4 5 6

REFER 70 FiG. 24

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.14

1 A)=4JH2E D)=4JH2-DTE
Flg . 14' TU R B I N E EB;:4JH2-TE EE;ZAUHZ-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
4JH2-DTE ,, 27 A (B) () O (B ¢
4JH2-UTE (B) 28 1 1 129571-18000 TURBINE, RHB52HW 1
29 inc. (29) ~29G ﬁ 2 1 129474-18001 TURBINE, RHB52HW 1 Z
1 (C=E23728)
¥ 3 1  129473-18000 TURBINE, RHB52HW 1 1 z
(D=E35728) (E=E41490)
4 2 XNN131500 ROTOR SET 1
4A 2 XNN131502 SHAFT,TURBO. 1 1
5 2 XNN131004 OIL DRIP 1 1 1
6 2 XNN131005 THRUST BUSH 1 1 1
7 2 XNN131106 SEAL RING 1 1 1
8 2 XNN131108 NUT 1 1 1
9 2 XNN136607 IMPELLER 1
9A 2 XNN136606 WHEEL BR348C 1 1 1
10 2 XNE924350 HOUSING,BLOWER 11
10A 2 XNN134092 HOUSING,BLOWER 11
1 2 XNB134007 BOLTM5 6 6 6 6
12 2 XNB134035 RETAINER 6
12A 2 XNN134035 RETAINER 6 6 6
13 2 XNE929040 HOUSING, TURBINE 1
13A 2 XNE929010 HOUSING,TURBO. 1
13B 2 XNN139400 HOUSING,TURBO. 1 1
14 3 XNN137007 BOLT, M8 4 4
14A 3 XNN137423 RETAINER 4 4
14B 3 XNN137055 PROTECTOR, HEAT 1 1
14C 2 XNN196103 BOLT 4
14D 2 XNN137007 BOLT, M8 4
15 2 XNN197404 RETAINER 4
15A 2 XNN137423 RETAINER 4
16 2 XNE923301 HOUSING, BEARING 1
16A 2  XNE923300 HOUSING,BEARING 1
16B 2 XNN133442 HOUSING,BEARING 1 1
17 2 XNN133204 CIRCLIP 3 3 3 3
17-1 2 XNN133208 CIRCLIP 3 3 3 3 S
(B=*1991.01.) (C=*1991.01.) (D=*1991.01.) (E=*1991.01.)
18 2 XNN133001 SEAL PLATE 1 1 1 1
19 2 XNN133504 FLOATING BEARING 2 2 2 2
20 2 XNN133505 THRUST METAL 1 1 1 1
21 2 XNB133206 SCREW 4 4
21A 2 XNN977006 SCREW 4 4
22 2 XNN977007 WASHER 7 7
23 2 XNB133208 SCREW(SEAL PLATE 3 3
23A 2 XNN133207 SCREW 3 3
24 2 XNN137055 PROTECTOR, HEAT 1 1 1 1
25 2 XNN131008 SEAL RING,BLOW.SIDE 1 1 1 1
26 2 XNB131008 SEAL RING,BLOW.SIDE 1 1 1 1
27 2 XNN193653 GASKET, RIQUID 1 1 1 1
28 2 XNN193655 BONDO 1 1 1 1
29 2 XNN131570 ROTOR SET 1
29B 3 XNN131578 SHELTER 1
Remarks 29C 3 XNN131579 BUSH, THRUST 1
(1)Interchangeability of No.2 applies to 'S'. 29D 3 XNN131008 SEAL RING,BLOW.SIDE 1
(2)Interchangeability of No.3 applies to 'S'. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.14. TURBINE

4JH2-DTE
4JH2-UTE (B)

29 inc. (29) ~296G

21

28
&

(A)=43H2E
(B)=4JH2-TE

(C)=4JH2-HTE

OCR10-M35102 Fig.14
(D)=4JH2-DTE
(E)=4JH2-UTE(B)

(F)=

Remarks
(1)Interchangeability of No.2 applies to 'S'.
(2)Interchangeability of No.3 applies to 'S'.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
29E 3 XNB131008 SEAL RING,BLOW.SIDE 1
29F 3 XNN131536 SEALING 1
29G 3 XN131108 NUT 1
30 1 128170-13600  STUD, M8X31 3 3 3 3
31 1 129792-18090 GASKET 1
31-1 1  129472-18090 GASKET 1 1 1 1 N
(D=E31928)

32 1 128695-44090 COCK 1 1 1 1
33 1  129474-44480  JOINT 1 1 1 1
33-1 1 104407-44480  JOINT 1 1 1 1 R

(B=*1991.01.) (C=*1991.01.) (D=*1991.01.) (E=*1991.01.)
34 1 171007-49400  JOINT 1 1 1 1
35 1 124460-77680  RETAINER 1 1 1 1
36 1 23061-070300  PIPE, 7X 300 1 1 1 1
37 1 26703-080002 NUT, M8 4 4 4 4
38 1 129572-18000  TURBINE, B52HW 1

(C=E23728)
39 1 129573-18000  TURBINE, B52HW 1
(D=E35728)
40 1 129574-18000 TURBINE, RHB52HW 1 w
(E=E41490)

41 2 XNN131614 SHAFT 1
41B 2 XNN131502 SHAFT, TURBO. 1
42 2 XNN131578 SHELTER 1 1
43 2 XNN131579 BUSH, THRUST 1 1
44 2 XNB131008 SEAL RING,BLOW.SIDE 1 1
45 2 XNN131008 SEAL RING,BLOW.SIDE 1 1
46 2 XNN131536 SEALING 1 1
47 2 XNN131108 NUT 1 1
48 2 XNN136613 IMPELLER 1 1
48A 2 XNN136610 IMPELLER 1
49 2 XNN133911 HOUSING,BLOWER 1 1
49A 2 XNE924560 HOUSING,BLOWER 1
50 2 XNB134007 BOLT M5 6 6 6
51 2 XNN134035 RETAINER 6 6 6
52 2 XNE928722 HOUSING 1
52A 2 XNE929010 HOUSING, TURBO. 1
52B 2 XNE929000 HOUSING, TURBO. 1
53 2 XNN137007 BOLT, M8 4 4 4
54 2 XNN137423 RETAINER 4 4 4
55 2 XNE923383 HOUSING,BEARING 1
55A 2 XNE923301 HOUSING, BEARING 1
55B 2 XNN133382 HOUSING,BEARING 1
56 3 XNN133208 CIRCLIP 3 3 3
56A 3 XNB133206 SCREW 4 4 4
56B 3 XNB133208 SCREW(SEAL PLATE 3 3 3
57 2 XNN133021 SEAL PLATE 1 1 1
58 2 XNN133506 METAL, FLOATING 2 2 2
59 2 XNN133596 METAL, THRUST 1 1 1
62 2 XNN137055 PROTECTOR, HEAT 1 1 1
63 2 XNN131570 ROTOR SET 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.14. TURBINE

4JH2-DTE
4JH2-UTE (B)

29 inc. (29) ~296G

0CR10-M35102 Fig.14

Remarks
(1)Interchangeability of No.2 applies to 'S'".
(2)Interchangeability of No.3 applies to 'S'".

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

65 3 XNN131578 SHELTER 1

66 3 XNN131579 BUSH, THRUST 1

67 3 XNN131008 SEAL RING,BLOW.SIDE 1

68 3 XNB131008 SEAL RING,BLOW.SIDE 1

69 3 XNN131536 SEALING 1

70 3 XN131108 NUT 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.15

; _ (A)=4JH2E (D)=4JH2-DTE
Fig.15. INTER COOLER(4JH2-HTE) paze o-zoTE
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 129474-18100 COOLERASSY, INTER 1
3 2 129474-18220  TANK(A) 1
4 2 129474-18230  TANK(B) 1
5 2 129474-18240  GASKET 2
5-1 2 129474-18241 GASKET 2 N
(C=*1984.05.)
6 2 123325-49490 ELBOW 1
7 2 22217-080000 WASHER, SPRING 8 8
8 2 23414-130000  GASKET, 13X1.0 1
9 2 23894-020002 PLUG, G1/4 1
10 2 26366-080002 NUT, M8 8
10A 2 X3916003482 STUD M6 8
11 1 129573-18120  GASKET 1
12 1 129595-18131 DUCT, AIR 1
13 1  129474-18140 HOSE, RUBBER 1
14 1 129595-18141  JOINT, RUBBER 1
15 1 129474-18150 BEND 1
16 1 129595-18151  JOINT, RUBBER 1
17 1 129595-18160 BOLT 2
18 1 129474-18180 DUCT, AIR 1
20 2 23871-010000 PLUG, RO1 1
21 1 129474-49020 BEND 1
22 1 120130-49350 COCK, 1/4 1
26 1  129470-77590  GASKET 1
27 1  124460-77680 RETAINER 1
28 1 22137-080000 WASHER, 8 2
29 1 23000-060000 CLAMP, 60 3
30 1 23000-070000 CLAMP, 70 3
31 1 23061-070300 PIPE, 7X 300 1
32 1 26106-080202 BOLT, M8X 20 PLATED 6
33 1 26106-080202 BOLT, M8X 20 PLATED 2
34 1 26106-080502 BOLT, M8X 50 PLATED 1
35 1 26106-080802 BOLT, M8X 80 PLATED 2
36 1 26226-080502 STUD, M8X 50 2
37 1 26366-080002 NUT, M8 2
38 1  129474-18170 BEND 1 1
39 1 129100-77500 HEATER, AIR 11V 1 1
40 1 129100-77510  GASKET, AIR HEATER 1 1
41 1 26106-080402 BOLT, M8X 40 PLATED 2 1
42 1 26106-080952 BOLT, M8X 95 PLATED 2 1
43 1  129400-77501 HEATER 1 W 2
(C=E23484)
Remarks
(1)Optional parts.
(2)Optional parts. : Erath float type. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.16. INTER COOLER(4JH2-DTE,UTE)

35

0CR10-M35102 Fig.16

Remarks

(1)No.33-1 & 34-1 interchangeable by set.
(2)Optional parts.

(3)Optional parts. : Erath float type.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 129473-18101 COOLERASSY, INTER 1 1
3 2 129474-18220  TANK(A) 1 1
4 2 129474-18230  TANK(B) 1 1
5 2 129474-18241 GASKET 2 2
6 2 123325-49490 ELBOW 1 1
7 2 23414-130000 GASKET, 13X1.0 1 1
8 2 23894-020002 PLUG, G1/4 1 1
9 2 26013-080302 BOLT, M8X 30 8 8
9A 2 22217-080000  WASHER, SPRING 8 8 8 W
(D=*1987.09.) (E=*1987.09.)
10 1 129474-18120  GASKET 1
10-1 1 129573-18120  GASKET 1 1 N
(D=E31928)
11 1 129595-18130  DUCT, AIR 1
11-1 1 129595-18131 DUCT, AIR 1 1 F 1
(D=E31951)
12 1 129474-18140 HOSE, RUBBER 1 1
13 1 129474-18150  BEND 1 1
14 1 129474-18180 DUCT, AIR 1 1
16 2 23871-010000 PLUG, RO1 1 1
17 1 129474-49020 BEND 1 1
18 1 120130-49350 COCK, 1/4 1 1
22 1 129150-77510  GASKET 1
22-1 1  129470-77590  GASKET 1 1 N
(D=E31928)
23 1 124460-77680  RETAINER 1 1
24 1 23000-060000 CLAMP, 60 3 3
25 1 23000-070000 CLAMP, 70 3 3
26 1 23061-070300  PIPE, 7X 300 1 1
27 1 26106-080202 BOLT, M8X 20 PLATED 6 6
28 1 26106-080202 BOLT, M8X 20 PLATED 2 2
29 1 26106-080502 BOLT, M8X 50 PLATED 1 1
30 1 129595-18160  BOLT 2 2
31 1 26226-080502  STUD, M8X 50 2 2
32 1 26366-080002 NUT, M8 2 2
33 1 129595-18140 JOINT, RUBBER 1
33-1 1 129595-18141  JOINT, RUBBER 1 1 S
(D=E31951)
34 1 129595-18150  JOINT, RUBBER L=125 1
34-1 1 129595-18151  JOINT, RUBBER 1 1 S
(D=E31951)
35 1 26106-080802 BOLT, M8X 80 PLATED 2 2
36 1 22137-080000 WASHER, 8 2 2
37 1 129474-18170  BEND 1 1 2
38 1 129100-77500  HEATER, AIR 11V 1 1 2
39 1 129100-77510 GASKET, AIR HEATER 1 1 2
40 1 26106-080402 BOLT, M8X 40 PLATED 2 2 2
41 1 26106-080952 BOLT, M8X 95 PLATED 2 2 2
42 1 129400-77501 HEATER 1 1 W 3
(D=E34965) (E=E40923)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.17. CRANKSHAFT & FLYWHEEL

Fig. l

9500 v 7 P&T75A4FKANL
CRANKSHAFT & FLYWHEEL

boRYFanELTEY
OPTIONAL PARTS

0CR10-M35102 Fig.17

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129470-21000 CRANKSHAFT ASSY 1
1-1 1 129474-21000 CRANKSHAFT ASSY 1 N
(A=*1987.02)
3 2 129150-21200 GEAR, CRANKSHAFT 1
4 2 22512-070140 KEY, 7X 14 1
6 1 129573-21000 CRANKSHAFT ASSY 1 1 1 1
8 2 129150-21200  GEAR, CRANKSHAFT 1 1 1 1
9 2 22512-070140  KEY, 7X 14 1 1 1 1
11 1  129470-21650  V-PULLEY, 82.5 1 1 1 1 1
12 1 129795-21661  WASHER 1 1 1 1 1
13 1 121850-21680 BOLT 1 1 1 1 1
14 1 121111-21501 BOLT, FLYWHEEL 6 6 6 6 6
15 1 129573-21590 FLYWHEELASSY 1 1 1 1 1
15-1 1 129570-21590  FLYWHEELASSY 1 N
(A=E00171)
15A-2 1 129570-21591 FLYWHEEL ASSY 1 1 S
(A=E09282) (D=E35370)
15B-2 1 129572-21590  FLYWHEEL ASSY 1 S
(C=E23728)
15C-2 1  129574-21590 FLYWHEEL ASSY 1 1 S
(B=E15092) (E=E41481)
17 2 124550-21600 GEAR, RING 1 1 1 1 1
18 1 22312-080160  PIN, PARALLEL M8X16 1 1 1 1 1
19 1 129490-21650  V-PULLEY, D82.5 1 1 1 1 1
20 1 22512-070160 KEY, 7X 16 1 1 1 1 1

Remarks
(1)OPTIONAL

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.18

Fig.18. PISTON & CONNECTING ROD o oo
(C)=4JH2-HTE (F=
: . . . . ipti 't
. l 8 Ex l‘ v &% 75._ s 7 0o i‘ No Lev. Parts No Description ® @ (C)Q {D) ©® © |
Fig PISTON & CONNECTING ROD 1 1 129570-22000  PISTON ASSY 4
2 1 12957222000  PISTON ASSY 4 4
3 1 129573-22000  PISTON ASSY 4 4
7 2 729573-22500  RING SET, PISTON 4 4 4 4 4
11 1 129573-22300  PIN, PISTON D28 L69 4 4 4 4 4
12 1 22252-000280  RING, 28 8 8 8 8 8
13 1 729573-23700  ROD ASSY, CONNECTING 4 4 4 4 4
16 2 12155023200  BOLT, CONNECTING ROD 8 8 8 8 8
17 2 729150-23600  BEARING, CRANK PIN 4 4 4 4 4
19 1 12915023610  BEARING, 0.25 US 4 4 4 4 4 1
20 1 129570-22500  PISTON ASSY, 0.25 OS 4 2
21 1 12957222500  PISTON ASSY, 0.25 OS 4 4 2
22 1 129573-22500  PISTON ASSY, 0.25 OS 4 4 2
26 2 729573-22540  RING SET, 0.25 OS 4 4 4 4 4 2
S
WS
17 L
19 13
16+
Remarks
1) UNDER-SIZED METAL(0.25)
2) OVER SIZE OPTIONAL PARTS N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.19

H A)=4JH2E D)=4JH2-DTE
Fig.19. LUB.OIL COOLER EB;:4JH2-TE EE;:“HZ_UTE(B)
(C)=4JH2-HTE GE
— No. Lew. Parts No. Description Qty |
. 'I LOZ—5 i ® B © O © ¢
Fig. LUB. OIL COOLER 1 1 129470-33000 COOLERASSY, OIL 1
3 2 129470-33550  SEAT, RUBBER 1
4 1 129474-33000 COOLER ASSY, OIL 1 01 1 1
4JH25-TE 5 2 129474-33010  BODY, OIL COOLER 1 1 1 1
4JH2G-TE 6 2 120474-33030 COVER, B 101 1 1
UAHM-TE 7 2 129474-33040 CORE ASSY, COOLER 101 1 1
8 2 12947433050 COVER ASSY 1 1 1 1
10 3 120322-33050  GASKET 101 1 1
1 2 104271-49060  JOINT, PIPE 2 2 2 2
12 2 12332549421  JOINT, PIPE 1 1 1 1
13 2 24321-000750 O-RING, 1AG75.0 2 2 2 2
14 2 26106-080252  BOLT, M8X 25 PLATED 4 4 4 4
15 1  129499-33000  COOLER ASSY, OIL 1
16 2 129474-33010  BODY, OIL COOLER 1
17 2 129474-33040 CORE ASSY, COOLER 1
18 2 129474-33050 COVER ASSY 1
20 3 120322-33050 GASKET 1
21 2 129470-44450 COVER, B 1
22 2 12332549421  JOINT, PIPE 1
23 2 24321-000750 O-RING, 1AG75.0 2
24 2 26106-080252  BOLT, M8X 25 PLATED 4
25 1 12947433500 RETAINER 1 1 1 1
26 1 129470-33510  RETAINER 1
27 1 26106-080142  BOLT, M8X 14 PLATED 101 1 1
28 1 26106-080162  BOLT, M8X 16 PLATED 2 2 2 2 2
29 1 26106080252  BOLT, M8X 25 PLATED 101 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.20. LUB. OIL SYSTEM

BRI 27
Fig. 20 LUB. OIL SYSTEM

REFER TO Fig. 44,54

o=

&)

REFER TO Fig.2

ATy
OPTIONAL

28

0CR10-M35102 Fig.20

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129150-35040  GASKET 1
1-1 1 129470-35040  GASKET 1 1 1 1 1 N
(D=E31928)
2 1 129473-35090 PIPE ASSY, OIL INLET 1 1 1 1 1
2-1 1  129473-35091 PIPE ASSY, OIL INLET 1 1 1 1 N
(A=E/#10589) (B=E/#15575) (C=E/#23963) (D=E/#36341) (E=E/#42069)
6 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
7 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 1
8 1 26106-080352 BOLT, M8X 35 PLATED 2 2 2 2 2
9 1 129470-35100 BRACKET ASSY, FILTER 1 1 1 1 1
9-1 1 129470-35101 BRACKET ASSY, FILTER 1 1 1 1 1 F
(A=*1991.01.) (B=*1991.01.) (C=*1991.01.) (D=*1991.01.) (E=*1991.01.)
10 2 129470-35130 BRACKET ASSY 1 1 1 1 1
10-1 2 129470-35131 BRACKET ASSY 1 1 1 1 1 F
(A=*1991.01.) (B=*1991.01.) (C=*1991.01.) (D=*1991.01.) (E=*1991.01.)
12 3 23871-020000 PLUG, R02 1 1 1 1 1
13 2 129100-35140 BOLT, STUD 1 1 1 1 1
14 2 121850-35200  SHIM SET 1 1 1 1 1
15 2 124223-35510 RETAINER, SPRING 1 1 1 1 1
16 2 121850-35520 SPRING 1 1 1 1 1
17 2 121850-35531 VALVE, CONTROL 1 1 1 1 1
18 2 23414-180000  GASKET, 18X1.0 1 1 1 1 1
19 1 129470-35120  GASKET 1
19-1 1 129470-35121  GASKET 1 1 1 1 1 N
(D=E/#31928)
20 1 129150-35150  FILTER 90X80L 1 1 1 1 1
21 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1 1
22 1 26106-080552 BOLT, M8X 55 PLATED 2 2 2 2 2
23 1 129590-59200 RETAINER, PIPE 1 1 1 1 W
(B=EM#XXX) (C=EHXXX) (D=E/#XXX) (E=E/#XXX)
24 1  129470-32000 PUMP ASSY, OIL 1 1 1 1 1
25 1 129150-32020 GASKET, PUMP 1 1 1 1 1
26 1 26450-060252 BOLT, M6X 25 4 4 4 4 4
27 1 124413-39100 PUMP ASSY, WASTE 1 1 1 1 1
28 1 43720-001220 PIPE 1 1 1 1 1

Remarks
(1)Optional parts.
(2)Fig.21 No.4-1(or 7-1) interchangeable by set.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.21

1 A)=4JH2E D)=4JH2-DTE
Flg " 2 1 . LU B . Ol L P | PE EB;:4JH2-TE EE;ZAUHZ-UTE(B)
(C)=4JH2-HTE (F)=
2 ] LO/ 4 7 No. Lev. Parts No. Description ' |
i A (B) () O (B ¢
Flg' LUB. OIL LINE 1 1 129472-39020 BOLT, M20XM10 1 1 1 1
2 1  124160-39140 BOLT, PIPE JOINT M10 1 1 1 1 1
3 1 121252-39150 BOLT, JOINT M10X1.5 1 1 1
4 1 129470-39200 PIPE ASSY, OIL 1
4-1 1 129470-39201 PIPE ASSY, OIL 1 F
20 (A=*1990.12.)
6 2 23341-150000  JOINT, PIPE 15-20 2
3 - 7 1 129474-39200 PIPE ASSY, OIL 1 1 1 1
é 7-1 1 129474-39201 PIPE ASSY, OIL 1 1 1 1 F
(B=+*1990.12.) (C=*1990.12.) (D=*1990.12.) (E=*1990.12.)
29 N 9 2 23341-150000  JOINT, PIPE 15-20 2 2 2 2
g 734#.-{—:/\7-‘;‘/9' 10 1  129470-39300 PIPE ASSY, OIL 1
1 FLYWHEEL HOUSING 12 2 23341-150000  JOINT, PIPE 15-20 2
?30 28 13 1  129495-39320 PIPE ASSY, OIL 1 1 1 1
'ﬁ 24 14 1  129495-39350 STAY 1 1 1 1
28 15 1  129495-39360 RETAINER 1 1 1 1
/@% 25 16 1 129470-39451 PIPE ASSY, OIL 1 1 1 1
Ag__oi cootern W\ ; )HD? . 17 2 135210-39140  JOINT, PIPE 1 1 1 1
| 3 . QB- OIL SUMPR 19 2 120220-59150 JOINT 1 1 1 1
a4 ' /'E\E/ S 20 1 129474-39450  PIPE ASSY, OIL 101 1 1
é% L % 21 2 129553-39190  JOINT 2 2 2 2
7 23 1 129472-39600 PIPE, OIL 1 1 1 1
‘% 24 1 129792-39610  JOINT, RUBBER 1 1 1 1
15 > 25 1 129472-39620 ELBOW, PT3/8 1 1 1 1
26 1 124413-39710 BOLT, PIPE JOINT M10 1 1 1 1
27 1  124550-59820 BOLT, PIPE JOINT M8 1 1 1 1
28 1  23000-025000 CLAMP, 25 2 2 2 2
29 1  23414-100000 GASKET, 10X1.0 2 6 6 6 4
30 1  23414-200000 GASKET, 20X1.0 8 8 8 8 8
31 1 23857-150000 BOLT, JOINT 15 4 3 3 3 3
32 1 24314-000180 O-RING, 4CP18.0 1 1 1 1
33 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
34 1 26106-060202 BOLT, M6X 20 PLATED 1 1 1 1
35 1 26756-060002 NUT, LOCK M6 1 1 1 1
36 1  43400-500410 SEAL WASHER 8S 2 2 2 2
Remarks Yes No Yes No
(1)Fig.20 No.10-1 interchangeable by set. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.22

1 A)=4JH2E D)=4JH2-DTE
Fig.22. COOLING SEA WATER PUMP EB;:4JH2-TE EE;:AUHZ-UTE(B)
(C)=4JH2-HTE GE
jJ 'f Z 1, # > 7° No. Lewv. Parts No. Description @ ® © ' o ©® © |
Fig. 2 2 COOLING SEA WATER PUMP 1 1  129573-42500 PUMP ASSY, WATER 1 1 1 1 1
3 2 129470-42520 COVER 101 1 1 1
4 2 129470-42530  IMPELLER 1 01 1 1 1
5 2  129573-42540  PLATE 1 1 1 1 1
6 2 129470-42550  SHAFT 101 1 1 1
7 2 129795-42670  SEAL 101 1 1 1
8 3 145410-46190 CIRCLIP 1 1 1 1 1
9 2 22252000420 RING, 42 101 1 1 1
10 2 24101063024  BEARING, BALL 6302 101 1 1 1
1 2 24101062024  BEARING, BALL 6202 1 1 1 1 1
12 2 24421203508  SEAL, OIL TC203508 101 1 1 1
13 2 24311-000150  O-RING, 1AP15.0 101 1 1 1
14 2 129470-42700  GEAR 1 1 1 1 1
15 2 24341-000600 O-RING, 1AS60.0 101 1 1 1
16 2 26203-060102  BOLT, M6X 10 PLATED 4 4 4 4 4
17 1 129150-01880 GASKET 1
17-1 1 129470-01880 GASKET, GEAR CASE 101 1 1 1 N
(D=E31928)
17-2 1 129150-01881 GASKET 1 1 1 1 1 R
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
18 1 26106-080162  BOLT, M8X 16 PLATED 3 3 3 3 3
19 1 26366-080002  NUT, M8 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.23

Fig.23. COOLING FRESH WATER PUMP o oo
(C)=4JH2-HTE (F)=
° No. Lew. Parts No. Description Qty |
_ A XAKT i W ® © O 6 @
Fig. COOLING FRESH WATER PUMP 1 1 129470-42000 PUMP ASSY, WATER 1 1 1 1 1
1-1 1 129470-42001  PUMP ASSY, WATER 1 1 1 1 1 N
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01) (E=*1991.01)
4JH2-E 2 2 129150-42320 O-RING 1 1 1 1 1
4JH2-TE 3 1 129150-42020  GASKET, WATER PUMP 101 1 1 1
4 1 129550-42350  V-PULLEY, D=120 101 1 1 1
5 1 129156-44760 WASHER 1 1 1 1 1
6 1 22217-080000 WASHER, SPRING 8 11 1 1 1
7 1 25132-004600  V-BELT, A46 101 1 1 1
8 1 26106-060102  BOLT, M6X 10 PLATED 4 4 4 4 4
9 1 26106-080552  BOLT, M8X 55 PLATED 2 2 2 2 2
10 1 26106-080602  BOLT, M8X 60 PLATED 101 1 1 1
11 1 26106-080652  BOLT, M8X 65 PLATED 1 1 1 1 1
12 1 129573-49540 COVER, THERMOSTAT 1 1 1
13 1 129795-49550  GASKET 1
13-1 1 129470-49550  GASKET 1 1 1 1 1 N
(D=E31928)
14 1 129470-49801 THERMOSTAT, 76.5 1 1 1 1 1
REFER T0 F16.28 15 1 129150-49810  GASKET, THERMOSTAT 1
15-1 1 129470-49810  GASKET, THERMOSTAT 101 1 1 1 N
(D=E31928)
16 1 26106-080252  BOLT, M8X 25 PLATED 1 1 1 1 1
17 1 26106-080502  BOLT, M8X 50 PLATED 101 1
18 1 26106-080352  BOLT, M8X 35 PLATED 11
REFET__I‘;‘L 453254 19 1 129470-49540 COVER, THERMOSTAT 1 1

Z

REFER TO FIG.42.47

87097
CYLINDER BLOCK

NN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.24. COOLING FRESH WATER COOLER

45

47 56
5

3,4,5 inc. 6~58

7 inc. () ~18
19 inc. (19) ~32
33 inc. (33) ~40

(A)y=4JH2E
(B)=4JH2-TE
(C)=4JH2-HTE

0CR10-M35102 Fig.24
(D)=4JH2-DTE
(E)=4JH2-UTE(B)
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 124000-03300  CLIP, HOSE 13 1
2 1 129550-13110 GASKET 1 1 1 1 1
3 1 729470-44501  COOLER ASSY, WATER 1
3-1 1 129470-44900 COOLER ASSY, WATER 1 N
(A=*1991.01)
4 1  729473-44501 COOLER ASSY, WATER 1
4-1 1 129473-44900 COOLER ASSY, WATER 1 N
(B=*1991.01)
5 1 729573-44501  COOLER ASSY, WATER 1 1 1
5-1 1 129573-44900 COOLER ASSY, WATER 1 1 1 N
(C=*1991.01) (D=*1991.01) (E=*1991.01)
6 2 128170-13600  STUD, M8X31 4 4 4 4 4
7 2 129470-44000 COOLER ASSY, WATER 1
9 3 124160-49480  JOINT, PIPE 2
10 3 23871-030000  PLUG, RO3 1
11 3 27241-280000 PLUG, 28 7
12 3 27241-400000  PLUG, 40 1
13 3 43600-500310 COCK 1
17 3 23414-170000 GASKET, 17X1.0 1
(A=E09456)
18 3 23893-030002 PLUG, G3/8 1
(A=E09456)
19 2 129473-44000 COOLER ASSY, WATER 1
21 3 129474-44480  JOINT 1
21-1 3 104407-44480  JOINT 1 N
(B=*1991.01)
22 3 120130-49350 COCK, 1/4 1
26 3 124160-49480  JOINT, PIPE 2
27 3 124460-77680  RETAINER 1
28 3 23061-070300  PIPE, 7X 300 1
29 3 27241-280000  PLUG, 28 7
30 3 27241-400000 PLUG, 40 1
31 3 23414-170000 GASKET, 17X1.0 1 W
(B=E15101)
32 3 23893-030002 PLUG, G3/8 1 W
(B=E15101)
33 2 129573-44001 COOLER ASSY, WATER 1 1 1
35 3 129474-44480  JOINT 1 1 1
35-1 3 104407-44480  JOINT 1 1 1 N
(C=*1991.01) (D=*1991.01) (E=*1991.01)
36 3 124160-49480  JOINT, PIPE 2 2 2
37 3 23414-170000  GASKET, 17X1.0 1 1 1
38 3 23893-030002 PLUG, G3/8 1 1 1
39 3 27241-280000 PLUG, 28 7 7 7
40 3 27241-400000  PLUG, 40 1 1 1
41 2 129470-44110 CORE ASSY, COOLER 1
42 2 129473-44111 CORE ASSY, COOLER 1
43 2 129573-44111 CORE ASSY, COOLER 1 1 1
44 2 129470-44440 COVER,A 1 1
44A 2 120322-33050 GASKET 1 1 W

(A=FROM 1ST)

(B=FROM 1ST)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.24. COOLING FRESH WATER COOLER

45

47 56
5

3,4,5 inc. 6~58

7 inc. () ~18
19 inc. (19) ~32
33 inc. (33) ~40

0CR10-M35102 Fig.24

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

45 2 129573-44440 COVER ASSY, COOLER 1 1 1

47 3 129573-44470 GASKET, COOLER 1 1 1

48 2 129470-44450 COVER, B 1 1

49 2 129573-44450 COVER, COOLER 1 1 1

50 2 120445-44600 FILLER ASSY 1 1 1 1 1

51 3 123682-44210 CAP, RADIATOR 1 1 1 1 1

52 3  123682-44220 CHAIN 1 1 1 1 1

53 3 120445-44620 LABEL, CAUTION 1 1 1 1 1

54 2 120445-44640 GASKET 1 1 1 1 1

55 2  26106-080142 BOLT, M8X 14 PLATED 4 4 4 4 4

56 2 24321-000750 O-RING, 1AG75.0 2 2

57 2 24321-000800 O-RING, 1AG80.0 2 2 2

58 2  26106-080252 BOLT, M8X 25 PLATED 4 4 4 4 4

59 1 26106-081002 BOLT, M8X100 PLATED 6 6 6 6 6

60 1 26366-080002 NUT, M8 2 2 2 2 2

61 1 43600-500310 COCK 1 1 1 1

65 1 120445-44640 GASKET 1 1 1 1 1

66 1 23010-017000 CLAMP, 17 1 1 1 1

67 1 23061-120300 PIPE, 12X 300 1 1 1 1 1

68 1 26106-080162 BOLT, M8X 16 PLATED 4 4 4 4 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.25

; _ (A)=4JH2E (D)=4JH2-DTE
Fig.25. COOLING SEA WATER PIPE(4JH2-HTE,DTE,UTE) eanze Qeaa0tE
(C)=4JH2-HTE (F)=
o ° . A . - . lt
- 2 5 CSW/34 7 (4JH2-HTE, DTE, UTE) No Lev. Parts No Description ® @ (C)Q {D) ©® © I R
g COOLING SEA WATER LINE 1 1 129474-49010 PIPE, WATER 1 1 1
2 1 129474-49030 PIPE, WATER 1 1 1
3 1 129472-49040 PIPE, WATER 1 1 1
REFER TO FIG. 4 1 129474-49110 JOINT, RUBBER 1 1 1
5 1  23000-022000 CLAMP, 22 4 4 4
6 1  23000-035000 CLAMP, 35 8 8 8
7 1 23072-040300 HOSE, 4X 300 2 2 2
8 1 43530-500570 JOINT 1 1 1 1
9 1 43662-025030 COCK ASSY, SEAWATER 1 1 1 1
REFER T0 FIG.24
REFER T0 FI0.19
FORYFagELTEY
P OPTIONAL PART
CLUTCH
REFER T0 FIG.22
Remarks Yes No Yes No
1)OPTIONAL PART N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.26

Fig.26. COOLING SEA WATER PIPE(4JH2E) -amze Qeazore
(C)=4JH2-HTE GE
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 128695-44090 COCK 1
2 1 129470-49010 PIPE, WATER 1
3 1  129470-49030 PIPE, C. SEAWATER 1
4 1  129470-49040 PIPE, WATER 2
4-1 1  129470-49040 PIPE, WATER 1 K
(A=*1989.11)
5 1  129470-49060 PIPE, WATER 1
6 1  129470-49110 JOINT, 25X55 3
7 1  129470-49240 JOINT, RUBBER 28 1
8 1 124722-59050 CLIP, HOSE 9 1
9 1 23000-022000 CLAMP, 22 4
10 1 23000-035000 CLAMP, 35 12
11 1 23061-070300 PIPE, 7X 300 1
12 1 23072-040300 HOSE, 4X 300 1
13 1 23072-040350 HOSE, 4X 350 1
14 1 26106-080162 BOLT, M8X 16 PLATED 1
15 1 129475-49040 PIPE, WATER 1 W
(A=*1989.11)
16 1  43530-500570 JOINT 1
17 1 43662-025030 COCK ASSY, SEAWATER 1
4JH2SBE
4JH2GBE
4JH2GGBE
4JH2SSBE
Remarks Yes No Yes No
(1)Optional parts. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OIdT”: New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.27. COOLING SEA WATER PIPE(4JH2-TE)

, 27 RRANAT (8K, 4JH2-TE)
Fig. COOLING SER WATER PIPE (4JH2-TE)

REFER TO Fig. 13

REFER TO Fig.?24

REFER TO Fig.19

OPTIONAL

—11

8-

S
=
DSYTF

CLUTCH REFER TO Fig.22

0CR10-M35102 Fig.27

Remarks
1)OPTIONAL PART

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

1 1 128695-44090 COCK 1

2 1  129495-49010 PIPE, WATER 1

3 1  129474-49030 PIPE, WATER 1

4 1  129470-49040 PIPE, WATER 1

5 1 129472-49040 PIPE, WATER 1

6 1  129474-49110 JOINT, RUBBER 1

7 1 124460-77680 RETAINER 1

8 1  23000-022000 CLAMP, 22 4

9 1 23000-035000 CLAMP, 35 8

10 1 23061-070300 PIPE, 7X 300 1

11 1 23072-040300 HOSE, 4X 300 2

12 1 26106-080162 BOLT, M8X 16 PLATED 1

13 1 43530-500570 JOINT 1 1
14 1 43662-025030 COCKASSY, SEAWATER 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.28

Fig.28. COOLING FRESH WATER PIPE o oo
(C)=4JH2-HTE F)=
No. Lev. Parts No. Description Qty |
D crwd 7 i @ ® © 0 € @

Fig. COOLING FRESH WATER LINE 1 1 1286954409  COCK 11111
2 1 127420-44560 PIPE, OVERFLOW L=740 1 1 1 1
REFER T0 FI0.14 3 1 129470-49200 JOINT, RUBBER 1 1 1 1 1
4 1 129470-49220 RETAINER 1 1 1 1 1
: 5 1 129470-49240 JOINT, RUBBER 28 1 1 1 1 1
REFER 10 FI1G.15,16 6 1  129470-49250 PIPE, WATER 1 1 1 1 1
‘ 7 1 129470-49260 JOINT, RUBBER 1 1 1 1 1
8 1 129473-49310 JOINT, PT3/8-8 1 1 1 1
9 1 129474-49320 PIPE, WATER 1 1 1 1
10 1  194440-51620 CLAMP 2 2 2 2
11 1 23000-013000 CLAMP, 13 2 2 2 2
12 1  23000-025000 CLAMP, 25 2 2 2 2
13 1 23000-041000 CLAMP, 41 6 6 6 6 6

REFER 70 FIG.24

1

REFER TO FIG.23

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.29. FUEL INJECTION PUMP(4JH2-TE,HTE,DTE)

. 2 FO7 » ¥+ 7 (4JH2-TE, HTE, DTE)
Fig. FUEL INJECTION PUMP

0CR10-M35102 Fig.29

32

44 € 33 2ﬁg/§
& g)@/

43 ©—30

n—8 231

% 13—© &~z
» Z\ —+ 24{%—29
-8

' 15
34 14
©-48
Tl °
? |
16A— |
41404739 37 N / 2
b, 1

\[ 7—arvssq7

BOOST COMPEMSATOR TYPE

Remarks

(1)GOVERNOR ASSY (FIG37) IS
NCORORATED IN THESE FUEL
INJECTION PUMP ASSY
(REF.NO.1A,1B,1C)

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1A 1 729571-51300 PUMP ASSY, INJECTION 1 1
1B 1 729572-51300 PUMP ASSY, INJECTION 1 1
1C 1 729573-51300 PUMP ASSY, INJECTION 1 1
3 2 26022-060162  SCREW, M6X16 4 4 4
4 2 129506-51040 CAMSHAFT 1 1 1
5 2 122710-51050 BEARING, HR30203J 2 2 2
6 2 129470-51060 RETAINER, BEARING 1 1 1
7 2 129470-51080  SEAL, AF0741F0 1 1 1
8 2 122710-51090 KEY 1 1 1
9 2 129470-51101 PLUNGER ASSY 4 4 4
12 2 129155-51140 PIN 4 4 4
13 2 174307-51170 RETAINER, SPRING A 4 4 4
14 2 129155-51180 RETAINER, SPRING 4 4 4
15 2 124950-51190 SPRING, PLUNGER 4 4 4
16 2 129155-51200  TAPPET ASSY 4 4 4
16A 3 711100-51540 ROLLER ASSY 4 4 4
22 2 129155-51270 STOPPER, TAPPET 4 4 4
23 2 129155-51280  O-RING, S6 5 5 5
24 2 129573-51300 VALVE ASSY, DELIVERY 4 4 4
27 2 129573-51330 SPRING, DELIVERY 4 4 4
28 2 129573-51340 RETAINER 4 4 4
29 2 124550-51350  GASKET, DELIVERY 4 4 4
30 2 124550-51370  O-RING 4 4 4
31 2 129573-51370  STOPPER, VALVE 4 4 4
32 2 129155-51380 STOPPER 2 2 2
33 2 129155-51390 STOPPER 2 2 2
34 2 129555-51400 DEFLECTOR 1 1 1
35 2 129155-51410 BOLT 1 1 1
35A 2 129155-51420  PLUG, M16 1 1 1
36 2 129155-51450  SHIM SET, ADJUSTING 1 1 1
37 2 129555-51500 RACK, CONTROL 1 1 1
38 2 26716-060002 NUT, M6 2 2 2
39 2 129155-51521 BUSH, RACK 1 1 1
40 2 129155-51530 SPACER 1 1 1
41 2 129155-51540  CIRCLIP 1 1 1
42 2 129155-51550 PINION, CONTROL 4 4 4
43 2 122117-51560 SCREW 4 4 4
44 2 174307-51560  PINION 4 4 4
45 2 129155-51570  PLUG, M12 1 1 1
46 2 129155-51580  O-RING 1 1 1
47 2 129155-51591  SPRING, RACK 1 1 1
48 2 129155-51600  SHIM SET, ADJUSTING 4 4 4
49 2 129555-51700 COVER 1 1 1
50 2 129555-51710  GASKET 1 1 1
51 2 129555-51750 COVER 1 1 1
52 2 129555-51760 GASKET 1 1 1
53 2 129155-51790  STOOPER, RACK 1 1 1
54 2 129156-51910 LABEL, CAUTION 1 1 1
55 2 121850-51960 O-RING 1 1 1
56 2 22217-060000 WASHER, SPRING 6 2 2 2
57 2 22351-050010  PIN, SPRING 5.0X10 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.29. FUEL INJECTION PUMP(4JH2-TE,HTE,DTE)

FO7 >+ 7 (4JH2-TE,
FUEL INJECTION PUMP

Fig.2

HTE, DTE)

0CR10-M35102 Fig.29

13—

58/0?2\

4140473937 )

N>

64 )
856N 62 49

' 15 1
34 14:§ 24{1@ ?
=
T Lo i??
3 23
&
12 =" )
' %

32

44 € 33 2ﬁg/§
& g)@/

43 ©—30

n—8 231

27

7277767978 69 6870 71

\[ 7—arvssq7
BOOST COMPEMSATOR TYPE

Remarks

(1)GOVERNOR ASSY (FIG37) IS
NCORORATED IN THESE FUEL
INJECTION PUMP ASSY
(REF.NO.1A,1B,1C)

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
58 2 24341-000160 O-RING, 1AS16.0 1 1 1
59 2 43400-500490 SEAL WASHER 16S 1 1 1
60 2  26116-050302 BOLT, M5X 30 PLATED 2 2 2
61 2 129155-51020 STUD 2 2 2
62 2 26022-050102 SCREW, M5X10 11 11 1
63 2 129155-52050 GASKET 1 1 1
64 2 129158-52100 PUMP ASSY, FUEL FEED 1 1 1
66 3  129158-52020 DIAPHRAGM 1 1 1
68 3 129158-52060 COVER 1 1 1
69 3 129158-52070 GASKET 1 1 1
70 3 129158-52080 SCREW 6 6 6
71 3 129158-52090 CAP 2 2 2
72 3 129158-52160 SPRING 1 1 1
73 3 129158-52250 TAPPET 1 1 1
74 3 129158-52260 SPRING 1 1 1
75 3 129158-52270 PIN 1 1 1
76 3 129158-52350 LEVER 1 1 1
77 3 129158-52360 SPRING, RETURN 1 1 1
78 3 129158-52370 PIN 1 1 1
79 3 129158-52380 O-RING 1 1 1
80 1 129150-25900 GEAR, PUMP 1
80-1 1  129573-25900 GEAR, PUMP 1 1 1 N
(D=E31796)
80-2 1  129573-25900 GEAR, PUMP 1 Y4
(D=E35370)
81 1 22217-120000 WASHER, SPRING 12 1 1 1
81-1 1 22217-120000 WASHER, SPRING 12 1 Y4
(D=E35370)
82 1 26716-120002 NUT, M12 1 1 1
82-1 1 26716-120002 NUT, M12 1 Z
(D=E35370)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102  Fig.30

H A)=4JH2E D)=4JH2-DTE
Fig.30. FUEL INJECTION PUMP(4JH2E) eie O=arzote
(C)=4JH2-HTE (F)=
[P Ig . No. Lev. Parts No. Description Qty |
Fie 3O FOL MeE o o ®W ® © 06 ®

1 1 729570-51350  PUMP ASSY, INJECTION 1
: 3 2 26022-060162 SCREW, M6X16 4
60 3328 /532 4 2 129506-51040  CAMSHAFT 1
44 |_§ 5 2 122710-51050  BEARING, HR30203J 2
43% o130 6 2 129470-51060  RETAINER, BEARING 1
/0 42_@ 2—3] 7 2 129470-51080  SEAL, AFO741F0 1
? 11— g 27 8 2 122710-51090  KEY 1
58 N 15 9 2 12947051101  PLUNGER ASSY 4
35 24‘%‘ 29 12 2 129155-51140  PIN 4
34 H—e 13 2 174307-51170  RETAINER, SPRING A 4
©-48 o 14 2 12915551180  RETAINER, SPRING 4
16 > 15 2 124950-51190  SPRING, PLUNGER 4
T?(F\ ” i 16 2 12915551200 TAPPET ASSY 4
A—{1 16A 3 711100-51540  ROLLER ASSY 4
41404739 37 ~. 23 23 22 2 12915551270  STOPPER, TAPPET 4
™ Jﬁ@ € pry J 23 2 12915551280 O-RING, S6 5
12 24 2 129573-51300  VALVE ASSY, DELIVERY 4
54 27 2 12957351330  SPRING, DELIVERY 4
> / = 28 2 129573-51340  RETAINER 4
62— 4 AN O X 4 29 2 124550-51350  GASKET, DELIVERY 4
Y 30 2 12455051370  O-RING 4
31 2 129573-51370  STOPPER, VALVE 4
32 2 12915551380 STOPPER 2
33 2 12915551390 STOPPER 2
34 2 12955551400 DEFLECTOR 1
35 2 12915551410 BOLT 1
35A 2 129155-51420  PLUG, M16 1
36 2 129155-51450  SHIM SET, ADJUSTING 1
37 2 12955551500 RACK, CONTROL 1
38 2 26716-060002  NUT, M6 2
39 2 12915551521  BUSH, RACK 1
40 2 12915551530  SPACER 1
41 2 12915551540  CIRCLIP 1
42 2 12915551550  PINION, CONTROL 4
43 2 122117-51560  SCREW 4
44 2 174307-51560  PINION 4
45 2 12915551570  PLUG, M12 1
46 2 12915551580  O-RING 1
47 2 12915551591  SPRING, RACK 1
48 2 12915551600  SHIM SET, ADJUSTING 4
49 2 12955551700 COVER 1
50 2 12955551710  GASKET 1
51 2 12955551750 COVER 1
52 2 12955551760  GASKET 1
NOT. BOOST 53 2 129155-51790  STOOPER, RACK 1
COMPEMSATOR TYPE 54 2 129156-51910  LABEL, CAUTION 1
55 2 12185051960  O-RING 1
56 2 22217-060000 WASHER, SPRING 6 2
F— 57 2 22351-050010  PIN, SPRING 5.0X10 2
1)GOVERNOR ASSY (FIG38) IS. 58 2 24341-000160  O-RING, 1AS16.0 1
INCORPORATED IN THIS FUEL INJECTION 59 2 43400-500490  SEAL WASHER 16S 1

PUMP ASSY(REF NO1) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.30. FUEL INJECTION PUMP(4JHZ2E)

Fig. 3

FO7 > viRy 7 (4JH2-E)
FUEL INJECTION PUMP

0CR10-M35102 Fig.30

41404739 37

16A

60 3328 /532
ol 128
/0? o—8 2—31

iy

¥ o—30

13— &z

24{%—29

F—arFo 547
NOT. BOOST
COMPEMSATOR TYPE

Remarks

1)GOVERNOR ASSY (FIG38) IS.
INCORPORATED IN THIS FUEL INJECTION
PUMP ASSY(REF NO1)

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

No. Lev. Parts No. Description Qty I R

A B € ©O E ¢

60 2 26116-050302 BOLT, M5X 30 PLATED 2

61 2 129155-51020 STUD 2

62 2 26022-050102 SCREW, M5X10 11

63 2 129155-52050 GASKET 1

64 2 129158-52100 PUMP ASSY, FUEL FEED 1

66 3 129158-52020 DIAPHRAGM 1

68 3  129158-52060 COVER 1

69 3  129158-52070 GASKET 1

70 3 129158-52080 SCREW 6

71 3 129158-52090 CAP 2

72 3 129158-52160 SPRING 1

73 3 129158-52250 TAPPET 1

74 3 129158-52260 SPRING 1

75 3 129158-52270 PIN 1

76 3 129158-52350 LEVER 1

7 3 129158-52360 SPRING, RETURN 1

78 3 129158-52370 PIN 1

79 3 129158-52380 O-RING 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.31. FUEL INJECTION PUMP(4JH2-UTE)

Fig 3 |

FO7 » K> 7 (4JH2-UTE)
FUEL INJECTION PUMP

14

REFER TO FIG.2

(A)y=4JH2E
(B)=4JH2-TE
(C)=4JH2-HTE

0CR10-M35102 Fig.31
(D)=4JH2-DTE
(E)=4JH2-UTE(B)
(F)=

No. Lev. Parts No. Description Qty |
€ ® B ©
1 1 121450-01560 STUD, M8X22 1
2 1 129574-51070 PUMP ASSY, INJECTION 1
2-1 1 129574-51900 PUMP ASSY, INJECTION 1 N
(E=*1991.05)
2-2 1 129574-51901 PUMP ASSY, INJECTION 1 S
(E=E41481)
3 1 129574-51250 RETAINER, PUMP 1
4 1  129574-54030 BRACKET, PUMP 1
4-1 1  129574-54031 BRACKET, PUMP 1 N
(E=E41490)
5 1  129574-54090 NUT 1
6 1  24341-000500 O-RING, 1AS50.0 1
7 1 26106-080652 BOLT, M8X 65 PLATED 3
8 1 26106-100162 BOLT, M10X 16 PLATED 2
9 1 26106-100252 BOLT, M10X 25 PLATED 1
10 1 26216-080282 STUD, M8X 28 3
11 1 26366-080002 NUT, M8 3
12 1 26366-080002 NUT, M8 2
13 1 129574-25900 GEAR, PUMP 1
14 1 129574-25920 WEIGHT, TIMER 1
15 1 26106-080182 BOLT, M8X 18 PLATED 3
16 1 22217-140000 WASHER, SPRING 14 1
17 1 26776-140002 NUT, LOCK M14 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.32. FUEL INJECTION PIPE(4JH2-E, TE,HTE,DTE)

Fig 3 2

FUEL INJECTION LINE

¢

‘*1'7*7:71:-—» S
SUCTION MANIFOLD
REFER TO
FIG9.10.11

FO7 v +734 7 (4JH2-E, TE, HTE, DTE)

REFER TO FIG.7

(A)=43H2E
(B)=4JH2-TE

(C)=4JH2-HTE

0CR10-M35102 Fig.32
(D)=4JH2-DTE
(E)=4JH2-UTE(B)
(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 729570-53100  VALVE ASSY,INJECTION 4
1-1 1 729570-53200  VALVE ASSY,INJECTION 4 S
(A=E09282)
2 1 729573-53100 VALVE ASSY,INJECTION 4
2-1 1 729573-53050 VALVE ASSY,INJECTION 4 N
(D=E31928)
3 1 729595-53100  VALVE ASSY,INJECTION 4 4
4 2 129470-11920 GASKET 4 4 4 4
5 2 129570-53000  VALVE ASSY,INJECTION 4
5-1 2 129506-53000  VALVE ASSY,INJECTION 4 S
(A=E09282)
8 2 129573-53000  VALVE ASSY,INJECTION 4
8-1 2 129573-53500  VALVE ASSY,INJECTION 4 N
(D=E31928)
11 2 129595-53000  VALVE ASSY,INJECTION 4 4
14 2 114250-53080 NUT, NOZZLE D16.95 4 4 4 4
18 2 114250-53120 SPRING, NOZZLE 4 4 4 4
19 2 114250-53130 SEAT, SPRING 4 4 4 4
20 2 114250-53140 PLATE 4 4 4 4
21 2 114250-53210 PIN 8 8 8 8
22 2 114250-53400 SHIM SET 4 4 4 4
29 1 122780-59100 RETAINER 2 2 2 2
30 1 123372-59100 RETAINER, PIPE 2 2 2 2
31 1 129499-59811 PIPE ASSY, INJECTION 1 1
31A 1  129470-59811 PIPE ASSY, INJECTION 1 1
32 1 129499-59821 PIPE ASSY, INJECTION 1 1
32A 1 129470-59821 PIPE ASSY, INJECTION 1 1
33 1  129499-59831 PIPE ASSY, INJECTION 1 1
33A 1  129470-59831 PIPE ASSY, INJECTION 1 1
34 1 129499-59841 PIPE ASSY, INJECTION 1 1
34A 1 129470-59841 PIPE ASSY, INJECTION 1 1
35 1 121870-59930  STAY 1 1 1 1
36 1 22217-080000  WASHER, SPRING 8 1 1 1 1
37 1 26106-060202 BOLT, M6X 20 PLATED 4 4 4 4
38 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1
39 1 26366-060002 NUT, M6 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.33

Fig.33. FUEL INJECTION PIPE(4JH2-UTE) oaze o-areore
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
, FO7 2+ /34 7(4JH2-UTE) i A (B © O E @
Fig. FUEL INJECTION LINE 1 1 72959553100  VALVE ASSY,INJECTION 4
. 1-1 1 729573-53050 VALVE ASSY,INJECTION 4 S
(E=E41526)
@ 2 2 129470-11920 GASKET 4
3 2 129595-53000  VALVE ASSY,INJECTION 4
31 2 129573-53500  VALVE ASSY,INJECTION 4 s
p N (E=E41526)
\:% 6 2 114250-53080 NUT, NOZZLE D16.95 4
10 2 114250-53120 SPRING, NOZZLE 4
11 2 114250-53130 SEAT, SPRING 4
REFER TO FIG.7 12 2 114250-53140 PLATE 4
13 2 114250-53210 PIN 8
14 2 114250-53400 SHIM SET 4
21 1 122780-59100 RETAINER 8
23 2 129574-59810 PIPE ASSY, INJECTION 1
27 2 129574-59820 PIPE ASSY, INJECTION 1
31 2 129574-59830  PIPE ASSY, INJECTION 1
35 2 129574-59840 PIPE ASSY, INJECTION 1
39 1 26106-060202 BOLT, M6X 20 PLATED 8
40 1 26366-060002 NUT, M6 8

REFER TO FIG.31

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.34. TIMER(4JH2-E,DTE)

Fie 34

247 (4JH2-E)
TIMER

0CR10-M35102 Fig.34

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 729499-54100 TIMER ASSY 1 1 W
(D=E35370)
2 2 129470-54510 GEAR ASSY, TIMER 1 1
5 2 129499-54550 HUB ASSY, TIMER 1 1
8 2 129470-54650 WEIGHT, TIMER 2 2
9 2 124310-54800 SPRING, TIMER 2 2
10 2 119620-54900 SHIM SET 1 1
16 2 121850-54900 SHIM SET, SPRING 2 2
19 2 22242-000320 RING, 32 1 1
20 2 124410-54940 PLUG 1 1
21 2 23414-240031 GASKET, 24X1.0 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.35. FUEL PIPE(4JH2-E,TE,HTE,DTE)

Fie 3O

16

10

FO/N{ F(4JH2-E, TE, HTE, DTE)

FUEL LINE

14

10

14

10

14

10

0CR10-M35102 Fig.35

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 101304-59020 JOINT, PIPE 12 3 3 3 3
2 1 129470-59120 PIPE, FUEL 1 1 1 1
3 1 129470-59120 PIPE, FUEL 1 1 1 1
4 1 104200-59170 GASKET, 12 1 1 1 1
5 1 121750-59890 BAND, 140 1 1 1 1
6 1 23080-013000 CLAMP, 13 4 4 4 4
7 1 23414-120000 GASKET, 12X1.0 5 5 5 5
8 1  23857-060000 BOLT, JOINT 6 3 3 3 3
9 1 101304-59020 JOINT, PIPE 12 1 1 1 1
10 1  124066-59100 CLIP, HOSE 8 9 9 9 9
11 1 129495-59300 BOLT, PIPE JOINT 1 1 1 1
12 1 129470-59530 JOINT, PIPE 1 1 1 1
13 1 129470-59540 PIPE, FUEL 1 1 1 1
14 1  119000-59550 PIPE, FUEL RETURN 3 3 3 3
15 1 129470-59560 PIPE, FUEL RETURN 1 1 1 1
16 1 129150-59580 CAP 1 1 1 1
17 1 129100-59951 VALVE ASSY, CHECK 1 1 1 1
23 1  23080-013000 CLAMP, 13 2 2 2 2
24 1 23414-080000 GASKET, 8X1.0 1 1 1 1
25 1  23414-120000 GASKET, 12X1.0 2 2 2 2
26 1  23414-140000 GASKET, 14X1.0 2 2 2 2
27 1 26106-080102 BOLT, M8X 10 PLATED 1 1 1 1
28 1 129470-55601 FILTER ASSY, FUEL 1 1 1 1
30 2 129470-55700 STRAINER 1 1 1 1
30-1 2 129470-55701 STRAINER ASSY, FUEL 1 1 1 1 N

31

(A=*1991.01)

1 26106-100302

(B=*1991.01)

(C=*1991.01)
BOLT, M10X 30 PLATED

(D=*1991.01)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.36. FUEL PIPE(4JH2-UTE)

2118

19

18

19

18

19

18

9
& 11
<

12

0CR10-M35102 Fig.36
(D)=4JH2-DTE
(E)=4JH2-UTE(B)
(F)=

No. Lev. Parts No. Description Qty |
© ©® B ©
1 1 105300-44451 RUBBER, CUSHION 2
2 1 129574-55651 BRACKET, FILTER 1
3 1 129574-55800 STRAINER ASSY, FUEL 1
4 2 129574-55730 SENSOR 1
4A 3 129574-55780 O-RING 1
5 2 129574-55710 FILTER, FUEL 1
6 2 129574-55700 BODY ASSY 1
7 3 121857-55750 PLUG 1
8 3 121857-55760 WASHER 1
9 1 26106-080552 BOLT, M8X 55 PLATED 2
10 1 26216-100552 STUD, M10X 55 2
11 1 26366-100002 NUT, M10 2
12 1 26716-100002 NUT, M10 2
13 1  45511-501250 SPACER 2
14 1  129470-59540 PIPE, FUEL 1
15 1 119171-59910 JOINT, PIPE 1
16 1 23080-013000 CLAMP, 13 2
17 1  23414-120000 GASKET, 12X1.0 1
18 1  124066-59100 CLAMP, HOSE 8 9
19 1  119000-59550 HOSE, FUEL RETURN 3
20 1 129100-59560 PIPE, FUEL RETURN 1
21 1 129150-59580 CAP 1
22 1 129574-59990 JOINT, PIPE 1
23 1  23414-120000 GASKET, 12X1.0 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.37. GOVERNOR(4JH2-TE,HTE,DTE)

. #7334 (4JH2, TE, HTE, DTE)
F'g-37 GOVERNOR

REFER T0 FIG.10,11

T—arvEs4 T

71
*a0HY
PREVIOUS

82
o5,

J 7

85

SERY ge—y
CLASSIFIED MARK

8
9

0CR10-M35102 Fig.37

BOOST COMPEMSATOR TYPE

REFER T0 FI6.29

Remarks

BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART, CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)
2) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.51-1, & 77-1.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' R
A B (€ O (E) (F)
1 1 129155-51280  O-RING, S6 2 2 2
3 1 129595-61011 CASE, GOVERNOR 1
3-1 1  129595-61012 HOUSING, GOVERNOR 1 1 1 2
(D=E31796)
4 1 129595-61050  GASKET 1 1 1
5 1 129155-61060 COVER, GOVERNOR CASE 1 1 1
6 1 129155-61070  GASKET 1 1 1
7 1 129595-61080 SUPPORT 1 1 1
8 1  129155-61120 LINK, L=30 MARK 0 1 1 1 1
9 1 129155-61130 LINK, L=31 MARK 1 1 1 1 1
10 1 129155-61140 LINK, L=30.5 MARK 05 1 1 1 1
15 1  129595-61200  WEIGHT ASSY,GOVERNOR 1 1 1
19 1 129155-61341  SLEEVE 1 1 1
20 1 129100-61400  SHAFT ASSY 1 1 1
23 1 129155-61430  SPACER 1 1 1
24 1 129499-61440  LEVER, CONTROL 1 1 1
25 1 129155-61450 BOLT, LIMITER 1 1 1
26 1 129155-61460  BOLT, IDLE 1 1 1
27 1 129155-61470 BOLT, CONTROL 1 1 1
28 1  129155-61490 SHAFT 1 1 1
29 1  129595-61500 LEVER ASSY, GOVERNOR 1 1 1
30 2 174307-51700  SHIM SET 2 2 2
34 2 119843-61540 SPRING, SET 1 1 1
35 2 129155-61540  SHIFTER 1 1 1
39 2 22272-000040 RING, E-4 1 1 1
40 2 26022-060122  SCREW, M6X12 1 1 1
41 1 129595-61600 CASE 1 1 1
42 1 129595-61610 BUSH 1 1 1
43 1 129595-61620 ROD, SLIDER 1 1 1
44 1  129595-61631 LEVER, SETTING 1 1 1
45 1 129499-61650 SPRING, FUEL CONTROL 1 1 1
46 1 129595-61660 RING 1 1 1
47 1 129595-61670 BOLT, ADJUSTER 1 1 1
48 1 129595-61680  DIAPHRAGM 1 1 1
49 1 129595-61691  SPRING, DIAPHRAGM 1 1 1
50 1 129100-61730  SPRING, GOVERNOR 1 1 1
50-1 1 129573-61700  SPRING, GOVERNOR 1
(D=E32327)
51 1  129595-61801 LEVER, STOP 1
51-1 1 129595-61802  SHAFT, STOP LEVER 1 1 1
(D=E31796)
54 1 129155-61810 PIN 1 1 1
55 1 129595-61820  SPRING, RETURN 1
55-1 1 129595-61821  SPRING, RETURN 1 1 1
(D=E31796)
56 1 129155-61830  O-RING, S10 1 1 1
57 1 129499-61890 HOOK 1 1 1
58 1 129595-61901 LEVER 1 1 1
59 1 129595-61911 SPRING, SET 1 1 1
60 1 129100-61930  NUT, CAP 1 1 1
61 1  129595-61931 PIN 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.37. GOVERNOR(4JH2-TE,HTE,DTE)

. #7334 (4JH2, TE, HTE, DTE)
F'g-37 GOVERNOR

REFER T0 FIG.10,11

T—arvEs4 T
BOOST COMPEMSATOR TYPE

7i
ey | 0888788 o

PREVIOUS E\ l
64~a
A @ o7

SERY ge—y
CLASSIFIED MARK

8
9

0CR10-M35102 Fig.37

Remarks

BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART, CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)
2) INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.51-1, & 77-1.

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
62 1 129595-61951 COVER 1 1 1
63 1 129595-61961 GASKET 1 1 1
64 1  124550-66370 NUT, M6 1 1 1
65 1 104104-67300 SPRING, RETURN 1 1 1
66 1  22117-040000 WASHER, 4 1 1 1
67 1 22117-060000 WASHER, 6 1 1 1
68 1 22190-080000 WASHER, SEAL 8 2 2 2
69 1 22190-100000 WASHER, SEAL 10 2 2 2
69-1 1  43400-500430 SEAL WASHER 10S 2 2 2 N
(B=EXXX) (C=EXXX) (D=EXXX)
70 1 22272-000060 RING, E- 6 2 2 2
71 1 22287-060000 WASHER 6 3 3 3 z
(B=*1990.07) (C=+1990.07) (D=+1990.07)
72 1 22287-120000 WASHER, 12 1 1 1
73 1 22360-040000 PIN, SNAP 4 2 2 2
73-1 1 22372-040000 PIN, SNAP 4 2 2 2 N
(B=EXXX) (C=EXXX) (D=EXXX)
74 1 22372-060000 PIN, SNAP 6 1 1 1
75 1  23414-050000 GASKET, 5X1.0 1 1 1
75-1 1  43400-500390 SEAL WASHER 6S 1 1 1 N
(B=EXXX) (C=EXXX) (D=EXXX)
76 1 23887-100002 PLUG, 10 2 2 2
7 1 24311-000080 O-RING, 1AP8.0 1
77-1 1  24311-240100 O-RING, 1AP10A 1 1 1 S
(D=E31796)
78 1 24311-000110 O-RING, 1AP11.0 1 1 1
79 1 26022-050102 SCREW, M5X10 8 8 8
80 1 26106-060182 BOLT, M6X 18 PLATED 1 1 1
81 1 26106-060202 BOLT, M6X 20 PLATED 6 6 6
82 1 26366-080002 NUT, M8 1 1 1
83 1 26557-060162 SCREW M 6X 16 3 3 3
83-1 1 26106-060162 BOLT, M6X 16 PLATED 3 3 3 N
(B=*1990.07) (C=*1990.07) (D=*1990.07)
84 1 26667-080002 NUT, CAP M8 1 1 1
85 1 26756-060002 NUT, LOCK M6 2 2 2
86 1 26756-080002 NUT, LOCK M8 1 1 1
87 1 26776-120002 NUT, LOCK M12 2 2 2
88 1  43400-500450 SEAL WASHER 12S 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.38. GOVERNOR(4JHZ2E)
#13F(4JH2-E)

Fig~3 8 GOVERNOR

J—ar+o 547
NOT. BOOST COMPEMSATOR TYPE
53 68

22

SERY 2y
CLASSIFIED MARK

REFER T0 FI6.30

0CR10-M35102 Fig.38

Remarks

NOT BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART, CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 129155-51280 O-RING, S6 2
2 1 129155-61011 CASE, GOVERNOR 1
3 1 129155-61050 GASKET 1
4 1 129155-61060 COVER, GOVERNOR CASE 1
5 1 129155-61070 GASKET 1
6 1 129155-61120 LINK, L=30 MARK 0 1 1
7 1  129155-61130 LINK, L=31 MARK 1 1 1
8 1 129155-61140 LINK, L=30.5 MARK 05 1 1
9 1 129595-61200 WEIGHT ASSY,GOVERNOR 1
13 1 129155-61341 SLEEVE 1
14 1 129100-61400 SHAFT ASSY 1
17 1 129155-61430 SPACER 1
21 1 129499-61440 LEVER, CONTROL 1
22 1  129155-61450 BOLT, LIMITER 1
23 1 129155-61460 BOLT, IDLE 1
24 1 129155-61470 BOLT, CONTROL 1
25 1 129155-61480 SPACER ASSY 2
30 1 129155-61490 SHAFT 1
31 1 129500-61500 LEVER ASSY, GOVERNOR 1
32 2 174307-51700 SHIM SET 2
48 2 26022-060122 SCREW, M6X12 1
49 1 129155-61540 SHIFTER 1
50 1  129470-61650 SPRING, FUEL CONTROL 1
51 1 129100-61730 SPRING, GOVERNOR 1
52 1 129473-61801 LEVER, STOP 1
53 1 129155-61810 PIN 1
54 1 129100-61821 SPRING, RETURN 1
55 1 129155-61830 O-RING, S10 1
56 1 129499-61890 HOOK 1
57 1 129100-61930 NUT, CAP 1
58 1  129155-61950 BOLT 1
59 1  124550-66370 NUT, M6 1
60 1 104104-67300 SPRING, RETURN 1
61 1 22117-040000 WASHER, 4 1
62 1 22190-100000 WASHER, SEAL 10 1
62-1 1  43400-500430 SEAL WASHER 10S 1 N
(A=EXXX)
63 1 22272-000040 RING, E- 4 1
64 1 22272-000060 RING, E- 6 2
65 1 22287-120000 WASHER, 12 1
66 1 22351-030016 PIN, SPRING 3.0X16 1
67 1 22360-050000 SNAP PIN 5 2
67-1 1 22372-040000 PIN, SNAP 4 2 N
(A=EXXX)
68 1  23414-050000 GASKET, 5X1.0 1
68-1 1  43400-500390 SEAL WASHER 6S 1 N
(A=EXXX)
69 1 23414-100014 GASKET, 10X1.0 1
70 1  23887-100002 PLUG, 10 1
71 1 24311-240100 O-RING, 1AP10A 1
72 1 26022-050102 SCREW, M5X10 4

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.38. GOVERNOR(4JHZ2E)

_ #1133 (4JH2-E)
Flg~38 GOVERNOR
T—ar 47
NOT. BOOST COMPEMSATOR TYPE
53 68 71 54

b,

57 69 24

REFER T0 FI6.30

0CR10-M35102 Fig.38

Remarks

NOT BOOST COMPEMSATOR TYPE.

1) SELECTIVE PART, CERTAIN THE CLAS
-SIFICATION MARK WHEN PLACE YOUR
ORDER. (REFER TO THE ILLUSTRATION)

(A)y=4JH2E (D)=4JH2-DTE

(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

73 1 26106-060202 BOLT, M6X 20 PLATED 6

74 1 26366-080002 NUT, M8 1

75 1 26756-060002 NUT, LOCK M6 1

76 1 26776-120002 NUT, LOCK M12 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.39

Fig.39. ENGINE STOP & COLD START DEVICE (easrze Oz oTE
(C)=4JH2-HTE F)=
- . . . No. Lev. Parts No. Description Qty |
Fig 3 FHATFAVIFEF 2N Tr—T0 @ B © ©® © O
1g. ' D TART " 1 1 129590-67310 RETAINER 1 1 1 1
ENGINE STOP & COL S R DEVICE 2 1 22414-250150 PIN, COTTER 2.5X15 1 1 1 1
3 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1 1
4 1 26756-050002 NUT, LOCK M5 1 1 1 1
5 1 129470-67550 CABLE, STOP L=4000 1 1 1 1
6 1 129470-67560 CABLE, STOP L=7000 1 1 1 1
7 1 121750-59890 BAND, 140 1 1 1
8 1 129595-67310 RETAINER 1 1 1
9 9 1  129590-67420 CABLE, L=500 1 1 1
10 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1
REFER T0 FIG.40 11 1 26116-050202 BOLT, M5X 20 PLATED 1 1 1
12 1 26756-050002 NUT, LOCK M5 1 1 1
13 1 41710-001300 JOINT, BALL 1 1 1
5
6
boORYFaGELTE
OPTIONAL PART
FrLbrL—
COLD START LEVER
R by Tsi—
STOP LEVER
Remarks Yes No Yes No N N ).
1) OPTIONAL PARTS N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.40

Fig.40. SPEED REMOTE CONTROL DEVICE -amze eaore
(C)=4JH2-HTE (F)=
N G — L No. Lev. Parts No. Description Qty |
rie. B0 {oeee REMOTE CoNTROL DEVICE @6 © 0 66

1 1 129590-67101 BRACKET, GOVERNOR 1 1 1 1

2 1 129470-67200 RETAINER ASSY 1 1 1 1

6 2  22242-000100 RING, 10 1 1 1 1

7 1 22217-050000 WASHER, SPRING 5 2 2 2 2

8 1 22217-080000 WASHER, SPRING 8 2 2 2 2

9 1 22414-250150 PIN, COTTER 2.5X15 1 1 1 1 1
10 1  23414-080000 GASKET, 8X1.0 1 1 1 1

11 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2 2 2
12 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1 1

13 1 26366-080002 NUT, M8 1 1 1 1

14 1 26557-050122 SCREW, M5X12 2 2 2 2

15 1 26716-050002 NUT, M5 2 2 2 2

16 1 129590-67110 BRACKET, CABLE 1 1 1

17 1  41710-000410 CLAMP 1 1 1 1 1
18 1 129590-67140 BRACKET 1 1 1

19 2  26106-080122 BOLT, M8X 12 PLATED 2 2 2

20 1 41701-001720 BRACKET 1

21 1 129574-67100 BRACKET 1
22 1 105311-67200 RETAINER ASSY 1
26 2 22242-000100 RING, 10 1
27 1 121574-86320 RETAINER 1
28 1 26022-050122 SCREW, M5X12 2

REFER T0 FIG.37

4JH-UTE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.41. STARTING MOTOR

Figd}

AB—F4 =4
STARTING MOTOR

(A)y=4JH2E
(B)=4JH2-TE
(C)=4JH2-HTE

OCR10-M35102 Fig.41
(D)=4JH2-DTE
(E)=4JH2-UTE(B)

(F)=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 171008-77010 STARTER, S114-483 1 1 1 1 1

2 2 171008-77400 ARMATURE ASSY 1 1 1 1 1

3 3 171008-77410 BEARING 1 1 1 1 1

4 3 171008-77420 BEARING 1 1 1 1 1

6 2 171008-77440 COILASSY, FIELD 1 1 1 1 1

7 3 171008-77450 SCREW 4 4 4 4 4

8 3 171008-77460 BRUSH (+) 2 2 2 2 2

9 2 171008-77470 HOLDER ASSY, BRUSH 1 1 1 1 1

10 3 171008-77480 BRUSH (-) 2 2 2 2 2

11 3 171008-77490 SPRING, BRUSH 4 4 4 4 4

12 2 171008-77500 COVER, REAR 1 1 1 1 1

13 2 171008-77510 CASE, GEAR 1 1 1 1 1

14 2 171008-77520 HOUSING, CENTER 1 1 1 1 1

15 2 171008-77530 SWITCH, MAGNETIC 1 1 1 1 1

16 2 171008-77540 LEVER SET 1 1 1 1 1

19 2 171008-77570 COVER KIT, DUST 1 1 1 1 1
19-1 2 171008-77571 COVER KIT, DUST 1 1 1 1 1 N

(A=1190.08) (B=1990.08) (C=1990.08) (D=1990.08) (E=1990.08)

26 2 171008-77640 BOLT, THROUGH 2 2 2 2 2

27 2 171008-77650 PINION ASSY 1 1 1 1 1

28 3 171008-77660 SHAFT 1 1 1 1 1

29 3 171008-77670 STOPPER SET 1 1 1 1 1

33 3 171008-77720 CLUTCH ASSY 1 1 1 1 1

34 4  171008-77730 BEARING, BALL 1 1 1 1 1

35 4 171008-77740 BEARING 1 1 1 1 1

36 2 171008-77750 COVER 1 1 1 1 1

37 2  26106-060322 BOLT, M6X 32 PLATED 2 2 2 2 2

38 2 26106-060402 BOLT, M6X 40 PLATED 3 3 3 3 3

39 1  124550-77030 COVER, TERMINAL 1 1 1 1 1

40 1 26116-120302 BOLT, M12X 30 PLATED 2 2 2 2 2

41 1 123310-77640 SWITCH, BATTERY 1 1 1 1 1

42 1 22724-800380 SCREW, 8.0X38 2 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.42

; A)=4JH2E D)=4JH2-DTE
Flg 42. GENERATOR EB;:4JH2-TE EE;:AL]HZ-UTE(B)
(C)=4JH2-HTE (F)=
S5 — No. Lew. Parts No. Description Qty |
o A2 GEtinin “ sadber
1 1 129772-77200 GENERATOR(12V-55A) 1 1 1 1 1
2 2 XL15571001 ROTOR ASSY 1 1 1 1 1
3 3  X6201SD BALL BEARING 1 1 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1 1 1
19 5 2 XL15553002 COVER ASSY, REAR 1 1 1 1 1
6 3  XL22553012 COVER, REAR 1 1 1 1 1
7 3  XL1556315 REGULATOR ASSY,BRUSH 1 1 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1 1 1
PR 9 4 XL12013262 BRUSH 2 2 2 2 2
# 10 4  XTR1zZ63 REGULATOR 1 1 1 1 1
| § 11 4 XL2251318 CONDENCER ASSY 1 1 1 1 1
12 4  XL13513134 BOLT M5 2 2 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1 1 1
16 3 X6203BM BALL BEARING 1 1 1 1 1
17 2  XL22555001 PULLEY ASSY 1 1 1 1 1
18 2  XL15018015 BOLT, THROUGH 4 4 4 4 4
19 2 XL1501810 NUT ASSY, PULLEY 1 1 1 1 1
20 2 XL15028001 SCREW ASSY 1 1 1 1 1
21 1 129470-77330 ADJUSTER, BELT 1 1 1 1 1
22 1 129470-77340 PIECE, DISTANCE 1 1 1 1 1
23 1 22137-080000 WASHER, 8 1 1 1 1 1
24 1 22137-100000 WASHER, 10 1 1 1 1 1
24-1 1 22137-100000 WASHER, 10 2 2 2 2 2 K
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=+*1991.01) (E=*1991.01)
25 1 26106-080252 BOLT, M8X 25 PLATED 1 1 1 1 1
26 1 26106-101152 BOLT, M10X115 PLATED 1 1 1 1 1
26-1 1 26116-101202 BOLT, M10X120 PLATED 1 1 1 1 1 R
(A=*1989.11) (B=*1989.11) (C=+1989.11) (D=+1989.11) (E=*1989.11)
27 1 26716-100002 NUT, M10 1 1 1 1 1

REFER 70 FIG.23

REFER T0 FI1G.2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.43

Fig.43. CLUTCH REMOTE CONTROL(KBW20 & KBW21) -amze Oeuoote
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 129470-86250  JOINT 1 1 1 1
2 1 128370-86280 CLEVIS, 125Q-48L 1 1 1 1
3 1 129470-86310 BRACKET, CABLE 1 1 1 1
4 1 22113-060000 WASHER, 6 1 1 1 1
5 1 22217-050000  WASHER, SPRING 5 2 2 2 2
6 1 22217-080000  WASHER, SPRING 8 1 1 1 1
7 1 22414-160100 PIN, COTTER 1.6X10 1 1 1 1
8 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2
9 1 26366-080002 NUT, M8 1 1 1 1
10 1 26557-050082 SCREW, M5X 8 2 2 2 2
11 1 41710-000410 CLAMP 1 1 1 1

Remarks
(A)4JH2SE, 4JH2GE, 4JH2GGE, 4JH2SPE, 4JH2GPE.
(B)4JH2S-TE, 4JH2G-TE.
(C)4JH2S-HTE, 4JH2G-HTE.
Yes

(D)4JH2S-DTE. N:OId%‘TSNeW, O:Old%New, R:OIdT”: New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.44

Fig.44. WIRE HARNESS & SENSOR(4JH2-UTE) (easrze sz ote
(C)=4JH2-HTE (F)=
) 44 LAY A—F X &L 7"1'(4JH2-UTE) No. Lewv. Parts No. Description A 5 c ' o e . |
Fig. WIRE HARNESS & SENSOR @ ® © 066
1 1 129574-77910  HARNESS, WIRE 1
172 P 1-1 1 129574-77911  HARNESS, WIRE 1 S
18-3 REFER T0 FIg.20 Saky 7 (E=E40733)
Q/ S 6 g 2 1 124770-77940  PROTECTOR 1
5 2 3 1 124070-77950  CLAMP 1
4%% 4 1 22137-080000 WASHER, 8 1
3 S 5 1 22217-080000 WASHER, SPRING 8 1
6 1 26106-080162  BOLT, M8X 16 PLATED 1
7 1 124060-39451  SWITCH, 0.2KG 1 1
8 1 129470-39600 DAMPER ASSY 1 1
1 1 123482-39670 DAMPER 1 1
12 1  128170-91160  SENSOR 1 1
13 1  124413-91300 SENSOR 1 1
14 1 120130-91370  SWITCH, 100 1 1
15 1 144626-91560  SENSOR 1 1
PR 16 1  144626-91570  SENDER UNIT 1 1
REFER TO FIG.3 17 1 119171-77701  HARNESS, WIRE 6M 1 1
: @“”"“&”E‘Fﬁﬁi’;'ié"z”; 17-1 1 129574-77720  HARNESS, WIRE 6M 1 s 1
AR KT (E=E40733)
COOLING FRESH WATER PUMP
REFER TO FIG.23 17-2 1 129574-77720-1 HARNESS, WIRE 6M 1 N
(E=E40923)
18 1 119171-77710  HARNESS, WIRE 4M 1
18-1 1 127610-77710  HARNESS, WIRE 3.8M 1 N
28 (E=E40701)
1 POLE TYPE 18-2 1 129574-77710  HARNESS, WIRE 4M 1 S
ooonen (E=E40733)
IV hiRaESs 18-3 1 129574-77710-1 HARNESS, WIRE 4M 1 N
(E=E40923)
19 1 119171-77980  HARNESS, WIRE 1
‘ 20 1 124617-91850  RELAY 1
‘ @—-3-30’ 21 1 129574-77820  HARNESS, WIRE 1
9 (E=E40923)
=26 22 1 129590-59200  RETAINER, PIPE 1
29 A — Ly Lo B e (E=E40923)
i o REFER TO FIG. | 23 1 194555-62750 RUBBER, ABSORBER 1 w
N ; etz
70 30, WERE" ADDED REFER 70 FIG.16 24 1 26106-080142  BOLT, M8X 14 PLATED 2 w
(E=E40923)
24 25 1 26716-080002  NUT, M8 2 w
5 3,2 REFER TO FIG.23 (E=E40923)
4 SR 26 1 126630-91591  SWITCH,OIL PRESSURE 1 w
12 (E=E40923)
R ‘ ?
27 1 129570-91320  SWITCH, 100 1
EafaTiY i idd .97 (E=E40923)
REFER TO FIG.3 28 1 126630-91560  SENDER UNIT 1
*7vay ERER 10, " (E=E40923)
OPTIONAL COOLTNG FRESH waTeR puke 29 1  126630-91570  SENDER UNIT 1
(E=E40923)
30 1  46150-504360 SENSOR 1
Remarks (E=E40923)
(1) OPTIONAL
(2) OPTIONAL : 2POLE TYPE N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.45

. (A)=4JH2E (D)=43H2-DTE
Fig.45. TOOL (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
. No. Lev. Parts No. Description Qty |
i agy (A (B (© @ (E) ()

Flg_ TOOL 1 1  704507-92100 BOX ASSY, TOOL 1 1 1 1 1
2 2 104200-92350 DRIVER, SCREW 1 1 1 1 1
3 2 104200-92600 BOX, TOOL 1 1 1 1 1

] 4 2 28110-100130 SPANNER, 10X13 1 1 1 1 1
5 2 28110-120140 SPANNER, 12X14 1 1 1 1 1
6 2 28110-170190 SPANNER, 17X19 1 1 1 1 1
7 2 28110-220240 SPANNER, 22X24 1 1 1 1 1
8 1 129470-92300 TOOL ASSY, NOZZLE 1 1 1 1 1 1
9 2  129470-92310 TOOL,NOZZLE REMOVE A 1 1 1 1 1 1
10 2 129470-92320 TOOL,NOZZLE REMOVE B 1 1 1 1 1 1
11 2  26716-120002 NUT, M12 1 1 1 1 1 1
== 14
//
1
—94—8
\—
10/
FORYFATEL TR
OPTIONAL PARTS
Remarks
1) OPTIONAL PARTS N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.46

; (A)=4JH2E (D)=4JH2-DTE
F|g46 SPARE PART (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |

J > A B (€©) O E @
. 2/ 7k 121370-08351  MOUNT, FLEXIBLE 150 2
F Ig. SPARE PART 129470-08350  MOUNT, FLEXIBLE 200

120445-44530  TANK, SUB

120445-44540 SUPPORT
124790-44560 PIPE, WATER L=1000
23010-013000 CLAMP 13

o bh|lwNE
N N
N R R NDN
N R R NDN
N R R NDN
N R RN

N R R NDN

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.47

H A)=4JH2E D)=4JH2-DTE
Flg " 47 . G E N E RATO R EB;:4JH2-TE EE;24JH2-UTE(B)
(C)=4JH2-HTE (F)=
' 47 SrdL—% No. Lev. Parts No. Description w ® (C)QII{D) ©® © |
Fig. GENERATOR 1 1 12947077200  GENERATOR 1 1 1 1 1
2 2 XL1805100 ROTOR ASY 101 1 1 1
s 12 4133 2 4 3 2 XL1801200 STATOR ASY 101 1 1 1
4 2 XL1809300 COVER ASSY, REAR 1 1 1 1 1
5 3 XL1805301 COVER, REAR 101 1 1 1
6 3 XL1556315 REGULATOR ASSY,BRUSH 101 1 1 1
7 4 XL2255320 DIODE L225-5320 1 1 1 1 1
8 4 XL1801335 BRUSH 2 2 2 2 2
9 4  XTR1Z63 REGULATOR 101 1 1 1
10 3 XL1808320 DIODE ASY 1 1 1 1 1
11 3 XL2251318 CONDENCER ASSY 101 1 1 1
12 2 X123534011  COVERASSY, FRONT 101 1 1 1
13 3 XL150M14041  RETAINER 1 1 1 1 1
14 3 X6303BM BALL BEARING 6303B 101 1 1 1
15 2 XL1805500 PULLEY ASSY 101 1 1 1
16 2 XL18018015  THROUGH BOLT 4 4 4 4 a4
17 2 XL1501810 NUT ASSY, PULLEY 101 1 1 1
18 2 X620INC BALL BEARING 101 1 1 1
19 2 XL15028001  SCREW ASSY 1 1 1 1 1
20 2 124080-77520  BOLT M5 2 2 2 2 2
21 1  120470-77330  ADJUSTER, BELT 1 01 1 1 1
22 1 129470-77340  PIECE, DISTANCE 1 1 1 1 1
23 1 22137-080000 WASHER, 8 101 1 1 1
24 1 22137-100000 WASHER, 10 101 1 1 1
241 1 22137-100000  WASHER, 10 2 2 2 2 2 K
(A=*1991.01) (B=+1991.01) (C=+1991.01) (D=+1991.01) (E=*1991.01)
25 1 26106-080252  BOLT, M8X 25 PLATED 101 1 1 1
26 1 26106101152  BOLT, M10X115 PLATED 1 1 1 1 1
261 1 26116-101202  BOLT, M10X120 PLATED 101 1 1 1 R
(A=*1989.11) (B=*1989.11) (C=*1989.11) (D=*1989.11) (E=*1989.11)
27 1 26716-100002  NUT, M10 1 1 1 1 1

REFER T0 FI1G.23

REFER 70 FIG.2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.48. MIXING ELBOW

IxYUTINR
Fig. 4 8 MIXING ELBOW

REFER T0 FIG.14

4JH2-E

REFER T0 FIG. 24

0CR10-M35102 Fig.48

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 129472-13500 ELBOW ASSY 1 1 1 1
3 2 129472-13560  PLUG, PT3/4 1 1 1 1
4 1 129792-13520  GASKET 1
4-1 1 129472-13520 GASKET 1 1 1 1 N
(D=E31928)
5 1  129472-13550 SUPPORT 1 1 1 1
6 1 129472-49050  PIPE, WATER 1 1 1 1
7 1 123325-49421  JOINT, PIPE 1 1 1 1
8 1 26106-080352 BOLT, M8X 35 PLATED 4 4 4 4
9 1 26703-080002 NUT, M8 4 3 3 3 3
10 1 129470-13540 ELBOW 1
11 1 129472-18090  GASKET 1
12 1 129470-49050  PIPE, WATER 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.49. ELECTRIC BILGE PUMP(12V)

P/C NEWS No:YOQOR3512-11
PUBL[SHED:2004/7

T—7TILASSY
E-HASSY CABLE ASSY
MOTOR ASSY
ANL—F o=
STRAINER

NRF2—LZAYFASSY
VACUUM SWITCH ASSY

0CR10-M35102 Fig.49

IACER) RE—=TFAIITRAYF
BATTERY  START SWITCH

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 977782-00121 PUMP ASSY, W/TIMMER 1 1 1 1 1
2 2 XBP2901200 MOTOR ASSY. 1 1 1 1 1
2-1 2  XBP1902200 MOTER ASSY 1 1 1 1 1
3 2 XBP1901300 PUMP SET 1 1 1 1 1
4 2 XBP1902400 VACUUM SWITCH ASSY 1 1 1 1 1
5 2  XBP1905500 CABLE ASSY. 1 1 1 1 1
6 2  XBP1902810 STRAINER 1 1 1 1 1
7 2  XBP1901820 OUTLET 1 1 1 1 1
8 2 XBP1901830 HOSE 1 1 1 1 1
9 2  XBP1901910 SPACER 1 1 1 1 1
10 2  XBP1901920 CLAMP 1 1 1 1 1
11 2  XBP1901950 SCREW SET 1 1 1 1 1
12 2 947859-20010 IMPELLER 1 1 1 1 1

VIRFa—LRTUF
VACUUM SWITCH

RYTASSY
PUMP_ASSY

\

Remarks
(M)MISPRINT:REFER TO THE NEXT ITEM.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.50. SEAWATER FILTER

. BO 2AArar*
Fig. SEA WATER STRAINER

0CR10-M35102 Fig.50

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

No. Lev. Parts No. Description Qty |

A B () O (E) R

1 1 919400-02500 STRAINER 1 1 1 1 1

2 2  XTST25S001 BODY 1 1 1 1 1

3 2  XTST25S002 BOLT M 8X125 1 1 1 1 1

4 2  XTST25S003 PIPE, OUTER 1 1 1 1 1

5 2  XTST25S004 PLUG M 8 1 1 1 1 1

6 2  XTST25S005 PACKING 1 1 1 1 1

7 2  26664-080002 NUT, CAP M8 1 1 1 1 1

8 2  XTST25S007 COVER 1 1 1 1 1

9 2 XTST25S008 PACKING 2 2 2 2 2

10 2  XTST25S009 FILTER 1 1 1 1 1

11 2 24311-000060 O-RING, 1AP6.0 1 1 1 1 1

12 1 23072-101000 HOSE, 10X1000 1 1 1 1 1

13 1  23000-041000 CLAMP, 41 2 2 2 2 2

14 1 26116-080302 BOLT, M8X 30 PLATED 2 2 2 2 2

15 1 26703-080002 NUT, M8 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.51

; (A)=4JH2E (D)=43H2-DTE
Fig.51. FUEL TANK (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=43H2-HTE (F)=
. No. Lev. Parts No. Description Qty |
F" 5 FO% .74 A B © O () @B
Ig. 1 1 124070-59060 PIPE ASSY, FUEL 1 1 1 1 1
g FUEL TANK 2 2 124070-59130 PIPE, FUEL 2M 1 1 1 1 1
4 2 138603-59380 CAP NUT 1 1 1 1 1
5 2 23010-014000 CLAMP, 14 2 2 2 2 2
7 1 83213-003012  TANK (30L), FUEL 11 1 1 1
7
—4
— 5

J

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.52

; A)=4JH2E D)=4JH2-DTE
Fig.52. ENGINE STOP DEVICE (mize O-aweore |
(C)=4JH2-HTE (F=
ipti 't
. 5 -"‘:'7.7 ‘/7_" 4 :/ ‘/ '_7_3._ No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |
Flg- ENGINE STOP DEVICE 1 1 171078-66551  PIN 1 1 1 1
2 1 129470-67300  BRACKET, SOLENOID 1 1
) 2-1 1 129573-67300  BRACKET, SOLENOID 1 1 1 N
YYLyIngy
CYLINDER BLOCK (D=E31796)
3 1  129470-67310  LINK 1 1 1 1
4 1 129470-67320  SOLENOID, STOP 12V 1 1 1 1
5 1 22117-080000  WASHER, 8 2 2 2 2
6 1 22217-060000 WASHER, SPRING 6 2 2 2 2
7 1 22360-080000 SNAPPIN 8 2 2 2 2
8 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2 2
9 1 26106-060202  BOLT, M6X 20 PLATED 1 1 1 1
10 1 26106-080122  BOLT, M8X 12 PLATED 2 2 2 2
1 1 124770-49310 RETAINER 1 1 1 1
12 1 121750-59890  BAND, 140 1 1 1 1
13 1 123682-77710 PROTECTOR 1 1 1 1
14 1 129470-77970  HARNESS, WIRE L4000 1 1 1 1
15 1 129470-77980  HARNESS, WIRE L7000 1 1 1 1
1 1 1 1 1

124617-91850 RELAY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

0CR10-M35102 Fig.53

Fig.53. WIRE HARNESS & SENSOR(B-2 TYPE)
. 53 I7A4¥Y—n—F &t H(B-2 TYPE)
Fig. WIRE HARNESS & SENSOR
B
PREVI0US
2-
5
AT - 2-.
REFER TO FIG.3 *
A RART
COOLFXG FRESH WATER PUMP
REFER TO FiG.23
Zzﬁ([ﬁ.E TYPE _g .16
sS4 7
9 4 P e LTy
10 REFER TO F1G. |
Avite Wit @
REFER TO FIG.3 e Ressune GAUGE
REFER 7O
FIG9,10,15,16
5
THERMO GAUGE
i )u um?ss S
REFER TO FIG.28
SoB0S R Esn waren puwe
REFER TO FIG.23
Remarks

(1) 2POLE TYPE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE F)=
No. Lev. Parts No. Description Qty |
W B © © E @
1 1 124060-39451  SWITCH, 0.2KG 11 1 1 1
2 1 129470-77920  HARNESS, WIRE 1
2-1 1 129573-77920  HARNESS, WIRE 11 1 1 1 s
(D=E31796)
2-2 1 129573-77930  HARNESS, WIRE 11 1 1 1 R
(A=*1990.01) (B=*1990.01) (C=*1990.01) (D=*1990.01) (E=*1990.01)
2-3 1 129573-77931  HARNESS, WIRE 1 1 1 1 N
(A=E06661) (B=E13961) (C=E23085) (D=E34344)
2-4 1 129573-77932  HARNESS, WIRE 1 1 1 1 s
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
3 1 12477077940  PROTECTOR 1 1 1 1 1
4 1 124070-77950  CLAMP 1 1 1 1 1
5 1 128170-91160  SENSOR 11 1 1 1
6 1 127610-91350  SWITCH, 95 1
6-1 1 120130-91370  SWITCH, 100 1 1 1 1 1 N
(D=E31796)
7 1 26106-080162  BOLT, M8X 16 PLATED 1 1 1 1 1
8 1 129470-39600 DAMPERASSY 11 1 1 1
9 1 22217-080000  WASHER, SPRING 8 11 1 1 1
10 1 22137-080000  WASHER, 8 11 1 1 1
11 1 129570-77820  HARNESS, WIRE 11 1 1 Wi
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
12 1 12959059200  RETAINER, PIPE 1 1 1 1 W
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
13 1 19455562750  RUBBER, ABSORBER 1 1 1 1 W
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
14 1  26106-080142  BOLT, M8X 14 PLATED 2 2 2 2 W
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
15 1 26716-080002  NUT, M8 2 2 2 2 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
16 1 126630-91591  SWITCH,OIL PRESSURE 1 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
17 1 129570-91320  SWITCH, 100 11 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.54. WIRE HARNESS & SENSOR(C,D,E TYPE)

54 T4V —n—22&t4(C, D, E TYPE)
Fig WIRE HARNESS & SENSOR

FOD 40
FRC R he
REFER TO FIG.20

0CR10-M35102 Fig.54

2 &
a7 375 P, wia
PREVI0US éT ,)9 REFER TO FIG. |
10
9
12 REFER TO FIG.8,i10,15,16
13
6
FHIN‘E"EL unus?ﬁ” 6_]

REFER TO FIG.3

AR A
Fl"NEEL HUUS”‘G

REFER TO FIG.3 Fadhkion et

CUULING VRESH WATER PUMP
% REFER TO FIG.23
5—2,
£ 24T
COOLiNG FRESH WATER PUMP
'” REFER TO FIG.23

=19
YYusInyy
CYLINDER BLACK
REFER TO FiG. |

1\7 /z’/

23R -prBILy §
FLYWHEEL HOUSING

REFER TO FIG.3 &

REFER TO FIG.28

BHLNoO. 144 \azzéﬁm
24 [REFER]‘EUN%EZS NOS. 1 l SO Tsh warer puwp
7 POLE TYPE - WERE ADDED REFER TO FIG.23

Remarks
(1) 2POLE TYPE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE F)=
No. Lewv. Parts No. Description ' |
W B © © E @
1 1 124060-39451  SWITCH, 0.2KG 1 1 1 1 1
2 1 129470-77930  HARNESS, WIRE 1
2-1 1 129573-77930  HARNESS, WIRE 11 1 1 1 s
(D=E31796)
2-2 1 129573-77931  HARNESS, WIRE 1 1 1 1 N
(A=E06661) (B=E13961) (C=E23085) (D=E34344)
2-3 1 129573-77932  HARNESS, WIRE 1 1 1 1 S
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
3 1 124770-77940  PROTECTOR 11 1 1 1
4 1 124070-77950  CLAMP 11 1 1 1
5 1 12817091160  SENSOR 11 1 1 1
6 1 127610-91350  SWITCH, 95 1
6-1 1 120130-91370  SWITCH, 100 1 1 1 1 1 N
(D=E31796)
7 1 144626-91560  SENSOR 11 1 1 1
8 1 144626-91570  SENDER UNIT 1 1 1 1 1
9 1 26106-080162  BOLT, M8X 16 PLATED 11 1 1 1
10 1 129470-39600 DAMPER ASSY 11 1 1 1
11 1 123482-39670  DAMPER 11 1 1 1
12 1 22217-080000  WASHER, SPRING 8 11 1 1 1
13 1 22137-080000 WASHER, 8 11 1 1 1
14 1 129570-77820  HARNESS, WIRE 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
15 1 129590-59200  RETAINER, PIPE 11 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
16 1 194555-62750  RUBBER, ABSORBER 1 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
17 1 26106-080142  BOLT, M8X 14 PLATED 2 2 2 2
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
18 1 26716-080002  NUT, M8 2 2 2 2
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
19 1 126630-91591  SWITCH,OIL PRESSURE 1 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
20 1 129570-91320  SWITCH, 100 1 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
21 1 126630-91560  SENDER UNIT 11 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
22 1 126630-91570  SENDER UNIT 1 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965)
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

0CR10-M35102 Fig.55

1 A)=4JH2E D)=4JH2-DTE
Flg - 55' COU P Ll NG EB;:4JH2-TE EE;ZAUHZ-UTE(B)
(C)=4JH2-HTE GE
No. Lewv. Parts No. Description ' I R
AW B €© O E G
1 1 129470-83750  COUPLING ASSY 11 1 1 1
3 2 26450-120402  BOLT, M12X 40 6 6 6 6 6
4 1 129470-85900  COUPLING 11 1 1 1
5 1 129473-85900 COUPLING, TAPER 38 11 1 1
6 1 129473-85910  COUPLING, TAPER 40 101 2
7 1 26106-100322  BOLT, M10X 32 PLATED 4 4 4
8 1 26106-100322  BOLT, M10X 32 PLATED 4 4 4 4 4
9 1 26706-100002  NUT, M10 4 4 4
9 10 1  26706-100002  NUT, M10 4 4 4 4 4
10 11 1 26756080002  NUT, LOCK M8 101 1
12 1 26756-080002  NUT, LOCK M8 11 1 1 1
13 1  48110-028070  COUPLING, 28 11 3
. 14 1 48110-030061  COUPLING, D29.5 1 1 4
QYrhneTusd 15 1 48110032065 COUPLING, TAPER 32 101 101 5
16 1 48110-032411  SCREW 11 1
17 1 48110-032411  SCREW 11 1 1 1
4 18 1 48110-034071 COUPLING 34 101 1 1 6

ZhL—tAYTUVYT
STRAIGHT COUPLING

F=NAyTIVYT
TAPER COUPLING

Remarks
(1)4JH2GG-HTBE, 4JH2G-DTBE, 4JH2S-UTBE.
(2)4JH2GG-DTBE, 4JH2GG-UTBE.

(3)4JH2SSBE.

(4)4JH2SBE, 4JH2SE, 4JH2GE, 4JH2GGE 4JH2SPE, 4JH2GPE, 4JH2ME, 4JH2SS-HTBE.

(5)4JH2GBE, 4JH2SS-DTBE, 4JH2SS-UTBE.

(6)4JH2GGBE, 4JH2S-HTBE, 4JH2G-HTBE, 4JH2GG-HTBE, 4JH2S-HTE, 4JH2G-HTE, 4JH2M-HTE, 4JH2S-DTBE,

4JH2S-DTE, 4JH2M-DTE.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OIdT”: New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.56

i (A)=4JH2E (D)=4JH2-DTE
Fig.56. SINGLE LEVER CONTROL oaze oot
(C)=4JH2-HTE (F)=
< o e . . No. Lew. Parts No. Description Qty I R
SoJibn—=arprao—-Jiv R B © ©® B ®
Fi . 1 1 128170-86500 CONTROLLER 1 1 1 1 1
g i S'NGLE LEVER CONTROL 2 1  41730-000680 HEAD, REMOTE-CONTROL 1 1 1 1 1
3 1 129470-86500 CABLE, L=7000 2 2 2 2 2
4 1 41710-000380 CABLE L=4000 2 2 2 2 2

MV-TYPE

MT2-TYPE

N:Old ‘Ye_SNew, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.57. INSTRUMENT PANEL(B-2 TYPE)

4% (B-2817)
Fig. 57 INSTRUMENT PANEL (B-2 TYPE)

0CR10-M35102 Fig.57

1252
PREVIOUS

S ENSEESR GARR) LEBERTY .
- MARKED PART HAS BEEN CHANGED (ADDED).

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91130 SHOWN IN FIG 57A.

(2) OPTIONAL : 2POLE TYPE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' |
AW B €© O E G
1 1 124411-91190 PANEL ASSY 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
2 2 104271-91351  BUZZER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
3 2 128170-91310 SWITCH 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
4 2 127412-91250  SWITCH, KEY 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
5 3 123482-91291  KEY 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
6 3 26716-050002  NUT, M5 10 10 10 10 10 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
7 3 22217-050000 WASHER, SPRING 5 10 10 10 10 10 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
8 3 127620-91820 COVER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
9 2 128170-91020 GASKET 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
10 2 128170-91031 HARNESS, WIRE 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
11 3 194151-55820 BULB, 12V3.4W 3 3 3 3 3 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
12 2 128170-91810  SCREW, M5X35 6 6 6 6 6 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
13 2 128170-91820 WASHER, 5 6 6 6 6 6 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
14 2 128170-91830  NUT, M5 6 6 6 6 6 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
15 2 128696-91100 TACHOMETER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
16 2 129470-91190 SWITCH, STOP 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
17 2 124411-91010 BODY, PANEL 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
18 1 129772-77500  HARNESS, WIRE 3.8M 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
19 1 129470-77530 HARNESS, WIRE 5.8M 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
20 1 129100-77910  RELAY, MAGNETIC 1 1 1 1 1 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
20-1 1 129490-77910  RELAY, STARTER 1 1 1 1 1 S
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
21 1 129301-34830 SPACER 2 2 2 2 2 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
21-1 1 129301-34830  SPACER 2 2 2 2 2 z
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
22 1 129573-77950 BRACKET 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
22-1 1 129573-77951  BRACKET 1 1 1 1 1 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
23 1 129573-77960  HARNESS, WIRE 1 1 1 1 1 W

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.57. INSTRUMENT PANEL(B-2 TYPE)

Y4

F4%N(B-22147)
INSTRUMENT PANEL (B-2 TYPE)

0CR10-M35102 Fig.57

1252
PREVIOUS

S ENSEESR GARR) LEBERTY .
- MARKED PART HAS BEEN CHANGED (ADDED).

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
24 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
25 1 26106-100252 BOLT, M10X 25 PLATED 2 2 2 2 2 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
25-1 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 N
(A=*1989.04) (B=+1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)
26 1 129470-77530 HARNESS, WIRE 5.8M 1 1 1 1 w
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=+1989.04)
26-1 1 129470-77530 HARNESS, WIRE 5.8M 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
27 1 129570-77920 RELAY, STARTER 1 1 1 1 1 W
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
28 1 120270-77101 SWITCH, SAFETY 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
29 1 129570-77960 HARNESS, WIRE 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

Remarks

(1) THE NEW PANEL TYPE IS 129574

-91130 SHOWN IN FIG 57A.
(2) OPTIONAL : 2POLE TYPE.

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.93. (57A)INSTRUMENT PANEL(B-TYPE,NEW)

v NELB (Y UHR)
F'8-57A PANEL B (NEW)
RHMLNO0.461 BB LN 0. 47 15 52% g%,

46 inc. 47 ~ 52 42~44 %

49 Y47 50 s

0CR10-M35102 Fig.93

Remarks

(1) FOR GM,HM SERIES.

(2) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(3) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE

HARNESS FOR ENGINE.

(4) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1  129574-91130 PANEL, INSTRUMENT 1 1 1 1 1 W
(A=E07099) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
2 2 129574-91200 METERKIT 1 1 1 1 1
3 2 129574-91870 HARNESS, WIRE 1 1 1 1 1
4 2 124617-91980 BULB, 12V-1.7W 5 5 5 5 5
5 2 128391-91260 BOX 1 1 1 1 1
6 2 128391-91860 WIRE 1 1 1 1 1
7 2 127687-91870  BOLT, M6X35 6 6 6 6 6
8 2 129170-91650 COVER 1 1 1 1 1
9 2 129574-91410  BRACKET, SWITCH 1 1 1 1 1
10 2 121575-91250  SWITCH, KEY 1 1 1 1 1
11 2 123482-91291 KEY 1 1 1 1 1
12 2 104271-91352 BUZZER 1 1 1 1 1
13 2 129170-91800  SWITCH 1 1 1 1 1
14 2 129574-91780  CAP, RUBBER 2 2 2 2 2
15 2 129574-91790  SWITCH 1 1 1 1 1
16 2 129470-91190 SWITCH, STOP 1 1 1 1 1
17 2 129170-91810 COVER 1 1 1 1 1
18 2 128391-91930 PANEL 1 1 1 1 1
19 2 129574-91620 BEZEL 1 1 1 1 1
20 2 129574-91420 BRACKET 1 1 1 1 1
21 2 129574-91720  GASKET 1 1 1 1 1
22 2 128391-91640 BEZEL 1 1 1 1 1
23 2 128391-91440  PLATE 1 1 1 1 1
24 2 128391-91740  GASKET 1 1 1 1 1
25 2 129170-91610 BEZEL 1 1 1 1 1
26 2 129574-91710  GASKET 1 1 1 1 1
27 2 129574-91750  GASKET 1 1 1 1 1
28 2 129574-91770 KNOB 2 2 2 2 2
29 2 129574-91650  BEZEL 1 1 1 1 1
30 2 127692-91410 SCREW 8 8 8 8 8
31 2 127692-91440 SCREW 4 4 4 4 4
32 2 127692-91450 SCREW 2 2 2 2 2
33 2 129570-91850 HARNESS, WIRE 1 1 1 1 1
34 3 124617-91990 FUSE 1 1 1 1 1
35 2 128391-91700 GASKET 1 1 1 1 1
36 2 127687-91880 WASHER 6 6 6 6 6
37 1 129574-77700 HARNESS, WIRE 3M 1 1 1 1 1
38 1 129574-77710  HARNESS, WIRE 4M 1 1 1 1 1
39 1 129574-77720 HARNESS, WIRE 6M 1 1 1 1 1
40 1 128391-77710 HARNESS, WIRE 1 1 1 1 1 1
41 1 128391-77700  HARNESS, WIRE 1 1 1 1 1 1
42 1 129574-77850  HARNESS, WIRE 1 1 1 1 1 2
43 1 129574-77860  HARNESS, WIRE 1 1 1 1 1 3
44 1 127692-91700  HARNESS, WIRE 1 1 1 1 1
45 1 127692-91710 HARNESS, WIRE 1 1 1 1 1
46 1 129574-91900 COVER ASSY 1 1 1 1 1
47 2 129574-91950 COVER, PANEL 1 1 1 1 1
48 2 129574-91960 COVER, PANEL 1 1 1 1 1
49 2 129574-91970  COVER, PANEL 1 1 1 1 1
50 2 26559-060122  SCREW, M6X12 2 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.93

Fig.93. (57A)INSTRUMENT PANEL(B-TYPE,NEW) EQ;E:SETE 222;3355:815(.3)
(C)=4JH2-HTE (F)=
& 0,4 No. Lev. Parts No. Description Qty |
Fig. 5 7 A ?Aﬁél[BB(/(NJEjﬁ?) ®W (B ©) ©® € ¢
51 2 26556-060122 SCREW M 6X12 4 4 4 4 4
BHLN 0. 4615 BHLN 0. 47 15 525 A ET, 52 2 26716-060002  NUT, M6 4 4 4 4 4
- 46 inc. 47 ~ 52 42~ 44 % 53 1 129574-91530  BRACKET, PANEL 2 2 2 2 2
9 Y& 5 9 54 1 12957491540 BRACKET 1 1 1 1 1
L, 55 1 129574-91550 BRACKET 11 1 1 1

Remarks
(1) FOR GM,HM SERIES.

(2) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(3) USE IT WHEN MOUNTING THE OLD TYPE

PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(4) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.58. INSTRUMENT PANEL(C-TYPE)

H 7
Fig. 5 8 -IT%%R{J%I?N{f FQANEL (C-TYPE)

0CR10-M35102 Fig.58

=54
PREVIOUS

wHAm
REPAIR PART
41 42

43

Z2TY
MISPRINT

P

56
A

DAP—N\~RRX (TVTIV)
52-1 WIRE HARNESS (ENGINE)

54

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91160 SHOWN IN FIG 58A.

(2) 2POLE TYPE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' |
AW B €© O E G
1 1 129470-91100 PANEL ASSY 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
2 2 127620-91500 SCREW 4 4 4 4 4 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
3 2 127620-91510 WASHER 8 8 8 8 8 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
4 2 127410-91680 BRACKET, PANEL 2 2 2 2 2 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
5 2 127620-91560  WASHER 4 4 4 4 4 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
6 2 127620-91550  NUT 4 4 4 4 4 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
7 2 127620-91570  SCREW 4 4 4 4 4 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
8 2 127620-91580  HARNESS, WIRE 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
9 2 124617-91900 BUZZER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
10 2 22717-410160  SCREW, 4.1X16 2 2 2 2 2 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
11 2 129470-91160 GAUGE 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
12 2 157854-04300 HOUR METER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
13 2 127410-91510 BRACKET 3 3 3 3 3 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
14 2 127410-91520  WASHER 8 8 8 8 8 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
15 2 127410-91530 SCREW 8 8 8 8 8 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
16 2 127410-91580  GASKET 2 2 2 2 2 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
17 2 127410-91550 GASKET 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
18 2 129470-91170  TACHOMETER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
19 2 127410-91560  GASKET 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
20 2 127410-91570  BRACKET 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
21 2 124617-91920  BULB, 12V-3W 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
22 2 127410-91580  GASKET 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
23 2 124617-91840 THERMOMETER, WATER 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
24 2 127410-91590 GASKET 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
25 2 124617-91980  BULB, 12V-1.7W 6 6 6 6 6 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
26 2 127410-91600 LENS 1 1 1 1 1 z

Yes Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.58

Fig.58. INSTRUMENT PANEL(C-TYPE) (etnze @-smzote
(C)=4JH2-HTE (F)=
5 %‘I’%%ﬁ (0947) No. Lev. Parts No. Description W @ OO0 6 6 |
Fig. 8 INSTRUMENT PANEL (C-TYPE) (A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
B Y 27 2 127410-91610 RETAINER 1 1 1 1 1 z
PREVIOUS REPAIR PART (A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
4] 42 43 28 2 127410-91620 BODY 1 1 1 1 1 A
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
29 2 127410-91630 SCREW 3 3 3 3 3 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
30 2  46150-003610 BOX(WITH OUT FUSE 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
\'\ : 31 3 124617-91990 FUSE 3 3 3 3 3 z
> (A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
9 ?IYO 32 2 127620-91790 SWITCH 2 2 2 2 2 V4
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
==r 33 3 127620-91780  CAP, RUBBER 2 2 2 2 2 z
MISPRINT (A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
34 2 127410-91590 GASKET 2 2 2 2 2 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
35 2 121575-91250 SWITCH, KEY 1 1 1 1 1 V4
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
36 3 123482-91291 KEY 2 2 2 2 2 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
37 3 127620-91820 COVER 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
38 2  129470-91150 HARNESS ASSY, WIRE 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
39 2 127620-91830 CAP, RUBBER 4 4 4 4 4 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
40 2 129470-91190 SWITCH, STOP 1 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
41 2 124617-91980 BULB, 12V-1.7W 2 2 2 2 2 V4
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
42 2  124617-91920 BULB, 12V-3W 2 2 2 2 2 A
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
43 2 124617-91990 FUSE 2 2 2 2 2 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
44 2 129470-91180 BODY, PANEL 1 1 1 1 1 Z
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
45 1 129470-77540 CORD, EXTENSION 5800 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
46 1 129470-77500 CORD, EXTENSION 3800 1 1 1 1 z
(A=E07099) (B=E14311) (C=E23261) (D=E34536)
5 47 1 129100-77910 RELAY, MAGNETIC 1 1 1 1 1 W
(A=*1988.08) (B=*1988.08) (C=+1988.08) (D=E31796) (E=*1988.08)
g 47-1 1 129490-77910 RELAY, STARTER 1 1 1 1 1 S
\. ) (A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
® A3 R (T 48 1 129301-34830 SPACER 2 2 2 2 2 W
52-1 WIRE HARNESS (ENGINE) (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
48-1 1 129301-34830 SPACER 2 2 2 2 2 Z
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
Z‘;”T“arl'E‘SNEW PANEL TYPE IS 129574 49 1 129573-77950  BRACKET 1 1 1 1 1 W
291160 SHOWN IN FIG 58A. (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
(2) 2POLE TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.58

Fig.58. INSTRUMENT PANEL(C-TYPE) EQ;S:SETE g:jj,:'g_glg(m
(C)=4JH2-HTE (F)=
) 58 %‘I’%%ﬁ (0947) No. Lev. Parts No. Description ® @ (C)QI{D) ©® © |
Fig. INSTRUMENT PANEL (C-TYPE) 49-1 1 12957377951  BRACKET 1 1 1 1 1 N
7 — (A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
PREVIOUS REPAIR PART 50 1 129573-77960  HARNESS, WIRE 1 01 1 1 1
4 42 43 (A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
51 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2 2 2
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
52 1 26106-100252  BOLT, M10X 25 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
52-1 1  26106-100162  BOLT, M10X 16 PLATED 2 2 2 2 2 N
\’\ ] (A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
> 53 1 129470-77530  HARNESS, WIRE 5.8M 101 1 1 w
T (A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04)
9 10 53-1 1 129470-77530  HARNESS, WIRE 5.8M 1 1 1 1 z
==r (A=E07099) (B=E14311) (C=E23261) (D=E34536)
MISPRINT 54 1 129570-77920  RELAY, STARTER 101 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
55 1 120270-77101  SWITCH, SAFETY 101 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
56 1 129570-77960  HARNESS, WIRE 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

J
DA
1

N~ (TIV)
ARNESS (ENGINE)

52-1 WIRE

=

Remarks
(1) THE NEW PANEL TYPE IS 129574
-91160 SHOWN IN FIG 58A.

(2) 2POLE TYPE. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.94. (58A)INSTRUMENT PANEL(C-TYPE,NEW)

re S8 A Pttt o wd;

BHUNO0.471: BRHUN0.48 55 .
47inc. 48 ~53 ° VS 53k 8HET

0CR10-M35102 Fig.94

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE

HARNESS FOR ENGINE.

(3) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1  129574-91160 PANEL ASSY, INSTRUM 1 1 1 1 1 W
(A=E07099) (B=E14311) (C=E23261) (D=E34536) (E=E40733)
2 2 129574-91200 METERKIT 1 1 1 1 1
3 2 129574-91870 HARNESS, WIRE 3 3 3 3 3
4 2 124617-91980 BULB, 12V-1.7W 8 8 8 8 8
5 2 129574-91210 METER 1 1 1 1 1
6 2 129574-91220 METER 1 1 1 1 1
7 2 129470-91190 SWITCH, STOP 1 1 1 1 1
8 2 129170-91260  BOX 1 1 1 1 1
9 2 129170-91860 HARNESS, WIRE 1 1 1 1 1
10 2 129170-91810 COVER 1 1 1 1 1
11 2 129170-91650 COVER 1 1 1 1 1
12 2 129574-91410  BRACKET, SWITCH 1 1 1 1 1
13 2 121575-91250  SWITCH, KEY 1 1 1 1 1
14 2 123482-91291 KEY 1 1 1 1 1
15 2 104271-91352 BUZZER 1 1 1 1 1
16 2 129170-91800 SWITCH 1 1 1 1 1
17 2 129574-91780  CAP, RUBBER 2 2 2 2 2
18 2 129574-91790 SWITCH 1 1 1 1 1
19 2 129170-91890 HARNESS, WIRE 1 1 1 1 1
20 2 129170-91930 PANEL 1 1 1 1 1
21 2 129574-91620 BEZEL 1 1 1 1 1
22 2 129574-91420 BRACKET 1 1 1 1 1
23 2 129574-91720  GASKET 1 1 1 1 1
24 2 129574-91630 BEZEL 2 2 2 2 2
25 2 129574-91430 BRACKET 2 2 2 2 2
26 2 129574-91730  GASKET 2 2 2 2 2
27 2 129574-91640  BEZEL 1 1 1 1 1
28 2 129574-91440  BRACKET 1 1 1 1 1
29 2 129574-91740  GASKET 1 1 1 1 1
30 2 129170-91610 BEZEL 1 1 1 1 1
31 2 129574-91710 GASKET 1 1 1 1 1
32 2 129574-91750 GASKET 1 1 1 1 1
33 2 129574-91770 KNOB 2 2 2 2 2
34 2 129574-91650 BEZEL 1 1 1 1 1
35 2 127692-91410 SCREW 16 16 16 16 16
36 2 127692-91440 SCREW 4 4 4 4 4
37 2 127692-91450  SCREW 2 2 2 2 2
38 2 129170-91850  HARNESS, WIRE 1 1 1 1 1
39 3 124617-91990 FUSE 1 1 1 1 1
40 2 127687-91880 WASHER 6 6 6 6 6
41 2 127687-91870  BOLT, M6X35 6 6 6 6 6
42 1 129574-77700 HARNESS, WIRE 3M 1 1 1 1 1
43 1 129574-77710 HARNESS, WIRE 4M 1 1 1 1 1
44 1 129574-77720  HARNESS, WIRE 6M 1 1 1 1 1
45 1 129574-77850 HARNESS, WIRE 1 1 1 1 1 1
46 1 129574-77860 HARNESS, WIRE 1 1 1 1 1 2
47 1 120324-91900 COVER, PANEL 1 1 1 1 1
48 2 120324-91950 COVER 1 1 1 1 1
49 2 129574-91960 COVER, PANEL 1 1 1 1 1
50 2 129574-91970  COVER, PANEL 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.94

Fig.94. (58A)INSTRUMENT PANEL(C-TYPE,NEW) e o-zote
(C)=4JH2-HTE F=
NFRILC (P VHA) No. Lew. Parts No. Description Qty |
Fig.58A PANEL C (NEW) A (B (©) () () (F)
B UN 0. 47 1% BH LN 0. 48 105 53585 EF 51 2  26559-060122 SCREW, M6X12 2 2 2 2 2
47inc. 48 ~53 ! ° 52 2  26556-060122 SCREW M 6X12 4 4 4 4 4
53 2 26716-060002 NUT, M6 4 4 4 4 4
54 1 129574-91530 BRACKET, PANEL 2 2 2 2 2
55 1 129574-91540 BRACKET 1 1 1 1 1
56 1 129574-91550 BRACKET 1 1 1 1 1
57 1 127692-91700 HARNESS, WIRE 1 1 1 1 1
58 1 127692-91710 HARNESS, WIRE 1 1 1 1 1

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE

PANEL ON THE (NEW TYPE) WIRE
HARNESS FOR ENGINE.

(3) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.59. INSTRUMENT PANEL(D-TYPE)

Fig. 5

TA4XIN(DEAT)
INSTRUMENT PANEL (D-TYPE)

0CR10-M35102 Fig.59

Remarks

(1) THE NEW PANEL TYPE IS 129574

-91190 SHOWN IN FIG 59A.
(2) 2POLE TYPE.

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 124411-91180 PANEL ASSY 1 1 1 1 1
1-1 1 124411-91180 PANEL ASSY 1
(E=E40733)
2 2 127620-91500 SCREW 8 8 8 8 8
2-1 2 127620-91500 SCREW 8
(E=E40733)
3 2 127620-91510 WASHER 8 8 8 8 8
3-1 2 127620-91510 WASHER 8
(E=E40733)
4 2 127620-91580 HARNESS, WIRE 1 1 1 1 1
4-1 2 127620-91580 HARNESS, WIRE 1
(E=E40733)
5 2 124617-91900 BUZZER 1 1 1 1 1
5-1 2 124617-91900 BUZZER 1
(E=E40733)
6 2 22717-410160 SCREW, 4.1X16 2 2 2 2 2
6-1 2 22717-410160 SCREW, 4.1X16 2
(E=E40733)
7 2 127620-91600 COVER 1 1 1 1 1
7-1 2 127620-91600 COVER 1
(E=E40733)
8 2 127620-91610 RUBBER 4 4 4 4 4
8-1 2 127620-91610 RUBBER 4
(E=E40733)
9 2 127620-91620 BRACKET 4 4 4 4 4
9-1 2 127620-91620 BRACKET 4
(E=E40733)
10 2 127620-91630 SCREW 16 16 16 16 16
10-1 2 127620-91630 SCREW 16
(E=E40733)
11 2 124617-91830 GAUGE 1 1 1 1 1
11-1 2 124617-91830 GAUGE 1
(E=E40733)
12 3  124617-91910 HARNESS, WIRE 1 1 1 1 1
12-1 3  124617-91910 HARNESS, WIRE 1
(E=E40733)
13 4 124617-91920 BULB, 12V-3W 1 1 1 1 1
13-1 4 124617-91920 BULB, 12V-3W 1
(E=E40733)
14 2 124617-91840 THERMOMETER, WATER 1 1 1 1 1
14-1 2 124617-91840 THERMOMETER, WATER 1
(E=E40733)
15 3 124617-91930 HARNESS, WIRE 1 1 1 1 1
15-1 3 124617-91930 HARNESS, WIRE 1
(E=E40733)
16 4 124617-91920 BULB, 12V-3W 1 1 1 1 1
16-1 4 124617-91920 BULB, 12V-3W 1
(E=E40733)
17 2 127620-91690 RUBBER 1 1 1 1 1
17-1 2 127620-91690 RUBBER 1
(E=E40733)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.59. INSTRUMENT PANEL(D-TYPE)

. 5 1% (Da17)
Fig. INSTRUMENT PANEL (D-TYPE)

(A)y=4JH2E
(B)=4JH2-TE
(C)=4JH2-HTE

0CR10-M35102 Fig.59

(D)=4JH2-DTE
(E)=4JH2-UTE(B)
=

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91190 SHOWN IN FIG 59A.

(2) 2POLE TYPE.

No. Lev. Parts No. Description Qty |
A B € ©O E ¢
18 2 128696-91100 TACHOMETER 1 1 1 1 1
18-1 2 128696-91100 TACHOMETER 1 z
(E=E40733)
19 2 124617-91950 HARNESS, WIRE 1 1 1 1 1
19-1 2 124617-91950 HARNESS, WIRE 1 z
(E=E40733)
20 3  124617-91920 BULB, 12V-3W 1 1 1 1 1
20-1 3  124617-91920 BULB, 12V-3W 1 z
(E=E40733)
21 2 124617-91820 METER, HOUR 1 1 1 1 1
21-1 2 124617-91820 METER, HOUR 1 z
(E=E40733)
22 2 127620-91240 TIMER 1 1 1 1 1
22-1 2 127620-91240 TIMER 1 z
(E=E40733)
23 3 127620-91250 CELL 1 1 1 1 1
23-1 3 127620-91250 CELL 1 z
(E=E40733)
24 3 127620-91720 GASKET 1 1 1 1 1
24-1 3 127620-91720 GASKET 1 z
(E=E40733)
25 2 127620-91730 BRACKET 1 1 1 1 1
25-1 2 127620-91730 BRACKET 1 z
(E=E40733)
26 3 127620-91740 RUBBER 1 1 1 1 1
26-1 3 127620-91740 RUBBER 1 z
(E=E40733)
27 2 124617-91810 BOXASSY, PILOT 1 1 1 1 1
27-1 2 124617-91810 BOXASSY, PILOT 1 z
(E=E40733)
28 3 124617-91970 HARNESS, WIRE 1 1 1 1 1
28-1 3 124617-91970 HARNESS, WIRE 1 z
(E=E40733)
29 4 124617-91980 BULB, 12V-1.7W 8 8 8 8 8
29-1 4 124617-91980 BULB, 12V-1.7W 8 z
(E=E40733)
30 2 46150-003610 BOX(WITH OUT FUSE 1 1 1 1 1
30-1 2 46150-003610 BOX(WITH OUT FUSE 1 z
(E=E40733)
31 3 124617-91990 FUSE 1 1 1 1 1
31-1 3 124617-91990 FUSE 1 z
(E=E40733)
32 2 127620-91790 SWITCH 2 2 2 2 2
32-1 2 127620-91790 SWITCH 2 z
(E=E40733)
33 3 127620-91780 CAP, RUBBER 2 2 2 2 2
33-1 3 127620-91780 CAP, RUBBER 2 z
(E=E40733)
34 2 127620-91810 PLUG 1 1 1 1 1
34-1 2 127620-91810 PLUG 1 z
(E=E40733)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.59. INSTRUMENT PANEL(D-TYPE)

. 5 1% (Da17)
Fig. INSTRUMENT PANEL (D-TYPE)

0CR10-M35102 Fig.59

Remarks

(1) THE NEW PANEL TYPE IS 129574
-91190 SHOWN IN FIG 59A.

(2) 2POLE TYPE.

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
(A B (©) D) (E)
35 2 121575-91250 SWITCH, KEY 1 1 1 1 1
35-1 2 121575-91250 SWITCH, KEY 1 z
(E=E40733)
36 3 123482-91291 KEY 2 2 2 2 2
36-1 3 123482-91291 KEY 2 Z
(E=E40733)
37 3 127620-91820 COVER 1 1 1 1 1
37-1 3 127620-91820 COVER 1 Z
(E=E40733)
38 2 124617-91940 HARNESS, WIRE 1 1 1 1 1
38-1 2 124617-91940 HARNESS, WIRE 1 z
(E=E40733)
39 3 127620-91830 CAP, RUBBER 4 4 4 4 4
39-1 3 127620-91830 CAP, RUBBER 4 z
(E=E40733)
40 2 127620-91860 RETAINER 1 1 1 1 1
40-1 2 127620-91860 RETAINER 1 A
(E=E40733)
41 2 127620-91870 SCREW 1 1 1 1 1
41-1 2 127620-91870 SCREW 1 A
(E=E40733)
42 2 127620-91930 PANEL 1 1 1 1 1
42-1 2 127620-91930 PANEL 1 Z
(E=E40733)
43 2 127620-91630 SCREW 12 12 12 12 12
43-1 2 127620-91630 SCREW 12 z
(E=E40733)
44 2 127620-91410 BRACKET 1 1 1 1 1
44-1 2 127620-91410 BRACKET 1 z
(E=E40733)
45 2 124617-91980 BULB, 12V-1.7W 2 2 2 2 2
45-1 2 124617-91980 BULB, 12V-1.7W 2 A
(E=E40733)
46 2 124617-91920 BULB, 12V-3W 2 2 2 2 2
46-1 2 124617-91920 BULB, 12V-3W 2 Z
(E=E40733)
47 2 124617-91990 FUSE 2 2 2 2 2
47-1 2 124617-91990 FUSE 2 z
(E=E40733)
48 1 129470-77540 CORD, EXTENSION 5800 1 1 1 1
49 1 129470-77500 CORD, EXTENSION 3800 1 1 1 1
50 1 129100-77910 RELAY, MAGNETIC 1 1 1 1 1 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
50-1 1 129490-77910 RELAY, STARTER 1 1 1 1 1 S
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
51 1 129301-34830 SPACER 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
51-1 1 129301-34830 SPACER 2 2 2 2 2 Z
(A=*1989.04) (B=+1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)
52 1 129573-77950 BRACKET 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.59

Fig.59. INSTRUMENT PANEL(D-TYPE) (maize Oz ot
(C)=4JH2-HTE (F=
- 5 0-1' 3-‘,,\* > (09 q -j) No. Lev. Parts No. Description ® @ (C)Q I{D) ©® © |
‘g INSTRUMENT PANEL (D-TYPE) 52-1 1 129573-77951 BRACKET 1 1 1 1 1 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
53 1 129573-77960 HARNESS, WIRE 1 1 1 1 1
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
54 1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 2 2
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
55 1 26106-100252 BOLT, M10X 25 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)
55-1 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)
56 1 129470-77530 HARNESS, WIRE 5.8M 1 1 1 1 w
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04)
57 1 129570-77920 RELAY, STARTER 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
58 1 120270-77101 SWITCH, SAFETY 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
59 1 129570-77960 HARNESS, WIRE 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

Remarks
(1) THE NEW PANEL TYPE IS 129574
-91190 SHOWN IN FIG 59A.

(2) 2POLE TYPE.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.95

N
©

129574-91430 BRACKET

w
o

129574-91730 GASKET
129574-91640 BEZEL
129574-91440 BRACKET

w W
N -

w
w

129574-91740 GASKET
129170-91610 BEZEL
129574-91710 GASKET

w W
[N

T,
19 \/
) 1}71% 2034%1@\ ®

w
(2]

129574-91750 GASKET
129574-91770 KNOB
129574-91600 COVER

w
hy]

w
@

Fig.95. (59A)INSTRUMENT PANEL(D-TYPE,NEW) gg;;jj:gETE gg;;jj,:'g_g;;m
(C)=4JH2-HTE (F)=
INFR SN No. Lew. Parts No. Description Qty I R
Fig. 5 9A P A?J élI: DD( /(WE?I),} ) i A (B () O () A
BHILNO. 5715 RE LN 0. 58 55 63 £8HET ' T I20TABLS0 PANELASSY INSTROM (E=E40733) ! "
. “ . b o =
4IHZ-UTE (8)60 \ 37inc. 58 ~ 63 62 2 129574-91200  METER KIT 1
0~32 % 3 120574-91870  HARNESS, WIRE 3
L 4 124617-91980  BULB, 12V-1.7W 8
5 12957491210 METER 1
33 6 129574-91220 METER 1
7 12917091810  COVER 1
8 129574-91260  BOX 1
9 129574-91860  WIRE 1
10 129574-91240  CLOCK 1
11 127620-91250  CELL 1
12 129574-91490  HOLDER 1
13 129574-91880  HARNESS, WIRE 1
14 120147-91760  BULB 1
15 129574-91410  BRACKET, SWITCH 1
16 121575-91250  SWITCH, KEY 1
17 12348291291  KEY 1
18 10427191352  BUZZER 1
19 129170-91800  SWITCH 1
20 129574-91780  CAP, RUBBER 2
21 129574-91790  SWITCH 1
22 129574-91890  HARNESS, WIRE 1
23 12947091190  SWITCH, STOP 1
24 129574-91930  PANEL 1
129574-91620  BEZEL 1
26 129574-91420  BRACKET 1
27 129574-91720  GASKET 1
28 129574-91630  BEZEL 4
4
4
1
1
1
1
1
1
2
2
1

w
o

129574-91650 BEZEL

<N—14
@ 10 Eﬁm%; 2:%/
s & 7

N
(&)
P RPIEPNDNWOWNDNMNRNONNNNDNNNNPNRNDDNDINDNDRNINDNDDNONDRNDNDNDNNDDNDNDNNDNDNDRNONNDRNDDNINNDNNDNDDRNN

4. 40 127692-91410  SCREW 24

39 42 4 127692-91440  SCREW 4

42 127692-91450  SCREW 2

43 129574-91850  HARNESS, WIRE 1

Remarks 44 124617-91990  FUSE 1
(1) USE IT WHEN MOUNTING THE NEW TYPE 2 127687-91 WASHER

PANEL ON THE (OLD TYPE) WIRE ° 687-91880 S 6

HARNESS FOR ENGINE. 46 127687-91870  BOLT, M6X35 6

(2) USE IT WHEN MOUNTING THE OLD TYPE 47 129574-77700  HARNESS, WIRE 3M 1

PANEL ON THE (NEW TYPE) WIRE 48 129574-77710  HARNESS, WIRE 4M 1

HARNESS FOR ENGINE. 49 129574-77720  HARNESS, WIRE 6M 1

(3) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

[uny

50 129574-77850 HARNESS, WIRE 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.95. (59A)INSTRUMENT PANEL(D-TYPE,NEW)

Fe DA Pl oA

RHLNo.571% RHLNo. 58 b 63 2a8H#%T,

WHATE®) o 57inc. 58 ~ 63
Q "[ 50~52 %
53 j:

0CR10-M35102 Fig.95

T,
19 \/
) 1:\01% 2034%1?17\ ®

<14 N
R D
Q

3942

Remarks

(1) USE IT WHEN MOUNTING THE NEW TYPE
PANEL ON THE (OLD TYPE) WIRE

HARNESS FOR ENGINE.

(2) USE IT WHEN MOUNTING THE OLD TYPE
PANEL ON THE (NEW TYPE) WIRE

HARNESS FOR ENGINE.

(3) NOT NEEDED WHEN MOUNTING ON THE
SIDE.

(A)y=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

No. Lev. Parts No. Description Qty |

A B € ©O E ¢

51 1 129574-77860 HARNESS, WIRE 1

52 1 127692-91700 HARNESS, WIRE 1

53 1 127692-91710 HARNESS, WIRE 1

54 1 129574-91530 BRACKET, PANEL 2

55 1 129574-91540 BRACKET 1

56 1 129574-91550 BRACKET 1

57 1 127692-91900 COVER, PANEL 1

58 2 127692-91950 COVER, PANEL 1

59 2 129574-91960 COVER, PANEL 1

60 2 129574-91970 COVER, PANEL 1

61 2 26559-060122 SCREW, M6X12 2

62 2 26556-060122 SCREW M 6X12 4

63 2 26716-060002 NUT, M6 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)

Fig.60. INSTRUMENT PANEL(E-TYPE)
A%y (ES4T)
Fig-6o INSTRUIGENT PANEL (E-TYPE)

RHiLNo.1 2 REBULNO.21519%

1, inc.2~19

Lev. Parts No.

0CR10-M35102 Fig.60

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

Description ' |

@ B € O E @

©

UM BUZZER
4

1 124617-91180 PANEL ASSY, E 1 1 1 1 1

2 120147-91230 HOUR METER 1 1 1 1 1

2 120147-91760 BULB 1 1 1 1 1

2 127687-91240 CLOCK ASSY 1 1 1 1 1

3 127620-91250 CELL 1 1 1 1 1

2 127687-91220 PILOT BOX ASSY 1 1 1 1 1

2 127687-91800 GROMMET 1 1 1 1 1

2 124617-91920 BULB, 12V-3W 4 4 4 4 4

2  127412-91250 SWITCH, KEY 1 1 1 1 1

3 123482-91291 KEY 2 2 2 2 2

2 127687-91770 CAP 2 2 2 2 2

2 46150-003610 BOX(WITH OUT FUSE 1 1 1 1 1

2 127687-91790 SWITCH 1 1 1 1 1

2 127687-91780 SWITCH 1 1 1 1 1

2 46150-003620 FUSE 1 1 1 1 1

2 127687-91250 GASKET 1 1 1 1 1

2 127687-91840 COVER 1 1 1 1 1

2 127687-91890 SCREW 2 2 2 2 2

2 124617-91900 BUZZER 1 1 1 1 1

2 127620-91580 HARNESS, WIRE 1 1 1 1 1

1 129470-77540 CORD, EXTENSION 5800 1 1 1 1

1 129470-77500 CORD, EXTENSION 3800 1 1 1 1

1 129100-77910 RELAY, MAGNETIC 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

1 129490-77910 RELAY, STARTER 1 1 1 1 1 w
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)

1 129301-34830 SPACER 2 2 2 2 2 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

1  129301-34830 SPACER 2 2 2 2 2 z
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=*1989.04) (E=*1989.04)

1 129573-77950 BRACKET 1 1 1 1 1 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

1 129573-77951 BRACKET 1 1 1 1 1 N
(A=*1989.04) (B=*1989.04) (C=*1989.04) (D=+1989.04) (E=*1989.04)

1 129573-77960 HARNESS, WIRE 1 1 1 1 1 w
(A=*1988.08) (B=*1988.08) (C=+1988.08) (D=E31796) (E=*1988.08)

1 26106-060102 BOLT, M6X 10 PLATED 2 2 2 2 2 w
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

1 26106-100252 BOLT, M10X 25 PLATED 2 2 2 2 2 W
(A=*1988.08) (B=*1988.08) (C=*1988.08) (D=E31796) (E=*1988.08)

1 26106-100162 BOLT, M10X 16 PLATED 2 2 2 2 2 N

(A=*1989.04) (B=*1989.04) (C=*1989.04)

(D=*1989.04) (E=*1989.04)

1 129470-77530

HARNESS, WIRE 5.8M

(A=*1989.04) (B=*1989.04) (C=*1989.04)

1 129570-77920

RELAY, STARTER

1 1 1 1

(D=*1989.04)

1 1 1 1 1

(A=E07940) (B=E14619) (C=E23484)

1 120270-77101

SWITCH, SAFETY

(A=E07940) (B=E14619) (C=E23484)

(D=E34965) (E=E40923)

1 1 1 1 1

(D=E34965) (E=E40923)

Remarks
(1) 2POLE TYPE.

1 129570-77960

HARNESS, WIRE

(A=E07940) (B=E14619) (C=E23484)

1 1 1 1 1

(D=E34965) (E=E40923)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.61

H A)=4JH2E D)=4JH2-DTE
Flg " 61 " R EPAI R SET EB;:4JH2-TE EE;ZAUHZ-UTE(B)
(C)=4JH2-HTE GE
ANTIN— Y No. Lev. Parts No. Description Q'ty |
Fie. @1 Repar set ®.®. 0.0 @6
1A 1 729570-92500  PARTS KIT, SPARE 1
1B 1 729571-92500  PARTS KIT, SPARE 11
1D 1 729573-92500  PARTS KIT, SPARE 1
1E 1 729574-92500  PARTS KIT, SPARE 1
1F 1 729570-92510  PARTS KIT, SPARE 1 w
(A=E07940)
1G 1 729572-92510  PARTS KIT, SPARE 11
(B=E14619) (C=E23484)
1H 1 729573-92510  PARTS KIT, SPARE 1
(D=E34965)
1l 1 729574-92510  PARTS KIT, SPARE 1 w
(E=E40923)
2 2 129573-01351  GASKET, HEAD 1 1 1 1 1
3 2 119625-11870 PROTECTOR, NOZZLE 4 4 4 4 4
4 2 12955012110  GASKET, MANIFOLD 1
12 41 2 129470-12130  GASKET, MANIFOLD 1 1 1 1 1 N
/'. (D=E31928)
5 2 129550-13110  GASKET 1 01 1 1 1
” 6 2 12979213520  GASKET 1
i’ 6-1 2 12947213520  GASKET 101 1 1 N
(D=E31928)
7 2 129792-18090  GASKET 1
71 2 129472-18090  GASKET 101 1 1 1 N
(D=E31928)
8 2 72957322500  RING SET, PISTON 4 4 4 4 4
12 2 129150-35150  FILTER 90X80L 101 1 1 1
13 2 124060-39451  SWITCH, 0.2KG 1 01 1 1 1
14 2 129470-42520 COVER 1 1 1 1 1
: 15 2 129470-42530  IMPELLER 101 1 1 1
i< 16-1 2 120470-42540  PLATE 1 01 1 1 1
17 2 129795-49550  GASKET 1
18 17-1 2 129470-49550  GASKET 101 1 1 1 N
(D=E31928)
29 2 18 2 129470-49801 THERMOSTAT, 76.5 1 1 1 1 1
ﬁ —_ Qg 19 2 129150-49810  GASKET, THERMOSTAT 1
19-1 2 129470-49810  GASKET, THERMOSTAT 101 1 1 1 N
245t (D=E31928)
TYPE| |2 POLE TYPE 20A 2 129570-53000  VALVE ASSY,INJECTION 4
208 2 129595-53000  VALVE ASSY,INJECTION 4 4 4
200 2 129573-53000 VALVE ASSY,INJECTION 4
LALC £ 20A, 1BIC 4208, IDIZ {2007 20D-1 2 129573-53500  VALVE ASSY,INJECTION R 4 N
TNTNEENET, 23 2 129470-55700  STRAINER 1 1 1 1
Each No. 1A, 1B AND 1D tncludes 23-1 2 129470-55701  STRAINER ASSY, FUEL 1 01 1 1 M
20A, 208 AND 20D Respectively. (A=+1991.01) (B=+1991.01) (C=+1991.01) (D=+1991.01)
24 2 127610-91350  SWITCH, 95 1
24-1 2 120130-91370  SWITCH, 100 101 1 1 1
(D=E31796)
25 2 24341000600 O-RING, 1AS60.0 1 1 1 1 1
26 2 25132004600  V-BELT, A46 101 1 1 1
Remarks 27 2 12957455710  FILTER, FUEL 1
(1) 2POLE TYPE. '
(2) NOT USED FOR THE 2 POLE TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.61

. (A)=4JH2E (D)=4JH2-DTE
Flg .61. REPAIR SET (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
AT — No. Lev. Parts No. Description Qty I R
Fie @1 Repam <o W ® © O 6 @
: AIR ET 28 2  126630-91591 SWITCH,OIL PRESSURE 1 1 1 1 1 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
29 2 129570-91320 SWITCH, 100 1 1 1 1 1 W 1
(A=E07940) (B=E14619) (C=E23484) (D=E34965) (E=E40923)
1AC(3.20A, 1B(C (3208, 1D(C (£20DA¢
20A ENZhEENET,
%85 Each No. 1A, 1B AND 1D Includes
20D -1 20A, 20B AND 20D Respectively.
Remarks
(1) 2POLE TYPE.
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(2) NOT USED FOR THE 2 POLE TYPE.
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.62

1 A)=4JH2E D)=4JH2-DTE
F|g62 GASKET SET EB;:4JH2-TE EE;:AL]HZ-UTE(B)
(C)=4JH2-HTE (F)=
inti 't
' 6 /\.‘y :‘_ >t"7 }‘ No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |
Fig GASKET SET 1 1 729573-92600  GASKET SET 1
1-1 1 729573-92601  GASKET SET 1 1 1 1 1 N
] (D=E31928)
A 2 2 129573-01351  GASKET, HEAD 1 1 1 1 1
3 2 129150-01510  GASKET, GEAR CASE 1
31 2 129470-01510  GASKET, GEAR CASE 1 1 1 1 1 N
(D=E31928)
4 2 129150-01530  GASKET, GEAR CASE 1
4-1 2 129470-01530  GASKET 1 1 1 1 1 N
(D=E31928)
5 2 129470-01550  O-RING 1 1 1 1 1
6 2 129150-01880  GASKET 1
6-1 2 129470-01880  GASKET, GEAR CASE 1 1 1 1 1 N
(D=E31928)
6-2 2 129150-01881  GASKET 1 1 1 1 1 R
(A=*1991.03) (B=*1991.03) (C=*1991.03) (D=*1991.03) (E=*1991.03)
6-3 2 129C26-01890  GASKET, HO-P 1 1 1 1 1 R
(A=EXXXXX) (B=EXXXXX) (C=EXXXXX) (D=EXXXXX) (E=EXXXXX)
7 2 129100-01620  GASKET 1
7-1 2 129470-01620  GASKET 11 1 1 1 N
(D=E31928)
8 2 129400-01750  GASKET, OIL SUMP 1
8-1 2 129470-01750  GASKET, OIL SUMP 1 1 1 1 1 N
(D=E31928)
9 2 129550-12110  GASKET, MANIFOLD 1
9-1 2 129470-12130  GASKET, MANIFOLD 1 1 1 1 1 N
(D=E31928)
10 2 129150-77510  GASKET 1
10-1 2 129470-77590  GASKET 1 1 1 1 1 N
(D=E31928)
1 2 129792-18090  GASKET 1
11-1 2 129472-18090  GASKET 11 1 1 1 N
(D=E31928)
12 2 129150-32020  GASKET, PUMP 1 1 1 1 1
13 2 129150-35040  GASKET 1
13-1 2 129470-35040  GASKET 1 1 1 1 1 N
(D=E31928)
14 2 129470-35120  GASKET 1
14-1 2 129470-35121  GASKET 1 1 1 1 1 N
(D=E31928)
15 2 129150-42020  GASKET, WATER PUMP 1 1 1 1 1
16 2 129550-13110  GASKET 1 1 1 1 1
17 2 977770-01212  GASKET, LIQUID 1 1 1 1 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.63. REEQUIP MENT KIT

1inc.2~18

1

0CR10-M35102 Fig.63

4JH2M-TE
4JH2M-DTE
4JH2M-UTE

4JH2M-DTE
4JH2M-UTE

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)

1 1 729570-82790 RE-MODEL KIT 1 1
1A 1 729571-82790 RE-MODEL KIT 1 2
1B 1 729572-82790  RE-MODEL KIT 1 3
1c 1 729573-82790 RE-MODEL KIT 1 1 4

2 2 129473-08100 FOOT 1 1 1 1 1

3 2 129473-08110 FOOT 1 1 1 1 1

4 2 129473-08120 FOOT 1 1 1 1 1

5 2 129473-08130 FOOT 1 1 1 1 1

6 2 129474-33030 COVER, B 1

7 2 104271-49060  JOINT, PIPE 2

8 2 129470-49060  PIPE, WATER 1

9 2 129470-49110 JOINT, 25X55 2
10 2 23000-022000 CLAMP, 22 4 4 4 4
11 2 23000-035000 CLAMP, 35 2
12 2 23072-040300  HOSE, 4X 300 1 2 2 2
13 2 23072-040350 HOSE, 4X 350 1
14 2 24321-000750 O-RING, 1AG75.0 1
15 2 26106-080162 BOLT, M8X 16 PLATED 6 6
18 2 177073-03191 FAN 1 1

AJH2ME

Remarks

(1)4JH2ME.

(2)4JH2M-TE.
(3)4JH2M-HTE.
(4)4JH2M-DTE,4JH2M-UTE.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT)
Fig.64. CLUTCH ASSY(KM4A)

0CR10-M35102 Fig.64

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 177073-03191 FAN 1 1
(D=E31808) (E=E31808)
2 1 129473-81001 CLUTCH ASSY, 1.47 1 1 1 1 1 1
3 1 129473-81012 CLUTCH ASSY, 2.14 1 1 1 1 1 2
4 1 129473-81022 CLUTCH ASSY, 1=2.63 1 1 1 1 3
5 1 129473-81032 CLUTCH ASSY, 1=3.30 1 1 1 1 1 4
6 1 26106-080162 BOLT, M8X 16 PLATED 3 3
(D=E31808) (E=E31808)
7 1 26106-080162 BOLT, M8X 16 PLATED 6 6 6 6 6
8 1 26106-100302 BOLT, M10X 30 PLATED 8 8 8 8 8
9 1 26226-100222 STUD, M10X 22 2 2 2 2 2
10 1 26716-100002 NUT, M10 2 2 2 2 2

Remarks

(1)4JH2SSBE, 4JH2SS-TBE, 4JH2SS-HTBE, 4JH2SS-DTBE, 4JH2SS-UTBE.
(2)4JH2SBE, 4JH2S-TBE, 4JH2S-HTBE, 4JH2S-DTBE, 4JH2SS-UTBE.
(3)4JH2GBE, 4JH2A-TBE, 4JH2G-HTBE, 4JH2G-DTBE.

(4)4JH2GGBE, 4JH2GG-TBE, 4JH2GG-HTBE, 4JH2GG-DTBE, 4JH2GG-UTBE.

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.73

Fig.73. CLUTCH ASSY(KBW20) e oreote
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 129472-81011 CLUTCH ASSY, 2.17 1 1 1
2 1 129472-81021 CLUTCH ASSY, 1=2.62 1 1

3 1 129472-81031 CLUTCH ASSY, 1=3.28 1

4 1 22217-080000 WASHER, SPRING 8 3 3

5 1 26106-080162 BOLT, M8X 16 PLATED 6 6

6 1 26106-080162 BOLT, M8X 16 PLATED 3 3

7 1 26106-100302 BOLT, M10X 30 PLATED 8 8

8 1  26226-100222 STUD, M10X 22 2 2

9 1 26716-100002 NUT, M10 2 2

Remarks
(1)4JH2SE, 4JH2S-TE.

(2)4JH2GE, 4JH2G-TE.
(3)4JH2GGE. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 4JH2BE(T,HT,DT,UT) OCR10-M35102 Fig.80

1 A)=4JH2E D)=4JH2-DTE
Fig.80. CLUTCH ASSY(KBW21) (e OOt
(C)=4JH2-HTE F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 129474-81011 CLUTCHASSY, 2.17 1 1 1
2 1 129474-81021 CLUTCH ASSY, 1=2.62 1
3 1 26106-080162 BOLT, M8X 16 PLATED 6 6
4 1 26106-100302 BOLT, M10X 30 PLATED 8 8
5 1 26226-100222 STUD, M10X 22 2 2
6 1 26716-100002 NUT, M10 2 2
Remarks
(1)4JH2S-HTE,4JH2S-DTE.
(2)4JH2G-HTE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M35102 Fig.87

0CR10-M35102 KM3P2
; (A)y=4JH2E (D)=4JH2-DTE
Flg'87' CLUTCH ASSY(KMBPZ) (B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE GE
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 129570-81010 CLUTCH, KM3P2 12.36 1 1
2 1 129570-81020 CLUTCH, KM3P2 12.61 1 2
3 1 26106-080162 BOLT, M8X 16 PLATED 6
4 1 26106-100302 BOLT, M10X 30 PLATED 10
Remarks
(1)4JH2SPE.
(2)4JH2GPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




O0CR10-M35102 KM3P2

0CR10-M35102 Fig.88

1 A)=4JH2E D)=4JH2-DTE
Fig.88. CLUTCH HOUSING eanze Qea0te
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 177070-02012 HOUSING, CLUTCH 1

2 1 177088-02120 COVER 1

3 1  24321-000400 O-RING, 1AG40.0 1

4 1 26016-080302 BOLT, M8X 30 2

5 1 22312-100160 PIN, PARALLEL M10X16 2

6 1 177088-02350 SHIM SET 1

7 1 177070-02080 FLANGE 1

8 1 26016-080252 BOLT, M8X 25 8

9 1 177088-02300 SHIM SET 1

10 1 177088-02451 DIPSTICK 1

11 1 24311-000180 O-RING, 1AP18.0 1

12 1 177088-02950 SEAL SC25 40 8, OIL 1

13 1 177088-02961 SEAL MHSA34 44 8,0IL 1

14 1  24421-284008 SEAL, OIL TC284008 1

15 1 23887-100002 PLUG, 10 1

16 1 23414-100000 GASKET, 10X1.0 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CR10-M35102 KM3P2 O0CR10-M35102 Fig.89

1 A)=4JH2E D)=4JH2-DTE
Fig.89. INPUT SHAFT & COUNTER SHAFT (e OOt
(C)=4JH2-HTE GE
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 177088-03400 ROLLER BERING 2
2 1 177070-03031 SHAFT, INPUT [=2.36 1
3 1 177070-03011 SHAFT, INPUT [=2.61 1
4 1 177070-03520 DISK, DAMPER D190 1
5 1 177070-03302 SHAFT, IDLE 1
6 1 177088-03311 GEAR, IDLE Z=26 1
7 1 177088-03331 NEEDLE BERG.#K162213 2
8 1 177088-03341 WASHER, THRUST 1
9 1  24341-000120 O-RING, 1AS12.0 1
10 1 177073-03191 FAN 1
11 1 26106-080162 BOLT, M8X 16 PLATED 6
Remarks
(1)4JH2SPE.
(2)4JH2GPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CR10-M35102 KM3P2

Fig.90. OUTPUT SHAFT

Fig. 88

0CR10-M35102 Fig.90

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 177070-03041  SHAFT, OUTPUT 1
2 1 177070-03071  CONE, DRIVE 1
3 1 177070-03131  GEAR, FORWARD Z=59 1 1
4 1 177070-03112 GEAR, Z=60 1 2
5 1 26106-080452 BOLT, M8X 45 PLATED 6
6 1 177070-03112 GEAR, Z=60 1
7 1 177070-03190 RACE, BEARING 2
8 1 177070-03200 NEEDLE BEARING 2
9 1 177070-03231  COLLAR, THRUST 2
10 1 177070-03250  COLLAR, THRUST 2
11 1 177088-03272 NUT 1
12 1 177073-03340  RETAINER, SPRING 2
13 1  24311-000210 O-RING, 1AP21.0 1
14 1 24141-302050 BEARING, 30205 2
15 1 177088-03290  PIN 1
16 1 177088-03280 COLLAR, 32D-45T 1
17 1 177088-03540 SPRING 2
18 1 104214-83980 COUPLING 1 3
19 1 26106-100222 BOLT, M10X 22 PLATED 4 3
20 1 26450-080302 BOLT, M8X 30 4 3
21 1 177040-03080 DISK, FRICTION 5
22 1 177090-03090  PLATE, STEEL 6
23 1 177070-03651 HOLDER 1
24 1 177070-03660 COUPLING 1
25 1 177070-03670  HOUSING 1
26 1 177070-03681  COVER, HOUSING 1
27 1 177070-03691  SPRING 2
28 1 177070-03700  SHIM SET 1
32 1 177070-03741  SPACER 1
33 1 177070-03750  NUT, LOCK 1
34 1 22190-080000  WASHER, SEAL 8 6
35 1  24311-000340 O-RING, 1AP34.0 2
36 1  24341-001050  O-RING, 1AS105.0 2

Remarks
(1)4JH2SPE.
(2)4JH2GPE.
(3)Optional parts.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CR10-M35102 KM3P2 O0CR10-M35102 Fig.91

; A)=4JH2E D)=4JH2-DTE
Fig.91. CONTROL DEVICE paze o-zoTE
(C)=4JH2-HTE (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 177088-06340 SHAFT ASSY 1

3 2 196322-06610 PIN, PARALLEL 5X18 1

4 2 22351-020012 PIN, SPRING 2.0X12 1

5 1 177088-06360 BOLT 1

6 1 177088-06370 SPRING 1

7 1 177088-06380 SHIM SET 1

12 1 177088-06390 SHIFTER 1

13 1 177088-06400 LEVER 1

14 1 26106-080252 BOLT, M8X 25 PLATED 1

15 1 41710-001300 JOINT, BALL 1

16 1 177070-06610 STAY 1

17 1 22217-050000 WASHER, SPRING 5 2

18 1 26557-050162 SCREW, M5X16 2

19 1 26716-050002 NUT, M5 2

20 1 41710-000410 CLAMP 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CR10-M35102 KM3P2

Fig.92. TOOL(OPTIONAL)

1

0CR10-M35102 Fig.92

(A)=4JH2E (D)=4JH2-DTE
(B)=4JH2-TE (E)=4JH2-UTE(B)
(C)=4JH2-HTE (F)=

No. Lewv. Parts No. Description ' |

A B (€ O (E) (F)

1 1 177088-09010 TOOL ASSY, REMOVER 1

2 2 177088-09020 TOOL 1

3 2 177088-09030 TOOL 1

4 2 177088-09040  SUPPORT 1

5 2 177088-09050 RETAINER 1

6 2 177088-09060  PIN 1

7 2 177088-09070  SUPPORT 2

8 2 177088-09080 BOLT ASSY 1

9 3 177088-09090  BOLT 1

10 3 26736-100002 NUT, M10 1

11 2 22487-060240  PIN, H 6X 24 3

12 2 22417-160120  PIN, COTTER 1.6X12 4

13 2 26646-040352  WING BOLT 1

14 1 177088-09150 TOOL, DRIVE 1

15 1 177070-09030  SOCKET 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101304-59020

103338-11190
104104-67300

104200-59170
104200-92350
104200-92600
104214-39720
104214-83980
104271-49060

104271-91351
104271-91352

104407-44480

105300-44451
105311-67200
114250-53080

114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
119000-59550

119171-14400
119171-59910
119171-77701
119171-77710
119171-77980
119620-54900
119625-11870

119625-11880
119625-11900
119843-61540
120130-11860
120130-49350

Fig. No.

35

-1
-1
-1

Parts No.

120130-49350
120130-91370

120147-91230
120147-91760

120220-59150
120270-77101

120322-33050

120324-91900
120324-91950
120445-44530
120445-44540
120445-44600
120445-44620

120445-44640

121023-01550
121111-21501
121252-39150
121370-08351
121400-11340
121450-01560

121550-23200
121574-86320
121575-91250

121750-03080
121750-59890

121850-01910
121850-11860
121850-21680
121850-35200
121850-35520
121850-35531

Ref. No.

Parts No.
121850-51960

121850-54900
121857-55750
121857-55760
121870-59930
122117-51560
122710-51050
122710-51090
122780-59100
123310-77640
123325-49421
123325-49490

123372-59100
123482-39670

123482-91291

123682-07850
123682-44210
123682-44220
123682-77710
124000-03300
124060-39451

124066-59100

124070-59060
124070-59110

124070-59130
124070-77950

124080-77520

Parts No.
124160-01751

124160-01910
124160-11360
124160-39140

124160-49480

124223-35510
124310-54800
124410-54940
124411-91010
124411-91180

124411-91190
124413-39100
124413-39710
124413-91300

124460-11340
124460-77680

124550-21600
124550-51350

124550-51370

124550-59820
124550-66370

124550-77030
124617-91180
124617-91810
124617-91820
124617-91830

124617-91840

124617-91850

124617-91900

Fig. No.

Ref. No.

12




Parts No. Index

Parts No.
124617-91900

124617-91910

124617-91920

124617-91930
124617-91940
124617-91950
124617-91970

124617-91980

124617-91990

124722-59050
124736-07900
124770-49310
124770-77940

124790-44560
124950-51190

Fig. No.

59
60
59
58

59

60
59

59
59
59
58

59

Parts No.

126630-07370
126630-91560

126630-91570

126630-91591

127410-91510
127410-91520
127410-91530
127410-91550
127410-91560
127410-91570
127410-91580

127410-91590

127410-91600
127410-91610
127410-91620
127410-91630
127410-91680
127412-91250

127420-44560

127610-77710
127610-91350

127611-07350

127620-91240

127620-91250

127620-91410

127620-91500

127620-91510

127620-91550
127620-91560
127620-91570
127620-91580

ONOITOWWWN

Parts No.
127620-91580

127620-91600
127620-91610
127620-91620

127620-91630

127620-91690
127620-91720
127620-91730
127620-91740

127620-91780

127620-91790

127620-91810

127620-91820

127620-91830

127620-91860

127620-91870

127620-91930

127687-91220
127687-91240
127687-91250
127687-91770
127687-91780
127687-91790
127687-91800
127687-91840

Fig. No.

59

60
59

59
59

59

59

59

59

59

Ref.

COOWOON~NOMDd

Parts No.
127687-91870

127687-91880

127687-91890
127692-91410

127692-91440

127692-91450

127692-91700

127692-91710

127692-91900
127692-91950
128170-13600

128170-86500
128170-91020
128170-91031
128170-91160

128170-91310
128170-91810
128170-91820
128170-91830
128370-86280
128371-01800
128391-77700
128391-77710
128391-91260
128391-91440
128391-91640
128391-91700
128391-91740
128391-91860
128391-91930
128695-44090




Parts No. Index

Parts No.

128695-44090
128696-91100

129100-01620

129100-11100
129100-11110
129100-35140
129100-59560
129100-59951
129100-61400

129100-61730

129100-61821
129100-61930

129100-77500

129100-77510

129100-77910

129150-01200
129150-01510

129150-01520
129150-01530

129150-01870
129150-01880

129150-01881

129150-02020
129150-02450
129150-02800
129150-02870
129150-02930
129150-02940
129150-03070

Fig. No.

28
57
59

N

-2
-2

Parts No.

129150-11230
129150-11280
129150-11370
129150-11750
129150-11810
129150-14101
129150-14200
129150-21200

129150-23610
129150-25020
129150-25052
129150-25061
129150-25101
129150-25900
129150-32020
129150-35040
129150-35150
129150-42020

129150-42320
129150-49810

129150-59580
129150-77510
129155-11260
129155-11270
129155-51020
129155-51140
129155-51180
129155-51200
129155-51270

129155-51280

129155-51380

129155-51390

Fig. No.

Parts No.
129155-51410

129155-51420
129155-51450
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51790
129155-52050
129155-61011
129155-61050
129155-61060
129155-61070
129155-61120
129155-61130
129155-61140
129155-61341
129155-61430
129155-61450
129155-61460
129155-61470

129155-61480
129155-61490

> >

Parts No.

129155-61490
129155-61540

129155-61810
129155-61830
129155-61950
129156-44760
129156-51910
129158-52020
129158-52060
129158-52070
129158-52080
129158-52090
129158-52100
129158-52160
129158-52250
129158-52260
129158-52270
129158-52350
129158-52360
129158-52370
129158-52380
129170-91260
129170-91610
129170-91650

129170-91800

129170-91810




Parts No. Index

Parts No.

129170-91810
129170-91850
129170-91860
129170-91890
129170-91930
129171-07900
129198-07350
129301-03660
129301-34830

129400-01600
129400-01750

129400-77501

129410-03990
129470-01501
129470-01510

129470-01530
129470-01550
129470-01620

129470-01710
129470-01750

129470-01880

129470-03010
129470-03090
129470-07230
129470-08100
129470-08110
129470-08120
129470-08350
129470-11090
129470-11850
129470-11920

N
N~N~NOOO O O~ 00 00

. No.

2 -1

= e
NOONRPOWNNNUOADW

N
00~ ©

DUITON O

-1
-1

-1
-1

-1
-1
-1
-1
-1

Parts No.
129470-11920

129470-12100

129470-12120

129470-12130

129470-12210
129470-12300

129470-12301

129470-12320

129470-12330

129470-13540
129470-13560
129470-14011
129470-21000
129470-21650
129470-32000
129470-33000
129470-33510
129470-33550
129470-35040

129470-35100
129470-35101
129470-35120

129470-35121

129470-35130
129470-35131
129470-39200
129470-39201
129470-39300
129470-39451
129470-39600

Fig. No.

32
33

9
10
11

Ref. No.

4

[EE

[EEY

N [iny
OQOWRFRWORPAPRPEPNUIODOONOOFR OO OO ORMIITUUIWWWEREREN

N

[

-1
-1
-1

-1
-1

-1
-1

Parts No.

129470-39600
129470-42000
129470-42001
129470-42520

129470-42530

129470-42540
129470-42550
129470-42700
129470-44000
129470-44110
129470-44440
129470-44450

129470-44900
129470-49010
129470-49030
129470-49040

129470-49050
129470-49060
129470-49110
129470-49200
129470-49220
129470-49240
129470-49250
129470-49260
129470-49540
129470-49550
129470-49801
129470-49810
129470-51060
129470-51080
129470-51101
129470-54510
129470-54650

129470-55601
129470-55700

. No.

-1
-1

-1
-1

Parts No.
129470-55701

129470-59120

129470-59530
129470-59540

129470-59560
129470-59811
129470-59821
129470-59831
129470-59841
129470-61650
129470-67200
129470-67300
129470-67310
129470-67320
129470-67550
129470-67560
129470-77200
129470-77330

129470-77340

129470-77500

129470-77530

129470-77540

129470-77590

129470-77920
129470-77930
129470-77970
129470-77980
129470-83750
129470-85900
129470-86250
129470-86310

Fig. No.

35
61
35

. No.

-1
-1

>>>>

-1




Parts No. Index

Parts No.

129470-86500
129470-91100
129470-91150
129470-91160
129470-91170
129470-91180
129470-91190

129470-92300
129470-92310
129470-92320
129472-03090
129472-13500
129472-13520

129472-13550
129472-13560
129472-14011
129472-18090

129472-39020
129472-39600
129472-39620
129472-49040

129472-49050
129472-81011
129472-81021
129472-81031
129473-01700
129473-08100

129473-08110
129473-08120
129473-08130
129473-18000
129473-18101
129473-34850

129473-34861
129473-34880

-1
-1

7 -1
1 -1

Parts No.

129473-35090
129473-35091
129473-44000
129473-44111
129473-44900
129473-49310
129473-61801
129473-81001
129473-81012
129473-81022
129473-81032
129473-85900
129473-85910
129474-18001
129474-18100
129474-18120
129474-18140

129474-18150
129474-18170
129474-18180
129474-18220
129474-18230

129474-18240
129474-18241

129474-21000
129474-33000
129474-33010

129474-33030
129474-33040
129474-33050
129474-33500
129474-39200
129474-39201

129474-39450
129474-44480

129474-49010
129474-49020

Ref. No.

[

H
o~N~NOOOCOUDMERLPOIOIOR_DRMWW

N =
~ ~ 01 00

Parts No.

129474-49020
129474-49030

129474-49110

129474-49320
129474-81011
129474-81021
129475-49040
129490-21650
129490-77910

129495-39320
129495-39350
129495-39360
129495-49010
129495-59300
129499-33000
129499-54550
129499-59811
129499-59821
129499-59831
129499-59841
129499-61440

129499-61650
129499-61890

129500-61500
129506-51040

129506-53000
129550-11290
129550-11310
129550-12110

129550-13110

129550-42350
129553-39190
129553-39650
129555-11241
129555-51400

129555-51500

Parts No.
129555-51700

129555-51710
129555-51750
129555-51760

129570-07500
129570-07501
129570-12300
129570-21590
129570-21591
129570-22000
129570-22500
129570-53000

129570-77820

129570-77920

129570-77960

129570-81010
129570-81020
129570-91320

129570-91850
129571-07500
129571-07501
129571-18000
129571-18130
129571-18140
129572-07500
129572-07501
129572-18000
129572-21590
129572-22000
129572-22500
129573-01341
129573-01351

129573-01361

-1
-1
-1
A-2

B-2




Parts No. Index

Parts No.

129573-07500
129573-07501
129573-18000
129573-18120

129573-21000
129573-21590
129573-22000
129573-22300
129573-22500
129573-25060
129573-25100
129573-25900

129573-42500
129573-42540
129573-44001
129573-44111
129573-44440
129573-44450
129573-44470
129573-44900
129573-49540
129573-51300

129573-51330
129573-51340
129573-51370
129573-53000
129573-53500
129573-61700
129573-67300
129573-77920
129573-77930
129573-77931
129573-77932

129573-77950

129573-77951

-1
-1
-1
-2

-1
-1
D-1
-1
-1
-1
-2

-3
-2
-4
-3

Parts No.
129573-77951

129573-77960

129574-01520
129574-07500
129574-07501
129574-08100
129574-18000
129574-21590
129574-25900
129574-25920
129574-51070
129574-51250
129574-51900
129574-51901
129574-54030
129574-54031
129574-54090
129574-55651
129574-55700
129574-55710

129574-55730
129574-55780
129574-55800
129574-59810
129574-59820
129574-59830
129574-59840
129574-59990
129574-67100
129574-77700

129574-77710

129574-77710-1

129574-77720

129574-77720-1

129574-77820
129574-77850

. No.

-1
-1
-1

-1
-2

-2

-3
-1

-2

Parts No.
129574-77850

129574-77860
129574-77910
129574-77911
129574-91130
129574-91160
129574-91190
129574-91200
129574-91210
129574-91220
129574-91240

129574-91260
129574-91410

129574-91420

129574-91430

129574-91440

129574-91490

129574-91530

129574-91540

129574-91550

129574-91600
129574-91620
129574-91630
129574-91640

129574-91650

Parts No.
129574-91710

129574-91720

129574-91730
129574-91740

129574-91750

129574-91770

129574-91780

129574-91790

129574-91850
129574-91860
129574-91870

129574-91880
129574-91890
129574-91900
129574-91930
129574-91950
129574-91960

129574-91970

129590-18520

129590-59200

129590-67101
129590-67110
129590-67140
129590-67310
129590-67420
129595-18130




Parts No. Index

Parts No.
129595-18131

129595-18140
129595-18141

129595-18150
129595-18151

129595-18160

129595-53000

129595-61011
129595-61012
129595-61050
129595-61080
129595-61200

129595-61500
129595-61600
129595-61610
129595-61620
129595-61631
129595-61660
129595-61670
129595-61680
129595-61691
129595-61801
129595-61802
129595-61820
129595-61821
129595-61901
129595-61911
129595-61931
129595-61951
129595-61961
129595-67310
129772-77200
129772-77500
129792-13520

129792-13552
129792-18090

129792-39610
129795-01780
129795-01800

. No.

Parts No.
129795-01950

129795-02411
129795-11120
129795-11180
129795-21661
129795-42670
129795-49550

129C26-01890

135210-39140
135665-07210
138603-59380
144626-91560

144626-91570

145410-46190
157854-04300
171007-49400
171008-77010
171008-77400
171008-77410
171008-77420
171008-77440
171008-77450
171008-77460
171008-77470
171008-77480
171008-77490
171008-77500
171008-77510
171008-77520
171008-77530
171008-77540
171008-77570
171008-77571
171008-77640
171008-77650
171008-77660
171008-77670
171008-77720
171008-77730
171008-77740
171008-77750
171051-01921
171078-66551
174307-51170

Fig. No.

Ref. No.

24
12
23
16
17
12
2
13
17
11
6
17
3
4
15
7
16
8
8
12
34
1

-3
-3

Parts No.
174307-51560

174307-51700

177040-03080
177070-02012
177070-02080
177070-03011
177070-03031
177070-03041
177070-03071
177070-03112

177070-03131
177070-03190
177070-03200
177070-03231
177070-03250
177070-03302
177070-03520
177070-03651
177070-03660
177070-03670
177070-03681
177070-03691
177070-03700
177070-03741
177070-03750
177070-06610
177070-09030
177073-03191

177073-03340
177075-02550
177088-02120
177088-02300
177088-02350
177088-02430
177088-02451
177088-02950
177088-02961
177088-03272
177088-03280
177088-03290
177088-03311
177088-03331
177088-03341
177088-03400
177088-03540

Parts No.

177088-06340
177088-06360
177088-06370
177088-06380
177088-06390
177088-06400
177088-09010
177088-09020
177088-09030
177088-09040
177088-09050
177088-09060
177088-09070
177088-09080
177088-09090
177088-09150
177090-03090
194151-55820
194440-51620
194555-62750

196322-06610
22113-060000
22117-040000
22117-060000

22117-080000
22137-080000

22137-100000

22190-080000

22190-100000

22217-050000

22217-060000




Parts No. Index

Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
22217-060000 52 6 22512-070140 12 6 23072-101000 50 12 23887-120002 1 13
22217-080000 4 16 17 4 23080-013000 35 6 23887-160002 4 10
15 7 9 23 23893-030002 24 18
16 9 A 22512-070160 17 20 36 16 32
20 6 22717-410160 58 10 23297-160081 8 20 38
23 6 59 6 23341-150000 21 6 23894-020002 15 9
32 36 6 -1 9 16 8
40 8 22724-800380 41 42 12 24101-062024 22 11
43 6 23000-013000 10 16 23414-050000 37 75 24101-063024 22 10
44 5 11 17 38 68 24141-302050 90 14
53 9 28 11 23414-080000 2 13 24311-000060 50 11
54 12 23000-016000 8 18 35 24 24311-000080 37 77
73 4 23000-022000 25 5 40 10 24311-000110 37 78
22217-100000 4 17 26 9 23414-100000 9 15 24311-000120 8 15
22217-120000 29 81 27 8 10 19 24311-000150 22 13
81 -1 63 10 11 11 24311-000180 88 11
22217-140000 31 16 23000-025000 8 19 21 29 24311-000210 90 13
22242-000100 40 6 21 28 88 16 24311-000320 2 14
26 28 12 23414-100014 38 69 8 13
22242-000320 34 19 23000-035000 25 6 23414-120000 1 12 24311-000340 90 35

22252-000280 18 12 26 10 35 7 24311-240100 37 77 -1
22252-000420 22 9 27 9 25 38 71
22272-000040 37 39 63 11 36 17 24314-000180 21 32
38 63 23000-041000 28 13 23 24321-000400 88 3
22272-000060 37 70 50 13 23414-130000 15 8 24321-000750 19 13
38 64 23000-054000 9 14 16 7 23
22287-060000 37 71 10 17 23414-140000 35 26 24 56
22287-120000 37 72 11 10 23414-160000 4 18 63 14
38 65 23000-060000 10 18 23414-160021 4 9 24321-000800 24 57
22312-080160 1 25 15 29 23414-170000 24 17 24341-000120 89 9
17 18 16 24 31 24341-000160 29 58
22312-100160 88 5 23000-070000 15 30 37 30 58
22351-020012 91 4 16 25 23414-180000 20 18 24341-000260 2 15
22351-030010 1 27 23010-013000 46 6 23414-200000 21 30 24341-000500 8 9
22351-030016 38 66 23010-014000 51 5 23414-240031 34 21 31 6
22351-050010 29 57 23010-017000 24 66 23857-030000 1 38 24341-000600 22 15
30 57 23061-070300 1 34 23857-060000 35 8 61 25
22351-060012 1 26 14 36 23857-150000 21 31 24341-001050 90 36
7 43 15 31 23871-010000 1 6 24421-203508 22 12
22360-040000 37 73 16 26 9 8 24421-284008 88 14
22360-050000 38 67 24 28 15 20 25132-004600 23 7
22360-080000 52 7 26 11 16 16 61 26
22372-040000 37 73 -1 27 10 23871-020000 20 12 26013-080302 16 9
38 67 -1 23061-120300 24 67 23871-030000 1 7 26016-080252 88 8
22372-060000 37 74 23072-040300 25 7 4 11 26016-080302 88 4
22414-160100 43 7 26 12 7 10 26022-050102 29 62
22414-250150 39 2 27 11 24 10 30 62
40 9 63 12 23887-100002 37 76 37 79
22417-160120 92 12 23072-040350 26 13 38 70 38 72
22487-060240 92 11 63 13 88 15 26022-050122 40 28




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No
26022-060122 37 40 26106-080162 64 7 26106-080552 36 9 26216-080282 31 10
38 48 73 5 26106-080602 23 10 26216-081002 7 23
26022-060162 29 3 6 26106-080652 23 11 26216-100552 36 10
30 3 80 3 31 7 26226-080182 7 41
26106-060102 23 8 87 3 26106-080802 15 35 26226-080502 15 36
52 8 89 11 16 35 16 31
57 24 26106-080182 31 15 26106-080852 2 20 26226-100222 64 9
58 51 26106-080202 8 10 26106-080952 15 42 73 8
59 54 9 16 16 41 80 5
60 26 17 26106-081002 24 59 26366-060002 32 39
26106-060162 2 16 10 20 26106-100122 9 18 33 40
21 33 11 12 11 18 26366-080002 2 22
37 83 -1 15 32 26106-100162 31 8 4 21
43 8 33 57 25 -1 7 25
26106-060182 37 80 16 27 58 52 -1 26
26106-060202 21 34 28 59 55 -1 8 5
32 37 20 21 60 27 -1 9 19
33 39 32 38 26106-100202 6 5 10 22
37 81 26106-080252 4 4 26106-100222 90 19 11 13
38 73 5 26106-100252 4 8 15 10
52 9 6 20 37
26106-060322 41 37 7 44 31 9 16 32
26106-060402 41 38 19 14 57 25 22 19
26106-080102 35 27 24 58 52 24 60
26106-080122 2 17 29 59 55 31 11
4 22 23 16 60 27 12
40 11 24 58 26106-100302 3 4 37 82
19 40 12 35 31 38 74
52 10 42 25 64 8 40 13
26106-080142 7 51 47 25 73 7 43 9
19 27 91 14 80 4 26366-100002 36 11
20 7 26106-080352 20 8 87 4 26367-060002 7 24
24 55 23 18 26106-100322 55 7 26450-060252 20 26
44 24 48 8 8 26450-080302 90 20
53 14 26106-080402 4 7 26106-101152 42 26 26450-120402 55 3
54 17 8 11 47 26 26476-060142 9 4
26106-080162 1 36 9 22 26116-050142 39 3 10 4
2 24 10 21 10 11 4
4 19 15 41 26116-050202 39 11 26556-060122 93 51
7 52 16 40 26116-050302 29 60 94 52
19 28 26106-080452 2 18 30 60 95 62
22 18 12 12 26116-080302 50 14 26557-050082 43 10
24 68 90 5 26116-101202 42 26 -1 26557-050122 40 14
26 14 26106-080502 7 45 47 26 -1 26557-050162 91 18
27 12 15 34 26116-120302 6 6 26557-060162 37 83
44 6 16 29 41 40 26559-060122 93 50
53 7 23 17 26203-060102 22 16 94 51
54 9 26106-080552 2 19 26216-060202 7 13 95 61
63 15 20 22 26216-080182 2 21 26646-040352 92 13
64 6 23 9 26216-080222 7 22 26664-080002 50 7




Parts No. Index

Parts No.

26667-080002
26703-080002

26706-100002

26716-050002

26716-060002

26716-080002

26716-100002

26716-120002

26736-100002
26756-050002

26756-060002

26756-080002

26776-120002

26776-140002
27225-100140
27231-500000
27241-100000
27241-120000
27241-220000
27241-280000

27241-300000
27241-400000

~N e

Parts No.
27241-400000

28110-100130
28110-120140
28110-170190
28110-220240
41701-001720
41710-000380
41710-000410

41710-001300

41730-000680
43400-500390

43400-500410
43400-500430

43400-500450
43400-500490

43530-500570

43600-500310

43662-025030

43720-001220
45511-501250
46150-003610

46150-003620
46150-504360
48110-028070
48110-030061
48110-032065
48110-032411

48110-034071
704507-92100
711100-51540

729150-11650
729150-23600

Fig. No.

24

Ref. No.

12
30
40

-1

-1
-1

> >

Parts No.

729402-11650
729470-11520
729470-44501
729473-11700
729473-44501
729474-11701
729499-54100
729570-51350
729570-53100
729570-53200
729570-82790
729570-92500
729570-92510
729571-51300
729571-82790
729571-92500
729572-51300
729572-82790
729572-92510
729573-01560
729573-22500

729573-22540
729573-23700
729573-44501
729573-51300
729573-53050

729573-53100
729573-82790
729573-92500
729573-92510
729573-92600
729573-92601
729574-11700
729574-92500
729574-92510
729595-53100

83213-003012
919400-02500
947859-20010
977770-01212
977782-00121
X3916003482
X6201NC
X6201SD
X6203BM
X6303BM
XBP1901300

Fig. No.

7

Ref. No.

37
1

)
PNRPWRRRPRRPRRPRRPRPNRNRPROWOONRRRRPRRERRRPRRERRERRERRERPRRERREAR®

PR PR PR
WROWOOR NN

-1

A

]
BN

OWWwW>>Tr

-1
-1

—mo .

Parts No.

XBP1901820
XBP1901830
XBP1901910
XBP1901920
XBP1901950
XBP1902200
XBP1902400
XBP1902810
XBP1905500
XBP2901200
XL12013262
XL13513134
XL15014042
XL15018015
XL1501810

XL15028001

XL150M14041
XL15542001
XL15553002
XL1556315

XL15571001
XL1801200
XL1801335
XL18018015
XL1805100
XL1805301
XL1805500
XL1808320
XL1809300
XL2251318

XL2253320
XL2253400
XL22553012
XL2255320
XL2255330
XL22555001
XL23534011
XN131108

XNB131008

XNB133206

XNB133208

Fig. No.

49

14

14

Ref. No.

PRENRRERRE e
RWOONOOUINONUIOMNRFRLOWOO®-

GNOOWNOON O

]
[y




Parts No. Index

Parts No.

XNB133208
XNB134007

XNB134035
XNE923300
XNE923301

XNE923383
XNE924350
XNE924560
XNE928722
XNE929000
XNE929010

XNE929040
XNN131004
XNN131005
XNN131008

XNN131106
XNN131108

XNN131500
XNN131502

XNN131536

XNN131570

XNN131578

XNN131579

XNN131614
XNN133001
XNN133021
XNN133204
XNN133207
XNN133208

XNN133382
XNN133442
XNN133504
XNN133505
XNN133506

Fig. No.

14
14

14

14
14

14

14

14

. No.

>

>

>>w >

mw >

Parts No.

XNN133596
XNN133911
XNN134035

XNN134092
XNN136606
XNN136607
XNN136610
XNN136613
XNN137007

XNN137055

XNN137423

XNN139400
XNN193653
XNN193655
XNN196103
XNN197404
XNN977006
XNN977007
XTR1Z63

XTST25S001
XTST25S002
XTST25S003
XTST25S004
XTST25S005
XTST25S007
XTST25S008
XTST25S009

Fig. No.

14
14
14

Qoo Uh~hw

[

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.LUB. OIL SUMP
	5.LABEL
	6.MOUNTING FOOT
	7.CYLINDER HEAD
	8.BONNET & BREATHER
	9.SUCTION MANIFOLD(4JH2E)
	10.SUCTION MANIFOLD(4JH2-TE)
	11.SUCTION MANIFOLD(4JH2-HTE,DTE,UTE)
	12.CAMSHAFT & DRIVING GEAR
	13.MIXING ELBOW
	14.TURBINE
	15.INTER COOLER(4JH2-HTE)
	16.INTER COOLER(4JH2-DTE,UTE)
	17.CRANKSHAFT & FLYWHEEL
	18.PISTON & CONNECTING ROD
	19.LUB.OIL COOLER
	20.LUB. OIL SYSTEM
	21.LUB. OIL PIPE
	22.COOLING SEA WATER PUMP
	23.COOLING FRESH WATER PUMP
	24.COOLING FRESH WATER COOLER
	25.COOLING SEA WATER PIPE(4JH2-HTE,DTE,UTE)
	26.COOLING SEA WATER PIPE(4JH2E)
	27.COOLING SEA WATER PIPE(4JH2-TE)
	28.COOLING FRESH WATER PIPE
	29.FUEL INJECTION PUMP(4JH2-TE,HTE,DTE)
	30.FUEL INJECTION PUMP(4JH2E)
	31.FUEL INJECTION PUMP(4JH2-UTE)
	32.FUEL INJECTION PIPE(4JH2-E,TE,HTE,DTE)
	33.FUEL INJECTION PIPE(4JH2-UTE)
	34.TIMER(4JH2-E,DTE)
	35.FUEL PIPE(4JH2-E,TE,HTE,DTE)
	36.FUEL PIPE(4JH2-UTE)
	37.GOVERNOR(4JH2-TE,HTE,DTE)
	38.GOVERNOR(4JH2E)
	39.ENGINE STOP & COLD START DEVICE
	40.SPEED REMOTE CONTROL DEVICE
	41.STARTING MOTOR
	42.GENERATOR
	43.CLUTCH REMOTE CONTROL(KBW20 & KBW21)
	44.WIRE HARNESS & SENSOR(4JH2-UTE)
	45.TOOL
	46.SPARE PART
	47.GENERATOR
	48.MIXING ELBOW
	49.ELECTRIC BILGE PUMP(12V)
	50.SEA WATER FILTER
	51.FUEL TANK
	52.ENGINE STOP DEVICE
	53.WIRE HARNESS & SENSOR(B-2 TYPE)
	54.WIRE HARNESS & SENSOR(C,D,E TYPE)
	55.COUPLING
	56.SINGLE LEVER CONTROL
	57.INSTRUMENT PANEL(B-2 TYPE)
	93.(57A)INSTRUMENT PANEL(B-TYPE,NEW)
	58.INSTRUMENT PANEL(C-TYPE)
	94.(58A)INSTRUMENT PANEL(C-TYPE,NEW)
	59.INSTRUMENT PANEL(D-TYPE)
	95.(59A)INSTRUMENT PANEL(D-TYPE,NEW)
	60.INSTRUMENT PANEL(E-TYPE)
	61.REPAIR SET
	62.GASKET SET
	63.REEQUIP MENT KIT
	64.CLUTCH ASSY(KM4A)
	73.CLUTCH ASSY(KBW20)
	80.CLUTCH ASSY(KBW21)
	87.CLUTCH ASSY(KM3P2)
	88.CLUTCH HOUSING
	89.INPUT SHAFT & COUNTER SHAFT
	90.OUTPUT SHAFT
	91.CONTROL DEVICE
	92.TOOL(OPTIONAL)
	Parts No. Index

